1. This parts catalog is the last edition of Yanmar crawler backhoe B27 - 2 for Europe.

2. Parts catalog history

Parts catalog No. Published Remarks
First edition 000Y00S3230 November, 1992 | Scrap old edition
Last edition 000Y 0083231 April, 1996
3. Model Name
SECTION Model Manufactured Machine No.A
I (Vehicle) B27-2 92/7~94/11 00501~43170
Il (Engine) 3TNC80L - RB1 92/5~94/10 10500~21231

4. Your understanding is asking that this Parts catalog is not a technical data manual
setting forth as servicing procedures, this Parts catalog is using simplified illustration,
the contents of Parts catalog may be altered with prior notice.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.

JIMBO0.1996.04.(40), MEISEI KITEX




SPECIFICATIONS
Name YANMAR CRAWLER BACKHOE
Model B27-2-P [R]) B27-2-C(R)
Model Vertical 3-cylinder water -cooled diesel
Engine
Type 3TNC88L - RB1
Transport length mm 4430
Dimensions | Transport width mm 1470 1510
Transport height mm 2360 2410
Std. bucket capacity m? 0.07(0.12 0ld)
Std. bucket width(Outside) mm 490
Max. digging depth mm 2650(2800 Blade)
Max. cutting height mm 4620 4120
Max. dump height mm 3250 2830
Max. reach at ground level mm 4430
Min. swing radius mm 1640(Swing 1240) 1950(Swing 1470)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf 2100
1st 2.4 (2.5)
Travel speed km/h
2nd(High/Low) 4.3(4.5)/2.6(2.7)
Gradability degree 30
Average ground pressure kgf/cm? 0.27 (0.26) 0.28 (0.27)
Track shoe width(Std.) mm 320
Width X height mm 1470 X 350
Blade
Capacity m? 0.18
Machine mass kg 2750 (2700} 2900 (2850)

(  )shows to the specification of rubber crowler.




Il

AREEE ]
VEHICLE PAINTED COLOR

Q
OOSG

1 1RIESR

4 Operational Part

o[ BEE-Ex ]
PAINTED COLOR LIST
&RFR i?ﬁ_ 2B Painted Color BX5
Part | Des¢ NGRS Munsel N Color
ription EhiLS nsel No. Code
, roe—~FHNN—2RY b TO— YANMAR New Permanent Yellow
D\ DA | 528 51 5. 2Y8. 5/11 81
wiimes | PU—FT 4 —TTU— YANMAR New Deep Green
@ | 355 | 0682 2/4.2 0. 6B2. 2/4.2 88
= | Pre—-HIL1yadU—-r YANMAR New Grayish Green
@ | =2 m.8/3.0 2. 9BGA. 8/3. 0 86
Poe——0FY—-TU1L— YANMAR Dark Olive Gray
5.30Y2. 97/0. 78 5.30Y2. 97/0. 78 n
tre—Fa-NTL— YANMAR Charcoal Gray
N2 N2 n

B27-2(EP)



3

S5

TABLE OF PAINTED COLOR:]

&P A4 To— HATO—
Part Previous Yel low New Yellow

YT~ N—T7RV/ M TO— N L TACC - SV N g lu P
@ YANMAR Permanent Yel low YANMAR New Permanent Yellow

PUT—F =TT Y- -
@ YAﬁMvAR 7D-e‘:ap Green g
@ Lt A P YA L L o VAP LY s

YANMAR Grayish Green YANMAR New Grayish Green

Yoe—=Y—-0F V=TI L— .
@ YAEMAR Dark Olive Gray

Yoev—-Fya-NTL— .
@ YAﬁM:;R Cth:cl:oal Gray
4[ ZHRRES ]

PAINT PART NO.
&RFR ZEE ZRRAES  (Paint Part No.)
Part|  Paint Color 16L& (16L Can)| 4LER(4L Can) [ 27" L-(SPRAY)
D | VAR i pad s e | 981101-09519 | 97762040870 | 977620-30871
@ | VAR viow Doen Grean 981101-09588 | 977620-40880 | 977620-30881
@ | VAMAR o G o 981101-09616 | 977620-40860 | 977620-30861
@ | Vi ok e o~ | e 977620-40720 | TOR-00460003
® | YR Grorconl Cray 981101-09516 | 977620-40710 | 977620-30371

0 NS
5 [ IERROERE ]
COLOR OF MAIN PARTS
i 2EE .
Part Paint Color ESAL Main Parts
@ PUT—HN—27RY b4 O~ {E%ﬂ;ﬁ; gork equipment part
7%y onnet
YANMAR New Permanent Ye!llow FO97% fuel tank
eshiky sy hyd, 0i | tank
PUT—ETF =TT = Nhgb TG bucket, blade(cylinder)
9I{F,  R4VT N weight, swing cylinder
@ YANMAR New Deep Green }3997V-4, $¢b"UT track frame, cabin door
YU LAy Y~y §-=79"7V=h, J07HIN - turning frame, front cover
: 7y, e/t X797 cabin, canopy, step
@ YANMAR New Grayish Green MY I8 - swing cylinder cover
YUe—Y—=bFY—FH5L— 1288 ‘foperational part
@ | YANMAR Dark Ol ive Gray
PUT—F 2= — #%90-3 iron crawler
@ YANMAR Charcoal Gray

B27-2(EP)




BER (1) oo oo

- TEHS

PICTURESQUE INDEX(1) = - - MAIN PARTS

$2iR Fig. 1.2
LABEL

777~ Fig 3

MUFFLER

I7%4Y—F Fig 4

AR LEANER -
I/ Iv b Fig6
ENGINE MOUNT

SUT— & 79 b Fi
RADIATOR & woowr ~ T T T

E—% & ¥70X% Fig 13
HEATER & DEFROSTER
Y—b2I b Figs
SEAT MOUNT

B%a Fig 10. 11
ELECTRIC PART

SHEERE Fig 50~57

HYD. OIL PIPING

av bo—JLEE Fig 58.59
CONTROL PIPING

9—25 7 Fig 12
WORK LAMP

Fmls & T—LT S5 b Fig. 61
BOOM 8 BOOM BRACKET

T—LI U4 Fig 32
BOOM CYLINDER

7—hi ) ¥ Fig 33
ARM CYL INDER

AL T U4 FiG 35|)
SWING CYLINDER

iy—Aamvyruuang&»'
ARM & BUCKET LINK

by
‘.'.‘ Q
'i’ [/ @)
®,

FRONT

N7y b 4 Fig 34
BUCKET CYLINDER

Tb—FU /4 Fig 36
BLADE CYLINDER

JUL—F Fig 63
BLADE

IRUEEE Fig 16~21
CONTROL EQUIPMENT

YED/XIVT Fig. 45, 46
REMOTE CONTROL VALVE

F0% s & FO/XA{ Fig. 8
FUEL TANK & FUEL LINE

R/ b Fig. 26
BONNET

K7 & WEEF Fig
HYD. OIL PUMl;ﬁ8¥.K)IﬁT31

7I+J Figh
ACCELERATOR

N7,
/A

—
YA

=5

LEFT
EITE—4 Fig.37
DRIVING MOTOR

A7v S & £ /3% Fig. 24
STEP & INSTRUMENT PANEL

2 &
ROLLER & ADJUST
20—5 Fig 15
CRAWLER

/X571 Figg
BATTERY

TUL—4 & FEINT U /Y Fig. 22
FRAME & TURNING BEARING

FRAME COVE!
IEEE—4% Fig 38

TURNING MOTOR
av bo—JWIVT Fig 40~44
VALVE

a—nAs%)b7 Fig. 47
LOW-HIGH VALVE

P.T.0.7XJV7 Fig. 48
P.T.0. VALVE

=/ U~ Fig 60
GREASING

/X— Fig. 23
R

aAf b Fig 39
NT

B27-2(EP)



SER (2) » « o« o - TR

PICTURESQUE INDEX(2) « = < HYDRAULIC SECTION

TURNING MOTOR

YEI/XIVT Fig. 45, 46
REMOTE CONTROL VALVE

HYD. OIL

{E8himy ¥ Fig. 49

TANK

SWING CYL INDI

T=L YUY Fig 32
BOOM CYL INDER

7—A Y% Fig 33

Ny b4 Fig 34
BUCKET CYLINDER

Juv—FY % Fig 36
BLADE CYLINDER

z4>7~>u59‘ FiG 35 \

BEEE—% Fig.BFI

AN

AT & BEEF Fig, 31
D, GIL PUME & JOIRT-
P.T.0./XJL7 Fig. 48
P.T.0. VALVE
]

EITE—4 Figdl
DRIVING MOTOR

\_

3 bo—JNJVJ Fig 40~44
CONTROL VALVE

LOW-HI

O—nA )7 Fig. 47

GH VALVE

RAANWZ a2 Fig 39
SWIVEL JOINT

B27-2(EP)



=EX (3)

.+ - - R

PICTURESQUE INDEX(3) « - < FIGURE

Fig.1

SR(24t™ )
LABEL(CABIN)

Fig.5

7ot
ACCELERATOR

Fig.2

SR($4/t°)
LABEL(CANOPY)

Fig.

T ITIUb
ENGINE MOUNT

1 Oﬁﬁﬁ(ht"/. $y/t"308)
Fig ELECTRIC PART
(CABIN, CANOPY)

Fig.3

775 —
MUFFLER

Fig.7

SUIT—-4 & vIvb
RADIATOR & MOUNT

11%%&@&7%@)
Fig ELECTRIC PART(CABIN)

Fig.4

I79U—F
AIR CLEANER

Fig.

FO% o & FORALS
FUEL TANK & FUEL LINE

9=o50F
Fig12wom( LAjh;

B27-2(EP)



IER (3) o000 00 IRB A

PICTURESQUE INDEX(3) - « - FIGURE 2/6
) 131:—9 & F7OR% i 17&%&%&(%?—?) _ 21&%3@.10.:7}1:—»)
Fig. | OHEATER & DEFROSTER Fig. | | CONTROL EQUIPMENT(DRIVE) | |[Fig & I CONTROL EQUIPMENT

(P.T.0. CONTROL)

_ 140—3 & 7+ X b _ 18#5&%’&%%(1477‘) _ 2271/—.&&55@'\"7') P
Fig. | FROLLER & ADJUST Fig. | OCONTROL EQUIPMENT(SWING) Fig L£FRAME & TURNING BEARING

|Fie. 1 Dcrawer Fig, ] Q] Vot BADE) | |Fia 23FRAVE COVRR

BEEEON -20F) \2 o T 242?w7° & 4Rk
Fig_1 GCONTROL EQUIPMENT Fig. 0 (halt7UN" - & A°57R) Fig STEP & INSTRUMENT PANEL
(LEVER STAND) CONTROL EQUIP. (CUT-OFF

LEVER & LOW-HIGH PEDAL)

B27-2(EP)



3/6

- IREAY

» FIGURE

PICTURESQUE INDEX(3) « -

ﬁg;k(3)..-...

B27-2(EP)

Ly 2
k) VW_ NG
./m ~Z =g
e D .ym
.yu s O Fc
= 28 4
nE <= na
o <r ({o]
(9.0 on o
o o o
w w [
=
:Tm
o3 ™
N mm NG
e o o=
./m KV - NS
Y NE& NS q°
o .VM ./m i m
3 *+S ¥z n
(@] O -— N
9 9 9 )
w w w w
[
&
g 33
= =33
FE o
o - w.u u.n.\«w
¢ 2 X e
| < ym i +3
:/w ¥% .:\m +TC
o o N~ N
o™N N N
o o hd. nla
i i o w




wBEXx (3)

IRB 5!

PICTURESQUE INDEX(3) - - « FIGURE

4/6

Fig 37])iR1I.\II:I$QG_ I%TOR

Fig.41

avbrao—iwIF
(T &PT.0)
CONTROL VALVE
(DRIVING & P.T.0.)

) 45 YEIA/XIT(L)
Fig & JREMOTE CONTROL VALVE(L)

Fig. 38%%-;%6_&%TOR

Fig42

ayv bo—iwsIT
(7-h & 24797)
CONTROL V. (ARM & SWING)

46 YEIA/NIVT(R)
Fig REMOTE CONTROL VALVE(R)

39}4’\")1#’/'547"
Figd JSWIVEL JOINT

Fig43

ar bo—=)o7
(77-4 & N hq91)
CONTROL V. (BOOM & BUCKET)

: a—nNA7)v 7
Fig47LOW—HIGH VALVE

40:ybu—ﬂq»7
Fig @UPE' -} & N'H7°8)
CONTROL VALVE
(P PORT & VALVE STAND)

Fig.44

Iy po—=IsT

(i@ & 77 v-}")
CONTROL VALVE
(TURNING & BLADE)

P.T.0./X
Fig48P. T. 8 ,\\I;ling

B27-2(EP)



#=HX (3)
P1CTURESQUE

....... BB
INDEX(3) « - - FIGURE

5/6

T EPL)
Fig.49HfEY§.bO|L T/AM(

Y RERE-)
Fig. HYD. OIL PIPING(RETURN)

' 57P T.0. FEBCE( -4)
Fig P.T.0. HYD.OIL PIPING
(BOOM)

_50MER%

Fig. II9~K 77" ~n"H77)
HYD. OIL PIPING
.(TANK ~PUMP~VALVE)

54P_T. 0. iEEE(IV-4)
Fig. P.T. 0. HYD. OIL PIPING
(FRAME)

58:7bn_wﬁﬁ
Fig JOW 47" ~a-n" 37" ~95-)
CONTROL PIPING(PUMP
~LOW-HIGH V. ~RETURN)

51 MEEE

Figd 1 (n" 7 ~%-9,77-4)
HYD. OIL PIPING
(VALVE ~MOTOR, BOOM)

555&&&2’&(5«;77»—0
Fig. JJHYD. OIL PIPING
(TRACK FRAME)

59:7#0—»&@
Fig CEIZIT<:))
CONTROL PIPING
(DIRECT SPEC. )

pMERE )

Fig. JE(N AT ~Z{A" W, 24757
HYD. OIL PIPING

(VALVE~SWIVEL, SWING)

56 HEECE (7 -4)
Fig.JUHYD. OIL PIPING(BOOM)

rie B0GERIG ~ 77

B27-2(EP)



FSEHR (3) o o000 oo IRE 5!
PICTURESQUE INDEX(3) - <« FIGURE 6/6

) 61 T—hL & T—LTS57y b
Fig.U 1 BOOM & BOOM BRACKET

627—A E Ny bV
Fig. ARM & BUCKET LINK

B27-2(EP)



B & K
WIRING DIAGRAM

P (r723)| var3an
CABIN (oPT10N) SIDE SPEC.
th & Ny B | e Yx h
Rooon rx lg 1 8 ~3 ag g x|
Na  Na ~8 we h X5 xE x5, = Y2
nE nE Kz | S n% i | @ R w3 TS
g- % - N aA® L g LN LN s _le o I\E .\z
12 2 13 i3 v 13 ) - Re | ng lfvd 18
~3 ¥ g2 2 ¥4 22 oy uy [ Ao mE j|¥E KE G
' |
an B |
- -
[-+1 [ 4
= B M m b g
| >| m > 4 - o} o -4
B — B
R_—R
TH—{LY T-LS34 bR A5 F
By —en BOOR LIGHT SEITCH
w®
FUSE
Br B8R
NubFTHANT =
CUT OFF VALVE Br B ocfeo]
MEE Y — 8
FUEL SENSOR @E :L =
r I
B B
RE R—{YR
RY 15
T4 — B NG R
TIBER Y6 Ivg] FUSE
B RL, H
] Y6
Y- %17_‘-2 R
RELAY
¥ — w8
R R
ETRVRVEY RE[—| RN
Y3Is9— FT_V Y
’:ummn LIMITER
BUZZER
8k SYTFxon—
LAEP CHECX
(7—X%) (EARTH)
(X% — % SW) (STARTER S.¥.)
. . (Fv—2)  (CHG.)
g g ;
LEg (F¥—) (BUZZER)
o] E[“g_ﬁ H 4 oW
IVGVRbyTILIAFK [LR—LR (k2 (TENP)
ENGINE STOP SGLENOID L (x7 =) (AIR)
E—{LE]
gﬂ YL VL
R Ve E=cRBCECR L 5
[TIT111] ¥ or 10A
s ! = YL|—LR e 2—xK>0x
_QH‘E_, ,:{ Or ¥ FUSE BOX
15A
' o =] oo
44 = bl fad ol
o
B0 r HH Y : Yeliow(%)
¥ : White(A)
L : Blue(#&)
E:OOZ_GR R : Red(#)
ilxn’n;tvu G : Green(#)
« ™ aZE h thx x ! B : Black(®)
; 8 RS ! 3 Yot
w s LB vz~ A o Lg: Yellow Leaves(HHM)
N x » 1 wd
ng re N KE K® Ne ~d Gr: Gray(7 L —)
g 2E HZ *= M= N e Or: Orange(At L > &
~ *= R *¥y x5 N .
N aw Ne Ny Br: Brown(3)
| = AZ (= NF Sb: Sky Blue(Z2th)
*E NG *g
N5 2 hS
= B27-2(EP)
N o



»»(72168-03120, ,"LABEL SET",1,,,,,,,5555555555>
,»,172168-03130, ,"LABEL,SPACIFICATION",1,,,,55555535535535>5
,»,172168-03151, ,LABEL,1,,,,,,,.5555555555

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,..:555553555555
,»,172168-03161, ,LABEL,1,,,,,,,.5555555555

»»,172143-03180, ,LABEL,1,,,,,,,55555555555

2,,172168-03180, ,"LABEL,FEED WATER",1,,,,555555355235535>»
8,2,,172171-03261, ,"LABEL,BOOM™,1,,,,,,5.5555555555
9,2,,172168-03270, ,LABEL,1, ,,,,.5:55555355555
10,2,,172143-03210, ,LABEL,2, ,,,,,,,,:55555555
11,2,,172168-03211, ,LABEL,1,,,,,,,5555555555>
12,2,,172143-03240, ,LABEL,1,,,,,,.55555555555
13,2,,172142-03280, ,LABEL,1,,,,,,,55555555555
14,2,,172137-03301, ,""LABEL, TURNING LOCK",1,,,,,,55555555355>5
15,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,.555555555355>5
16,2, ,172165-03430, ,""LABEL ,GREASE FEED",1,,,.,5555535535535>»
17,2,,172165-03440, ,"LABEL, GREASE",1,,,,,5555553555535
18,2,,172142-03451, ,"LABEL, BOOM™,2,,,,,,,,555555555>5
19,2,,22857-300050, ,""SCREW 3X 5",4,,,,,,,.55553555555
20,2,,933112-45300, ,"LABEL, DANGER (A)".1,,...:::22353322235
21,2,,933112-45400, ,"LABEL, DANGER (B)",1,,,55555553535232575
22,2,,933112-50700, ,"LABEL, OIL FEED",1,,,.,.5555553525535
23,2,,933112-52500, ,"LABEL, FUEL™,1,,,,,,555555535255
24,2,,933112-54300, ,"LABEL, AIR CLEANER"™,1,,,..,55555525355>5
25,2,,933112-55700, ,"LABEL, SUB-TANK",1,,,,,.55555555355>5
26,2,,933112-55800, ,"LABEL, RADIATER",1,,,...5555535335532
27,2,,933112-55900, ,"LABEL, ANTI-FREEZING",1,,,,,,555553525535
28,2,,172165-03230, ,"LABEL, P.T.0.",1,,,,,,,.5555555555
28-1,2,,172165-03231, ,"LABEL, P.T.0.",1,,,,,,N,,72164328,M43162, ,,,,,,,,,,1
29,2,,172168-03300, ,"LABEL, SELECT",1,,,.:55555553555535
29-1,2,,172168-03301, ,"LABEL, SELECT",1,,,.,.,.N,,72164328,M43162,,,,,,,,5,,1
30,2,,172147-03210, ,LABEL,1,,,,,,5555553553555
31,2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,..,.55555555355>5
32,2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,..,55555525955>5
33,2,,172165-03301, ,"LABEL ,CAB™,1, ,,,,,5:5553555555>
34,2,,172165-03311, ,LABEL,1,,,,,,:55555555555
35,2,,172165-03321, ,LABEL,1,,,,,,555555525555
36,2,,172165-03460, ,"LABEL, PATERN A",1,,,....:5535555355>5
37,1,,172183-03280, ,"LABEL, LOCK",1,,,,,,W,1,72183132,M43029,,,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig.

(et V)
LABEL(CABIN)
BH UNo. 11&

R LNo. 205365 & H X7,
1 INC.2~36

y 37
, /
L IPOY—# 591-%
* v E“/WI‘;’,‘B 7 [ ® =— ‘
CABIN INSIDE 558
VIEWED FROM ®Omo vy L—

BAEMI UL

P ot E)PART SET TO
® i !!"’:;i OPE. SIDE OF
1 -H = LOCK LEVER
s 4 | = 1
b S ST
)i 1] BONNET INSIDE 22 25-524vF

Ons81 \ STARTING SWITCH

14

—_ 200 @@ : K
258 |-
vvuzn7 FRON - —
L
WL 6 C Il
00 : |

@

31

©ns80
VIEWED FroM ©

VIEWED Frow © . e
' - (e ¥

®©»rsan
32 VIEwED Frow ©

17
19 v Ev 7R 3
CABIN DOOR INSIDE
| —-—l

Bk, S8AND. ITRMT R BEND. TR R :
MACHINE SER[AL ND. & MACHINE SERIAL NO.| 18 R
ENGINE SERIAL NO. 1S STAMPED INTO

}glgTﬁggiglénTU THIS LOCATION

21




,,772168-03130, ,"LABEL SET,B27-2 P EP",,1,,.,,55555535235535
,»,172168-03130, ,"LABEL,SPACIFICATION",,1,,,,5555535535535>5
,»,172168-03151, ,LABEL,,1,,,,,,.5555555555

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,.:.5555555555
,»,172168-03161, ,LABEL,,1,,,,,,,,,55555555

»»,172143-03180, ,LABEL,,1,,,,,,.5555555555

2,,172168-03180, ,"LABEL,FEED WATER",,1,,,,55555355535535>5
8,2,,172171-03261, ,"LABEL ,BOOM™, ,1,,,,,5.555555555
9,2,,172168-03270, ,LABEL, ,1,,,,,,:5555555555
10,2,,172143-03210, ,LABEL, ,2,,,,,,,5:5555555>
11,2,,172168-03211, ,LABEL, ,1,,,,,,5555555555>
12,2,,172143-03240, ,LABEL, ,1,,,,,.55555555555
13,2,,172142-03280, ,LABEL, ,1,,,,,,55555555555
14,2,,172137-03301, ,""LABEL, TURNING LOCK",,1,,,,,55555555355>5
15,2,,172141-03360, ,"'LABEL, START SWITCH",,1,,,,.05555555955>5
16,2, ,172165-03430, ,""LABEL ,GREASE FEED",,1,,,,5555535535555>5
17,2,,172165-03440, ,"LABEL, GREASE",,1,,,,5555553555535
18,2,,172142-03451, ,"LABEL, BOOM™,,2,,,,,,,5.55555555

19,2, ,22857-300050, ,""SCREW 3X 5",,4,,,,,,.55553555555
20,2,,933112-45300, ,"LABEL, DANGER (A)",.1,...:::25553322535
21,2,,933112-45400, ,"LABEL, DANGER (B)",,1,,:5555553535232575
22,2,,933112-50700, ,"LABEL, OIL FEED",,1,,,,5555553555535
23,2,,933112-52500, ,"LABEL, FUEL™,.,1,,,,,5.55555352555
24,2,,933112-54300, ,"LABEL, AIR CLEANER",.1,,..,,.5555525355>5
25,2,,933112-55700, ,"LABEL, SUB-TANK",.,l,,,.,.:5555555355>5
26,2,,933112-55800, ,"LABEL, RADIATER",.,1,,...5555535235532
27,2,,933112-55900, ,"LABEL, ANTI-FREEZING",,1,,,,5555553525535
28,2,,172165-03230, ,"LABEL, P.T.0.",,1,,,,,5.555555555
28-1,2,,172165-03231, ,"LABEL, P.T.O0.",,1,,,,,N,,,,72164328,M43162,,,,,,,,.1
29,2,,172168-03300, ,"LABEL, SELECT",,1,,.,.55555553555535
29-1,2,,172168-03301, ,"LABEL, SELECT",,1,,.,.,.N,,,,72164328,M43162,,,,,,,,.1
30,2,,172147-03210, ,LABEL, ,1,,,,,,,5555555555
31,2,,172165-03141, ,"LABEL ,FRONT", ,1,,.,,55555555355>5
32,2,,172151-03540, ,"LABEL ,PATTERN A", .1, ,,.,.:5535555355>5
33,1,,172183-03280, ,"LABEL, LOCK",,2,,,,,W,1,,,72183132,M43029,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



_ FEMR(3¢ /L)
Fig. £ LABEL(CANOPY)

0 2% Dasii @

I7HY—+
AIR CLEANER K
R

STS1-4

RHUNo. 112
24 REEULNo. 2053255457,
1 INC.2~32
1

4 33

13 ®®HovsLin-
. B3IV
® E)PART SET T0

25 oPE SIDE OF
LOCK LEVER

D, T
- 22

6 Il
R x-S 25 -5 24 vF
omE o BONNET INSIDE \STARTING SW1TCH
e NS R O»s80 : -
~ VIEWED FRoM © VIEWED Frow © @ﬁ
14 imﬂxch-G
@®nsan
VIEWED FROM 2
o
23
i
? 31
17 A \
a ' (R - 10
L /

) A

BUE. BN TTRI A BN TR |5

MACHINE SERIAL NO. & MACHINE SERIAL NO.

ENGINE SERIAL NO. IS STAMPED [NTO 18

IS STAMPED INTO THIS LOCATION

THIS LOCATION

2]
8 20
—a 11




,1,,172168-11300, ,"EXTENSION PIPE,EXH",1,1,,,,.5555355535555>5

,1,,124664-13580, ,CLAMP,1,1,,,,,,,5.5555555>5

-1,1,,172168-11310, ,CLAMP,1,1,,,,,N, ,72168235,M43114,72168235,M43114,,,,,,,,, |
»1,,22117-080000, ,"WASHER  8",1,1,,,,,,,55553555555

,1,,22217-080000, ,"SPRING WASHER 8",1,1,,,.,.555555552535
,1,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,,,..555555325553

1
2
2
3
4
5
6,1,,26706-080002, ,"NUT M 8",1,1,,,,5555533333355



775~
Fig. J MUFFLER

j \ >/\ REFER TO Fig. ENG.
i L ~ v
4 |



1,1,,172168-11500, ,""HOSE,AIR CLEANER",1,1,,,,,5555535553555>5
2111 123000_0700005 5"CLAMP 70",1,1, 7979379333333 73393
3111 1194250_516605 5"BAND 250",1,1, 7979379333333 3393



. 79—+
Fig. AIR CLEANER

REFER TO Fig. ENG.




1,1,,172168-12150, ,"LEVER,ACCEL(EP)",1,1,,...:55322353335
1-1,1,,172179-

12100, ,"LEVER,ACCEL",1,1,,,,,N,,72168243,M43175,72168243 ,M43175, ,,,,,,,,1
2,1,,172168-12110, ,"CABLE ,ACCEL(S)",1,1,,.,5555322333335
3,1,,172137-12270, ,"" JOINT, CABLE",1,1,,,.,:5553555535553
4,1,,172141-12280, ,"CLAMP, ACCEL WIRE™,1,1,,,.5555553555535
5,1,,172113-12521,,"PIN, CABLE™,1,1,,,,,.5.55555555>
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,,,,5555355535353
7,1,,1A1040-56900, ,"PIN 6X 17",1,1,,,,,,5555552355>5
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,.5555555352535
9,1,,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.,5555535235535
10,1, ,22217-080000, ,""SPRING WASHER 8',2,2,,,,5555535535533>5
11,1,,26013-100302, ,""BOLT M10X 30",2,2,,,5555555352553
12,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,,,,,25555555355>5



5 7o
Fig. ACCELERATOR




1,1,,196420-02310, ,"ABSORBER, SHOCK",2,2,,,.:55555553535553
2,1,,172146-13100, ,BRACKET , 1,1, ,,,,,:5555525555

2-1,1,,172146-

13101, ,BRACKET,1,1,,,,,N,,72164175,M42873,72164175,M42873, ,,,,,,,,1
3,1,,172168-13100, ,""MOUNT(R), ENGINE",1,1,,,,5555553535235575
3-1,1,,172168-13101, ,"*MOUNT(R),
ENGINE",1,1,,,,,R,,72175001,M43010,72175001,M43010,,,,,,,,,1
4,1,,172146-13110, ,BRACKET,1,1,,,,,5555552352555

4-1,1,,172146-

13111, ,BRACKET,1,1,,,,,N,,72164175,M42873,72164175,M42873, ,,,,,,,,1
5,1,,172168-13120, ,"MOUNT(L), ENGINE™,1,1,,,,,,,555555555>
6,1,,172168-13150, ,BRACHET ,2,2,,,,,,,555555555>5

7,1,,172168-13180, ,""BRACKET COMP.,ENGINE"™,2,2,,,,,555553555535
7-1,1,,172168-13181, ,""BRACKET

COMP. ,ENGINE",2,2,,,,,R,,72175001,M43010,72175001,M43010,,,,,,,,,1
8,1,,172162-13200, ,"BOLT M10X30",8,8,,,,5555535535555>»
9,1,,172124-13230, ,""STOPPER, ENGINE"™,4,4,,,,,5555535235535
10,1,,172131-37170, ,""BOLT M12X 30",6,6,,555555553525535
11,1,,172137-46040, ,"'SEAT, SPRING",8,8,,,,:55535555335555
12,1,,22217-100000, ,"'SPRING WASHER 10",8,8,,,.:5553555535554

13,1, ,22217-120000, ,""WASHER 12,SPRING",6,6,,,,5555535335533>»

14,1, ,22217-120000, ,""WASHER 12,SPRING",8,8,,,,55555355535555»
15,1,,26013-100252, ,"'BOLT W/WASHER M10X25",8,8,,,:5555555332525
16,1,,26013-120302, ,""BOLT W/WASHER M12X30",8,8,,,,,5553555555595
17,1,,26716-120002, ,"NUT M12",8,8,,,,,,.55553555555

18,1, ,172168-13250, ,""ABSORBER,SHOCK 180",2,2,,,,:55553533533>»



TOUTIVE
Fig. \J ENGINE MOUNT




,,172122-13300, ,"'STAY, RADIATOR",1,1,,,,.5555535235535
,»,172168-13300, ,""MOUNT CMP,RADIATOR",2,2,,,,5555535535533>5
,,172122-13310, ,""MOUNT, RADIATOR",4,4,,,,555553533533>»
»,172168-13330, ,"STAY ,MOUNT",1,1,,,,,,,.555555555

,,172168-13370, ,""BRACKET COMPL.",1,1,,,,.5555553525535
1,,172312-13430, ,"HOSE(A), DRAIN",1,1,,,,,,,,555555555
6-1,1,,172734-14620, ,"PIPE L=300,

FUEL",1,1,,,,,N,,72146294 ,M43078,72146294 ,M43078, ,,,,,5,,1
7,1,,129030-44500, ,RADIATOR,1,1,,,,,,555553553555>5

7-1,1,,129030-

44501, ,RADIATOR,1,1,,,,,R,,72168139,M41072,72168139,M41072,,,,,,,,,1
8,2,,124450-44590, ,""CAP, RADIATOR",1,1,,,,5555535235533>5
9,2,,121250-44590, ,CLAMP,2,2,,,,,W, ,TN-92196 ,M40851,TN-92196,M40851,, ,,,,,,,, |
10,2,,26014-080122, ,"'BOLT M 8X 12",4,4,,,,,W,,TN-92196,M40851, TN-
92196,M40851, ,,,,,,,,1

11,2,,171064-44610, ,SHROUD,1,1,,,,,W,,TN-92196 ,M40851,TN-92196 ,M40851, ,,,,,,,, 1
12,2,,129030-44650, ,""RADIATOR SUB-ASSY*',1,1,,,,,W,,TN-92196,M40851, TN-
92196,M40851,,,,,,,,,1

13,2,,124450-44800, ,"LABEL, RADIATOR",1,1,,,,,W,,TN-92196,M40851,TN-
92196,M40851, ,,,,,,,,1

14,2, ,129030-59530, ,"PIPE, FUEL Di2XL200",1,1,,,,,W,,TN-92196,M40851,TN-
92196,M40851,,,,,,,,,1

15,1,,172126-13370, ,""HOSE(C), WATER DRAIN",1,1,,,,55553555532525
15-1,1,,172171-14600, ,""HOSE
8o00",1,1,,,,,N,,72146294,M43078,72146294,M43078, ,,,,,,,,1

16,1, ,121470-44540, ,"LABEL, SUB-TANK",1,1,,...55555353355332
17,1,,119812-44570, ,"NET, WIRE™,1,1,,,,,,5.55555555>
18,1,,119812-49050, ,PIPE(B),1,,,.5.5555535552555
19,1,,119812-49010, ,"PIPE (A), C. WATER",1,1,,,,.555553555555
20,1,,119812-49020, ,"PIPE (B), C. WATER",.1,,,,,..:55325553>
21,1,,121450-49110, ,"COCK ASSY, 3-WAY",1,1,.,...553553233523
22,2,,121450-49100, ,"BODY, COCK",1,1,,,,.5555552352525
23,2,,121250-49121, ,PLUG,1,1,,,,,,:.5555555555

24,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,.,,535555322235
25,1,,124766-59050, ,"CLAMP 12",4,4,,,,,,,,,.555555>
26,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,53555535555355>5
27,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,.,5555355535353

28,1, ,26051-080002, ,"NUT M 8",8,8,,,,,,55553523555>
29,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,,5553555552523

30,1, ,23010-038000, ,"CLAMP 38",4,4,,,,,,,,:55555555
31,1,,26013-060202, ,"BOLT M 6X 20",2,2,,,55555553552233
32,1,,26013-080162, ,""BOLT W/WASHER M8X16™,6,6,,,55555555535525
33,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,,555555255523
34,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,,.:55555223335
35,1,,119812-49040, ,PIPE(B1),1,,,,::525335522353>

36,1,,121468-44510, ,"SUB-TANK ASSY",1,1,,,,,55555552355>5
37,2,,121470-44521, ,"'BODY ,SUB-TANK" , 1,1, ,,,5555555355553
38,2,,121450-44531, ,CAP,1,1,,,,,5:55555355315
39,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,,,,,.:5535555355>5
40,2,,124450-44560, ,CLAMP,1,1,,,,,,,555555555>
41,2,,121470-44581, ,GASKET, 1,1, ,,,,:555553525555
42,2,,23065-070130, ,"PIPE 7X 130",1,1,,,,555553525533>5

1,1
2,1
3,1
4,1
5,1
6



Fig.

ST~ & T?IOUP
RADIATOR & MOUNT

*v /B
CANOPY SPEC.

9
20

REFER TO Figl13




1,1,,772168-14100, ,"TANK ASSY, FUEL OIL",1,1,,,,.555535535555>5
1-1,1,,772168-14101, ,"'FUEL
TANK(YELLOW:87)",1,1,,,,,N,,72168242,M49999,72168242,M49999, ,,,,,,,,]
2,2,,104200-11920, ,COCK,1,1,,,,,555555555555
3,2,,172162-14180, ,"'"GAUGE UNIT,FUEL",1,1,,,,,.5555555355>5
4,2,,172162-14200, ,GASKET,1,1,,,,,,5555555555>5
5,2,,172141-14260, ,FLOAT,1,1,,,,,,,555555555>5
6,2,,172122-14300, ,""CAP, FUEL TANK",1,1,,,.,55555553555553
7,3,,105430-55070, ,GASKET,1,1,,,,,555555533555>5
9,3,,172168-14220, ,"'SEAL A,CR SPONGE",1,1,,,,:555555535523
10,3, ,172168-14240, ,""SEAL B,CR SPONGE",2,2,,,,5555535535535>5
11,3,,172168-14320, ,""RUBBER,SEAL C",1,1,,,,5555535555535>5
12,2,,172142-14420, ,"PIPE, FUEL",1,1,,,,,,.5.5555555>5
12-1,2,,172142-14421, ,""HOSE, FUEL
GAUGE",1,1,,,,,N,,72168223,M43078,72168223,M43078, ,,,,,,,,1
13,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,,,..555555355553
14,2, ,22217-050000, ,""SPRING WASHER 5',5,5,,,,,5555355535555>5
15,2,,23010-014000, ,"CLAMP 14",2,2,,,,,,,,.55555555

16,2, ,26557-050122, ,"'SCREW M 5X 12",5,5,,,.,.55555325235
17,1,,194145-04810, ,""WASHER 10",6,6,,,:555355553522535
18,1,,172142-14320, ,"GAUGE, FUEL",1,1,,,...55555353554

19,1, ,22217-100000, ,""SPRING WASHER 10",6,6,,,,5555535555555>»
20,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,,,.55553555355553
21,1,,26116-100252, ,"BOLT M10X 25 PLATED",6,6,,,.5555355535254
22,1,,172137-14610, ,"PIPE (B), FUEL",1,1,,,...5::2555335>5
23,1,,172142-14620, ,""HOSE L750, FUEL",1,1,,.,..5553555533>»
24,1,,172126-16540, ,""CLAMP 10X70",1,1,,,555555535535535
25,1,,129335-55700, ,"SEPARATOR, WATER",1,1,,,.,555535553535553
26,2,,104200-55321, ,"VALVE, TAPER",1,1,,,..,55555355335
27,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,,,.,.5553555535224
28,2,,104200-55341, ,""HANDLE, COCK"™,1,1,,.,:255553523533>»
29,2,,124064-55510, ,""BOWL, FUEL STRAINER"™,1,1,,,..,555553555535
30,2,,102103-55520, ,0-RING,1,1,,,,,,.5555555555
31,2,,110250-55610, ,"RING, RETAINING",1,1,,,,...5555535254
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,,,,,.:555555955>5
33,2,,121257-55731, ,FLOAT,1,1,,,,,.55555555555
35,2,,101720-55750, ,"PLUG 6",2,2,,,,,,,555555555>5
36,2,,104200-55750, ,"SCREW M 4™,1.,1,,,,,,5555552355>
37,2,,171081-55910, ,SCREEN, 1,1, ,,,,,.5555555555
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,,,,:555555535523
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,55553555532523
40,1,,124766-59050, ,"CLAMP 12",6,6,,,,,5555555355555

41,1, ,22217-080000, ,"SPRING WASHER 8",1,1,,,,,.5555555355>»
42,1, ,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,,,...55555355235
43,1,,172137-13430, ,"PIPE (B), DRAIN",1,1,.,,,,::555352535
44,1,,933110-00301, ,"KEY ASSY",1,1,,,,,:.5555555555
45,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,1,,,,.555553555535
46,1, ,22217-080000, ,""SPRING WASHER 8",2.2,,,,,.5555555355>5
47,1, ,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,,,...55555355235
48,1, ,172168-14270, ,""COVER ASSY",1,1,,,,:555355232223



) FO¥ >4 & FO/sA
Fig. O FUEL TANK & FUEL LINE

R UNo. 112
B UNo. 2B 1688 55T,
{ INC.2~16

F.O.XFL—F
FUEL STRAINER 40




1,1,,172142-16100, ,"CORD(+), BATTERY",1,1,,,,555555553333>
2,1,,172168-16100, ,BATTERY,1,1,,,,,,:5555525555

2-1,1,,172168-

16101, ,BATTERY,1,1,,,,,R,,72168198,M41665,72168198,M41665, ,,,,,,,,1
3,1,,172142-16110, ,"CORD(-), BATTERY",1.,1,,,,,.,5::555555>
4,1,,194432-51550, ,""COVER, BATTERY",1,1,,,,55555535335535
5,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,55555535555535
6,1,,22217-080000, ,"SPRING WASHER 8",1,1,,,,5555535555535>5
7,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,.55535555335555
8,1,,26716-080002, ,"NUT M 8",1,1,,,,,,,5555555555
9,1,,26716-100002, ,"NUT M10™,1,1,,,,,,,5555555555
10,1,,172168-16300, ,""CLAMP, BATTERY",1,1,,,,555535553553553
11,1,,22157-080000, ,"WASHER 8",2,2,,,,,,,,55555555>
12,1,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,55555555
13,1,,933171-15710, ,""ROD(B), BATTERY FIX",2,2,,,,,55535555525133



9 N wy >
Fig. BATTERY




1,1,,172168-16500, ,HARNESS(A),1,1,,,,..55555223535
2,1,,172168-16510, ,HARNESS(B) ,1,1,,,,.55525553335>5
2-1,1,,172168-16511, ,""HARNESS (B),
WIRE",1,1,,,,,S,,72149216,M43029,72149216 ,M43029, , ,,, ,,
3,1,,172168-16520, ,""HARNESS C",1,1,,,,,,,555555555>
4,1,,172165-16530, ,""HARNESS D",1,1,,,,,5555555355555
5,1,,172126-16540, ,""CLAMP 10X70",2,2,,,,5555535335533»
6,1,,172122-16570, ,"LINK, FUSIBLE",1,1,,,,5,555535555555>5
7,1,,194250-51660, ,"BAND 250",1,1,,,,,,,5555555555
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,.5555555352535
9,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,.555553525535
10,1, ,22137-120000, ,""WASHER 12,POLISHED",2,2,,,,5555535535533>5
11,1,,22217-100000, ,""SPRING WASHER 10',2,2,,,,5555535535533>»
12,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,.,.5553555535555
13,1,,22217-120000, ,"WASHER 12,SPRING",2,2,,,,:55535552535553
14,1, ,26116-100162, ,""BOLT M10X 16 PLATED",1,1,,,..555555355553
15,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,,.,5555555353523
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",2,2,,,.,55555553533523
17,1,,29311-515000, ,""GROMMET 51X5",1,1,,,,555535555335555
18,1,,933168-55770, ,"BAND 146",5,5,,,,,,,555555555>
18-1,1,,933168-55770, ,""BAND
146",3,3,,,,,K,,72165345,M41468,72165345,M41468, ,,,,,,,,1
19,1,,933171-15801, ,"WIRE, EARTH",1,1,,,..555555355553
20,1,,172162-17100, ,"BOX ASSY, INDICATOR",1,1,,.,.,:5553555335254
20-1,1,,172162-17101, ,""BOX ASSY,

INDICATOR",1,1,,,,,N,,72162464 ,M43078,72162464 ,M43078, ,,,,,.
21,2,,172162-17130, ,HOURMETER, 1,1, ,,,,W,,72162464 ,M43078,72162464 ,M43078, ,,,,,,
22,2,,172162-17120, ,VALVE, 4,4, , ,,,,.,5555355555
23,1,,172168-17100, ,"BRACKET ASSY, ELEC.",1,1,,,.,:5553555335254
24,1,,172168-17120, ,"BRACKET ASSY, TIMER",1,1,,,,.55535555335224
25,1,,172141-17141, ,"UNIT, CHECKER",1,1,,,...55555353554
26,1,,172141-17150, ,BUZZER,1,1,,,,,,:555552555>5
27,1,,172141-17160, ,"BOX, FUSE™,1.,1,.,.,,55553352355>
27-1,1,,172141-17161, ,"BOX,
FUSE",1,1,,,,,N,,72165378,M42258,72165378,M42258, ,,,,,,,,1
28,2,,29411-050000, ,"FUSE (

5A) ,CARTRIDGE",1,1,,,,,Z,,72165378,M42258,72165378,M42258, ,,,,,,,, 1
29,2,,29411-100000, ,"FUSE

(10A) ,CARTRIDCGE",2,2,,,,,Z,,72165378,M42258,72165378,M42258, ,,,,,,,,1
30,2,,29411-150000, ,"FUSE (15A) ,CARTRIDCGE"™,2,2,,,,:35555553535333>5
30-1,2,,29411-150000, ,"FUSE

(15A) ,CARTRIDGE",5,5,,,,,K,,72165378,M42258,72165378,M42258, ,,,,,,,, 1
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,1.,1,,,.,,.5555525955>5
32,2,,172141-17230, ,"BULB 24V- 6W",1,1,,,,,,5555535523
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,,..,55555522535
34,2,,29220-788200, ,BULB,1,1,,,,,,55555555555
35,1,,119247-77100, ,""RELAY, SAFETY",1,1,,,..555555355523
36,1,,119640-77711, ,"LIMITER,CURRENT" ,1,1,,,,55555355535535>»
37,1,,121522-77721, ," INDICATOR, CHARGING",1,1,,,,.:5553555535255
38,1,,119650-77910, ,"RELAY, GROW",1,1,,,,.5553555535553
39,2,,119650-77920, ,"BODY, RELAY",1,1,,,,:5553555532555
39-1,2,,129052-77920, ,"'BODY, RELAY",1,1,,,,,R,,TN-93149,M42258,TN-
93149,M42258, ,,,,,,,.1

40,2, ,119650-77930, ,""BRACKET, RELAY",1,1,,,.,.:553555535255
41,1,,119632-77920, ,TIMER,1,1,,,,,,.,:.555555>
41-1,1,,119632-77921, ,"TIMER(1

SEC.",1,1,,,,,N,,72175176 ,M49999,72175176 ,M49999, ,,,,,,,,1
42,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.5553555535254
43,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,.:5553555535254
44,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,,.55535555335553
45,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,,5555555535553
46,1,,933168-55770, ,"BAND 146",1,1,,,,,,.5555552555

47,1, ,22217-080000, ,""SPRING WASHER 8",2.2,,,,,.555555555>5



48,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,,.555553533553
49,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,,5555553555535
50,1,,26013-060122, ,""BOLT M 6X 12",2,2,,,,3:55553523533>5
51,1,,26022-050162, ,"SCREW M 5X 16",2,2,,,,,5.5555552355>5
52,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,,,.5555552355>5
53,1,,26022-060122, ,""'SCREW M 6X 12",1,1,,,.,,555555355554
54,1,,26022-060122, ,""'SCREW M 6X 12",2,2,,,,555535553533523
55,1,,26022-060162, ,""'SCREW M 6X 16",1,1,,,,,555555355553
56,1,,26022-060162, ,"SCREW M 6X 16",1,1,,,,,.5555555355>5
57,1,,26022-060162, ,""SCREW M 6X 16",1,1,,,,,.5555555355>5
58,1,,26022-060252, ,""'SCREW M 6X 25",2,2,,,.555535553533554
59,1,,26023-040202, ,""'SCREW M 4X 20",4,4,,,,555535523533523
59-1,1,,26589-040202, ," SCREW

M4 ,BINDING",4.4,,,,,N,,72168186,M00501,72168186,M00501, ,,,,,,,,1
60,1,,26116-080162, ,"BOLT M 8X 16 PLATED",2,2,,,,555535555335224
61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",2,2,,,.,555553555535
62,1,,26716-100002, ,"NUT M10™,3,3,,,,,,5555555525>
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,,,,:555535535535>5
65,2,,933110-00301, ,"KEY ASSY",1,1,,,,,5:55555355555
66,1,,933110-05300, ,HORN,1,1,,,,,,.5555555555
67,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,1,,.,..5553553533>»
68,1,,194464-52190, ,"SWITCH, SAFETY START",1,2,,,,:555535535533>5
69,1,,22137-180000, ,"WASHER 18",1,2,,,,.55555352355135
70,1,,26776-180002, ,"NUT M18,LOCK",1,2,,,,.553555535553
71,1,,172142-16550, ,CLAMP,1,1,,,,,,5555555555>5
72,1,,172165-16560, ,"HARNESS (G)",1,1,.,.::55553522353>
73,1,,22217-060000, ,"SPRING WASHER 6",1,1,,,,.55535553535553
74,1,,26116-060122, ,""BOLT M 6X 12",1,1,,,,:555535235533>5

=EEsssss=sssssEssE



7~
>
(a1
)O
ke
H=
X2
QO
e
.=
\/R
A
.
-+ QO
s
0g =
S
e

Fi.g. 1 O

1B
PREVI0US




,»,172137-16000, ,WIRE,1,,,,,,,5555555555>
»»,172165-16540, ,"HARNESS E",1,,,,,,,5,55555555>
»»,172165-16550, ,"HARNESS (F)",1,,,,,55555552352555
»»,172122-16590, ,"BAND 200F",2,,,,,,,,,:.5555555
,,172137-62970, ,"GROMMET 16™,2,,,,,,,.5555555555
»»,172122-79890, ,"CLAMP 350",1,,,,,,,5555555555>
1,,22857-400120, ,"SCREW 4X12",2,,,,,,,:55523523555
8,1,,933168-55770,,"BAND 146",1,,,,,,,,555552555>
9,1,,22857-400100, ,"SCREW 4X10™,2,,,,,,5:555355355555
10,1,,933113-05150, ,"LAMP, ROOM™,1,,,,,,,.5555555555
11,2,,933113-05160, ,"BULB (12V5W)",1,,...5552255352535
12,1,,172312-17250, ,ASHTRAY, 1, ,,,,,.55555555555

13,1, ,22867-400100, ,"SCREW 4X10",3,,,,,,55555355355235
14,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,,.,:5555555355335
15,1,,172734-17070, ,"'BLADE 450, WIPER",1,,,,,555555555355>5
16,1,,172165-17130, ,ARM, 1, ,,,,,.5555555555>
17,1,,172151-17300, ,COVER, 1, ,,,,,,5555555555>5
18,1,,172162-17330, ,"SWITCH,WIPER" ,1,,,,55555555355553
19,1,,26013-060122, ,"BOLT M 6X 12",3,,,,,,5555352557>5
20,1, ,26022-050202, ,"SCREW M 5X 20,1, ,,.,55555555322332
21,1,,172165-16200, ,""MOTOR 520A, WIPER™,1,,.,.55553553533554

RPRR R R R

1
2
3
4
5
6
7



‘] 'I B (it VER)
Fig. ELECTRIC PART(CABIN)




1,1,,172137-16560, ,BAND,5,5, ,,,5555555555555

2,1,,172141-16560, ,"WIRE, LAMP™,1,1,,,,,.5.55555555>

2-1,1,,172141-16561, ,"WIRE,
LAMP*",1,1,,,,,S,,72149216,M43029,72149216 ,M43029,,,,,,,

3,1,,172141-17201, ,"LAMP, WORK™,1,1,,,,,,5555555555>5

4,2,,172141-17211,,"BULB 12V55W",1,1,,,,,555555355554

5,1,,172137-17401, ,COVER,1,1,,,,,,,555555555>5

6,1,,26013-120302, ,"'BOLT W/WASHER M12X30",1,1,,,5555535553335525
7,1,,933152-03700, ,"WASHER, SIDE CLUTCH",1,1,,,.,.,.5555555355>5

8,1,,22137-130000, ,"WASHER 13",2,2,,,,,W,,72149216,M43029,72149216,M43029,,,,,,,



Fig. 1 2

D—950F
WORK LAMP

1B R
PREVIOUS




772168-17600, ,""HEATER ASSY",1,,,..55535553535535

,,772168-17601, ,""HEATER ASSY",1,,,,,,N,,72165378,M42383,,,,,,,55551
,172168-17610, ,"HOSE, HEATER",1,,,,,,,5.55555555>
»3,,172168-17620, ,""HOSE ,HEATER",1, ,,,,,.1,,,,,555555551
,3,,172168-17630, ,"TUBE,CORRUGATED" ,1,,,,,5352,5555555553551
»»,172165-17600, ,""HEATER COMPL.",1,,,,,,,55555555555

-1,1

2,,172165-17601, ,""HEATER ASSY',1,,,,,,N,,72165378,M42383,,,,,,,55551
,2,,172168-17600, ,""CONNECTOR PT3/8-M16",1,,,,553555535555355>5
,2,,172162-17610, ,"SWITCH,HEATER" ,1, ,,,.:55535555325535
8,2,,172168-17640, ,""HOSE ASSY, HEATER",1,,.,,.:555555535523
9,3,,172312-17620, ,""HOSE, HEATER™,1,,,,,,,.5555555555

10,3, ,172168-17650, ,""CORRUGAT 22X2000",1,,,,55555553555535
11,2,,172124-17630, ,""VALVE, MINIATURE",1,,,,.5555553555535
12,2,,172137-17630, ,""JOINT, HEATER",1,,.,,.555535555335555
13,2,,172124-17640, ,"JOINT 3/8",2,,,,,,,,5555525315
14,2,,124465-44950, ,"GASKET 16",1,,,,,,55555555555>5
14-1,2,,124465-44950, ,""GASKET 16",2,,,,,,K,,72165328,M41280,,,,,5555551
15,2,,194250-51660, ,"BAND  250™,1,,,,,,5555352523555
16,2,,22137-100000, ,""WASHER 10,POLISHED",4,,,,.:555555355335
17,2, ,23000-022000, ,"CLAMP 22™.,4,,,,,,,,,,55555555
18,2,,23010-038000, ,"CLAMP 38™,2,,,,,,5555555355555
19,2,,26013-100202, ,"'BOLT W/WASHER M10X20",4,,,,553555535533355
20,2,,933152-09280, ,"BAND 170",3,,,,,,,5555525525>5
21,2,,933171-15680, ,"GROMMET 40X13",2,,,,:5555555325333
22,2,,172141-13490, ,J30INT,1,,,,,,5.5555555555
23,1,,772165-17700, ,""DEFROSTER ASSY",1,,.,:55553553233524
24,2,,172120-17710, ,""NOZZLE, DEFROSTER™,1,,,,5:55553553535553
25,2,,172122-17730, ,""COVER, DEFROSTER",1,,,,55555535535533>5
26,2,,172165-17800, ,HOSE,1, ,,,,,55555355355355
27,2,,22857-400120, ,"SCREW 4X12",2,,,,253555595223555
28,2,,26013-080202, ,"'BOLT W/WASHER M8X20",2,, 5555535555522 335
29,2,,26557-050102, ,""'SCREW M 5X 10",2,,,,,3555553523533>5
30,2,,172122-16590, ,"BAND 200F",2,,,,,,,..:55555555
31,2,,172165-17701, ,"BRACKET COMPL.",1,,,,..25555552355>5

1,1
1-1
2,2
3-1
4-1
5,2
5-1
6,2
7



13 E—% & F70xX%
Fig HEATER & DEFROSTER

R UNo, 112
RHULNo. 2022554 %7,
1 INC.2~22

TN

e \ ’

B UNo, 24#‘93]%55&?‘

23 INC, 24~31
23 / \ \
KEXA v F
1 1 2 © O®] TEEP SWITCH
\ 18— 14|17 :

22——@»




1,1,,172141-29110, ,SPROCKET,2,2,,,,,,,55555355555
2,1,,26013-120302, ,"'BOLT W/WASHER M12X30™",18,18,,,,555553552535 55
3,1,,772141-37100, ,"IDLER 280 ASSY",2,2,,,,,W,1,*,"FROM 1ST",*,"FROM
1T, ,.,.,,,,1

4,2,,172141-37100, ,"IDLER 280",2,2,,,,,,1,,,,,,.555>
5,2,,172141-37110, ,"FORK(L), IDLER™,2,2,,,,,,,,,5555555>
5-1,2,,172141-37111, ,""FORK(L),

IDLER",2,2,,,,,R,,72175004 ,M43010,72175004 ,M43010, ,,,,5 55,1
6,2,,172141-37120, ,"FORK(R), IDLER™,2,2,,,,,,,,.5555555>
6-1,2,,172141-37121, ,""FORK(R),

IDLER",2,2,,,,,R,,72175004 ,M43010,72175004 ,M43010, ,,,,,,,,1
7,2,,172141-99490, ," IDLER KIT, FRONT",2,2,,,,5555535535535>5
8,3,,172141-37130, ,""SHAFT, IDLER"™,2,2,,,,,5555535535535
9,3,,172141-37140, ,"'SEAL 357220",4.,4,,,,,:5553522237>5

10,3, ,22242-000300, ,"CIRCLIP 30",2,2,,,55555553593335

11,3, ,22252-000720, ,""CIRCLIP 72", 4,4, , ... 55593939395

12,3, ,24101-062074, ,""BALL BEARING",4,4,,,,,555553533523

13,1, ,772142-37300, ,""ROLLER ASSY, TRACK",8,8,,,,55555355535535>5
15,2,,172146-37310, ,"'SHAFT, ROLLER",8,8,,,.,,555553555535
16,2,,172141-37320, ,"'SPACER 75X2.6",16,16,,,,,:5555555355>5
17,2, ,1A1030-48250, ,""SEAL QLF30621218,01L",16,16,,,.555555532354
18,2,,22252-000620, ,""CIRCLIP 62(H)",16,16,,,,53555535555355>5
19,2, ,22252-000750, ,""CIRCLIP 75",16,16,,,,5555555535953
20,1,,933111-73800, ,BEARING,16,16,,,,:5553555535254
21,1,,22217-160000, ,"SPRING WASHER 16'",8,8,,,..555555555535
22,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",8.,8,,..535555532235533
23,1,,772116-37500, ,"'"ROLLER ASSY, CARIA",2,2,,,,55553553533523
23-1,1,,772116-37501, ,""ROLLER ASSY,
CARIA",2,2,,,,,R,,72170009,M41874,72170009 ,M41874,,,,,,,
23-2,1,,772116-37502, ,""ROLLER ASSY,
CARIA™,2,2,,,,,N,,72170010,M42383,72170010,M42383, ,,,,,.
24,2,,172614-21820, ,COLLER,2,2,,,,,Z,,72170010,M42383,72170010,M42383,, ,,,,,
25,2,,172614-23190, ,"COLLER
25X34X2",2,2,,,,,Z,,72170009,M41874,72170009,M41874, ,,,,,,
27,2,,172116-37520, ,"SHAFT, UPPER ROLLER",2,2,,,,:5555555335524
27-1,2,,172146-37510, ,"'SHAFT, CARIA
ROLLER",2,2,,,,,N,,72170010,M42383,72170010,M42383, ,,,,,,
28,2,,172116-37540, ,"COVER, BLIND",2,2,,,,,,55555355235
29,2,,22242-000250, ,"CIRCLIP
258",2,2,,,,,Z2,,72170010,M42383,72170010,M42383, ,,,,,,
30,2,,22252-000520, ,"CIRCLIP 52" ,4,4,,, 0555595393335
31,2,,24101-062054, ,""BEARING #6205",4,4,,,,55553553533523
32,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,,,..55355532223
33,2,,933171-13691, ,"PLUG
pT1/8",2,2,,,,,Z,,72170009,M41874,72170009,M41874,,,,,,,
34,2,,933172-13990, ,""SEAL S255218,WATER",2,2,,,,5355535523355
34-1,2,,1E6140-73420, ,""SEAL QLF255218,
om.",2,2,,,,,S,,72170009,M41874,72170009,M41874, , ,,,,,
35,1,,22451-160170, ,"WIRE 1.6X170",2,2,,,.5553555532523
36,1,,933110-21600, ,"BOLT M 8X 18",2,2,,,.5555555322232
37,1,,172146-37700, ,SPRING, 2,2, ,,,,,,5555555555
38,1,,172141-37801, ,""PISTON, ADJUST",2,2,,.,.5555553523553
39,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,,,,5555555353523
40,2, ,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,,5555355535>»
41,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,,5555553533535
42,1, ,172141-37850, ,"RING G35, BACK UP",2,2,,,,555553555355>5
43,1, ,24325-000350, ,"0-RING 1B G 35.0",2,2,,,55555553523553
44,1, ,26013-100402, ,""BOLT M10X 40",8,8,,,.,55555525335>5

45,1, ,933126-34300, ,""SEAL 3547710",2,2,,,,,25553522235>5
46,1,,933171-13691, ,"PLUG PT1/8",2,2,,,,.35555553533352>»

47,1, ,26657-160002, ,""CAP NUT M16",8,8,,,,5555555552535
48,1,,772146-37101, ,1DLER,2,2,,,,,W,2,*,"FROM 1ST",*,"FROM 1ST",,,,,,,,,1
49,2,,172146-37100, ,"IDLER 280",2,2,,,,,:2,,355535555



50,2,,172141-37110, ,"FORK(L) , IDLER",2,2,,,,,,,,,5:55555>
50-1,2,,172141-37111, ,""FORK(L),

IDLER",2,2,,,,,R,,72175004 ,M43010,72175004 ,M43010, ,,,,5 5,551
51,2,,172141-37120,,"FORK(R), IDLER",2,2,,,,:352,33555332235
52,2,,172141-99490, ,"IDLER KIT, FRONT",2,2,,,.,555555535253
53,3,,172141-37130, ,"'SHAFT, IDLER",2,2,,,,:55553553533>5
54,3,,172141-37140, ,"'SEAL 357220",4,4,,,,5355352323323
55,3, ,22242-000300, ,"CIRCLIP 30",2,2,,5555555935959355
56,3, ,22252-000720, ,"CIRCLIP 72", 4,4, , .., 055595229395
57,3,,24101-062074, ,"BALL BEARING",4,4,,,.,,5555552233



14 0—5 & 7V X b
Fig. ROLLER & ADJUST

23-1 (23-1)
4 34-1 | 2429

27

23-2
)|

43 27-1
44 42
43 . _®
37 K
‘ TAy O—SHK
~ )" ﬁ/’@ RUBBER CRAWLER SPEC.
. 3
)
1 2 : ‘ @




,»,172142-38100, ,""CRAWLER 320 ASSY",2,2,,,.55553553533553
,,172072-13790, ,""PLATE, SHOE",80,80,,,,55555553555555
,,172142-38110, ,"LINK ASSY, TRACK",2,2,,,:5555355353523
»»,172141-38200, ,BUSH,80,80,,,,,,,55535555555
,,172141-38210, ,"PIN, CRAWLER",78,78,,,,,5535555522535
»»,172141-38220, ,"PIN, MASTER",2,2,,,,,,,,555555555
»»,172614-38300, ,"PIN 5X45, LOCK",2,2,,,,,,,5,55555555
,»,172141-38250, ,"TRACK 320, MASTER"™,2,2,,,,,51,,,5555555>5
,1,,172146-38600, ,"CRAWLER, RUBBER",2,2,,,,.5553555535555
9-1,1,,172146-38601, ,""CRAWLER,
RUBBER",2,2,,,,,N,,72146259,M42775,72146259,M42775, ,,,,,,,.1



1 5 yo0-—5
Fig. CRAWLER

RUBBER CRAWLER

Ja20-5

Oo—-5(320)

AMLER(320)

REPAIR PARTS

A&




,,172146-41320, ,GROMMET ,1,1,,,,,,,5,55555555
,,194145-04810, ,"WASHER 10",2,2,,,,,,,,555555555
,»,172165-46400, ,SUPPORT ,1,1,,,,,,,5555555555
»»,172165-46660, ,COVER,1,1,,,,,,55555355555>5

,»,172165-47100, ,"STAND R, LEVER™,1,1,,,,,,,.5:555555>
2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,555555555>5
8,2,,24550-025150, ,"BUSH 25X15",2,2,,,,,,5555555353>5
9,1,,172165-47300, ,""STAND L, LEVER",1,1,,,,55555553555555
10,2,,172141-41370, ,""BUSH 2015",2,2,,,,,,53555535233
12,2,,24550-025150, ,""BUSH 25X15",2,2,,,,,55555525355>5
13,1,,172165-47730, ,"GUIDE, HOSE",1,1,,,..555555355553

14,1, ,172165-47770, ,""BRACKET, ACCEL",1,1,,,,.555355535535553
15,1, ,172165-47900, ,""BRACKET R",1,1,,,,555535553555553
16,1,,172165-47930, ,""BRACKET L",1,1,,,.55555553555535
17,1,,172165-47960, ,"BOLT M 8",4,4,,,,,,,,:.555555>

18,1, ,172165-47980, ,""SHIM 42X25.5X0.5",4,4,,,,:55553533533>»
19,1,,172151-53430, ,GROMMET , 2,2, , ,,,,.,555555555
20,1,,172165-47990, ,WASHER,2,2, ,,,,,,5.55555555
21,1,,172137-69850, ,SCREW, 8,8, ,,,,,5555555555>5
22,1,,22217-100000, ,"SPRING WASHER 10" ,7,7,,.35553255322332
23,1,,22242-000250, ,"CIRCLIP 25S5",2,2,,,..353553233533

24,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE",4,4,,,,:55335553332225
25,1,,26013-080202, ,""BOLT W/WASHER M8X20™,4,4,,,,5553535553332225
26,1, ,26013-080202, ,""BOLT W/WASHER M8X20",4,4,,,,,533552222223
27,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,555555555333>5
28,1,,26116-100202, ,""BOLT M10X 20 PLATED",5.5,.,..535555532235533
29,1,,26116-100902, ,""BOLT M10X 90 PLATED",2,2,,.,,55555535235535
30,1,,194630-62360, ,GROMMET ,4,4,,,,,,,,555555555
31,1,,26116-100504, ,"BOLT M10X S0 PLATED",1,1,.,.,.:555355535254
32,1,,26716-100002, ,"NUT M10™,1,1,,,,,,5555555555>
33,1,,22117-080000, ,"WASHER  8",4,4,,,,,,,,55555555>
34,1,,24311-000340, ,"0-RING 1A P-34.0",4,4,,,,55553553533523
35,1,,172165-47730, ,"GUIDE, HOSE",1,1,,,,.555355535255
35-1,1,,172165-47720, ,"'GUIDE

COMP. ,HOSE™,1,1,,,,,N,,72165286,M40851,72165286,M40851, ,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6



_ ‘I RHEEE (I =2971")
Fig. CONTROL EQUIPMENT(LEVER STAND)

157
PREVIOUS

Ry 35




»»,172141-41340, ,B00TS,2,2,,,,,,,5555555555

,»,172122-45050, ,"KNOB (L)",1,1,,,,,555555552555
,»,172122-45060, ,"KNOB (R)",1,1,,,,,555555552555
,,172168-45100, ,"LEVER L COMP.,TRACK",1,1,,,,,55555555955>5
»»,172141-41370, ,"BUSH 2015",2,2,,,,,,,5555555555
,,172168-45120, ,"LEVER R COMP.,TRACK",1,1,,,,5555553523553
2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,5.5555555>5
8,1,,172124-46200, ,""0-RING 27X5.7",3,3,,,535555535235335
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,,,,,55353555555225
10,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4.,4,,...:5553552355>5
11,1,,26716-100002, ,"NUT M10",4,4,,,,,,,,,:5555555

12,1, ,26756-100002, ,""LOCK NUT M10 PLATED",2,2,,,5:555535553533553
13,1,,172168-45200, ,""SHAFT, TRACK",1,1,,,,5555553555535
14,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,,55353555555223
15,1,,172165-46100, ,"'PEDAL L ASSY",1,1,,,.:5553555535523

16,1, ,172165-46150, ,"PEDAL R COMP™,1,1,,,,.555553523553

17,1, ,26013-060302, ,""BOLT M 6X 30",4,4,,,,555555352523
18,1,,172168-45940, ,"ROD 200",2,2,,,,,,,55555352555
19,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,,,5555355555
20,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,.:5555555355>5
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,.,55555532235533
22,1,,26051-080002, ,"NUT M 8",4,4,,,,,,,,,.555555>5
23,1,,933110-54100, ,"PIN 4.75X14",2,2,,,55355352323323

1,1
2,1
3,1
4,1
5,2
6,1
7



‘I 7 =8 (RETT)
Fig. CONTROL EQUIPMENT (DRIVE)




,» »1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,.,.55555353554
,»,172124-46200, ,"0-RING 27X5.7",2,2,,,,,,,,555552555
»»,172165-46300, ,"LINK W/BUSH",1,1,,,,,,,5555555555
»»,172141-41360, ,"BUSH 1415",2,2,,,,,,,,,55555555
,,172165-46350, ,""BRACKET, PEDAL",1,1,,,,.555555555535
»»,172146-41910, ,"PIN 14-100",1,1,,,,,,5555555555>
1,,172168-46800, ,"LINK W/BUSH, SWING™,1,1,,,,,555535555355>5
8,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,,,55555555
9,1,,172168-46820, ,SHAFT,1,1,,,,,,.5555555555
10,1,,22217-100000, ,"'SPRING WASHER 10",1,1,,,.,:555555535553
11,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,,,,5555553533553
12,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,555553533533>5
13,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,,,,53555535555355>5
14,1, ,24761-040000, ,"NIPPLE B,GREASE",1,1,,,,,.5555555355>5
14-1,1, ,24761-050000, ,"NIPPLE
C,GREASE",1,1,,,,,N,,72165314,M41280,72165314,M41280,,,,,,,,,1
15,1,,26051-080002, ,"NUT M 8",7,7,,,,,5.555352352525
16,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,55555555332525
17,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,,,55353552555233
18,1,,26116-100202, ,"'BOLT M10X 20 PLATED",1,1,,.,,.25559555955>5
19,1,,172068-28490, ,"SPRING 8",4,4,,,,,,,,,5555555>
20,1,,172157-45990, ,""BOOTS, PEDAL™,1,1,,,,:555535535533>5
21,1,,172165-46230, ,"'SHAFT, SWING",2,2,,,,:55553553533>5
22,1,,172165-46260, ,""COVER, PEDAL",2,2,,,.,,53555532233
22-1,1,,172165-46261, ,"'COVER,
PEDAL",2,2,,,,.,N,,72164101,M42595,72164101,M42595,,.,,,,,..1
23,1,,172165-46280, ,"'PEDAL ASSY, SWING",1,1,,,,.555553525535
23-1,1,,172165-46281, ,""PEDAL ASSY,

SWING",1,1,,,,,R,,72165374 ,M42258,72165374 ,M42258, ,,,,,,,,1
24,1,,172165-46340, ,BOLT,2,2,,,,,,,5555555555
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,.5555355353554
26,1,,22351-040020, ,"'SPRING PIN 4X20",2,2,,,,3555553523533>5
27,1,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,,,,:5553552335224
27-1,1,,26116-080304, ,""BOLT M 8X
30",2,2,,,,,R,,72165371,M42071,72165371,M42071,,,,,,,,,1

28,1, ,26716-080002, ,"NUT M 8",2,2,,,,,,,.55555525>5
29,1,,26756-080002, ,"LOCK NUT M 8 PLATED",4,4,,,,,55355535235535
29-1,1,,26716-080002, ,"'NUT M
8",4,4,,,,,R,,72183095,M42994,72183095,M42994, ,,,,,,,,1
30,1,,172122-46590, ,"ELBALL 8",3,3,,,,,,.5:5555555>
31,1,,172168-46840, ,"ROD 240™,1,1,,,,,,555555535255
32,1,,172168-46860, ,”ROD 100",1,1,,,,,,5555555525>
33,1,,172122-47250, ,"BALL 8, LINK",1,1,,,.,,555553555535
34,1,,22137-080000, ,"WASHER 8, POLISHED",4.4,,,,,.:555555255>5

1,1
2,1
3,1
4,2
5,1
6,1
7



‘I BB )
Fig. CONTROL EQUIPMENT(SWING)




,,172165-45270, ,"LEVER ASSY, BLADE S",1,1,,,,,555553525535
»»,172116-45940, ,"KNOB (C), LEVER",1,1,,,,,,,,555555555
,,22351-050032, ,""SPRING PIN 5X32",1,1,,,,5555535535535>5
»»,172165-45140, ,"LINK, BLADE",1,1,,,,,,,5555555555
,,172165-45180, ,""BRACKET ASSY, REAR",1,1,,,..5555553555535
,»,172141-41360, ,""BUSH 1415",2,2,,,,,,,,,55555555
1,,24311-000210,,"0-RING 1A P-21.0",2,2,,,,555553523533>5
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,,,555555553335225
9,1,,26116-100354, ,""BOLT M10X 35 PLATED",2.,2,,,,.55555555355>5
10,1,,26716-100002, ,"NUT M10™,2,2,,,,,,,,,55555555
11,1,,172141-42950, ,""CABLE, BLADE™,1,1,,,,,555553555535
12,1,,172141-42960, ,""JOINT, CABLE"™,1,1,,,,,555553555535
13,1,,172168-45140, ,""SUPPORT ,BR CABLE",1,1,,,,55555355535555>5
14,1,,172142-45670, ,""ROD, SPOOL™,1,1,,,,,,5555555555>
15,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,555555555>

16,1, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,5555553525533
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,555553555332525
18,1,,26051-080002, ,"NUT M 8",1,1,,,,,5.5555252555
19,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,:5553522255>5
20,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,.:555355332223
21,1,,22351-030032, ,"'SPRING PIN

3X32",1,1,,,,,W,,72171062 ,M42920,72171062 ,M42920, ,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6,2
7



1 ERE=E (" -1 ) |
Fig. CONTROL EQUIPMENT (BLADE)




1,1,,172519-17111, ,BRACKET,1,2,,,,,,5555555555>

1-1,1,,172519-

17112, ,BRACKET,1,2,,,,,N,,72175022,M43029,72175022 ,M43029, ,,,,,,,,1
2,1,,1D4070-23580, ,""GRIP,RED ROUND",1,2,,,,,.5555555355>5
3,1,,172124-46200, ,"'0-RING 27X5.7",2,4,,,,55355225322232
4,1,,172168-47700, ,LEVER, ,1,,,,,,5555555555>

5,1,,172165-47680, ,"LEVER L",1,1,,,,,,,5.55555555
6,1,,172165-47500, ,""ARM ASSY, LOCK",1,2,,,:55553555353523
7,1,,172165-47550, ,BUSH,1,2,,,,,,.,555555555

8,1,,172165-47600, ,""GUIDE R ASSY, LOCK"™,,1,,,.5555555355535
8-1,1,,172165-47601, ,"GUIDE R ASSY, LOCK",,1,,,,,N,,,,72165365,M42258,,,,,,,,,1
9,1,,172165-47620, ,""GUIDE L COMP.,LOCK",1,1,,,,5555553525535
9-1,1,,172165-47621,,"GUIDE (L) ASSY,
Lock",1,1,,,,,N,,72165365,M42258,72165365,M42258, ,,,,,,,,1
10,1,,172165-47801, ,"'SPRING,GAS" ,1,2,,,,,555555253555

11,1, ,1A1380-56661, ,""SPRING,ROTARY RETURN™,1,2,,,,,555553555535
12,1, ,22137-080000, ,""WASHER 8, POLISHED",4,4,,,,.,555535535535>5
13,1, ,22137-080000, ,""WASHER 8, POLISHED",2,4,,,,:5555355535535>5
14,1, ,22272-000070, ,"CIRCLIP E- 7",1,2,,,,35553552335253
15,1,,22351-060040, ,"'SPRING PIN 6X40",1,2,,,,,55555555355>5
16,1, ,22417-200200, ,"COTTER PIN 2.0X20",4,4,,.,.5353553223523
17,1,,26013-080202, ,"'BOLT W/WASHER M8X20™,2,4,,,,5355555553335>5
18,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,4,,,.5555355332225
19,1,,933171-21700, ,"PIN (B), SPOOL LINK",1,1,,,,,555555552523
19-1,1,,22486-080160, ,""PIN 8X
16",1,1,,,,.N,,72165330,M41468,72165330,M41468, ,,,,,,.,1
20,1,,172165-45720, ,BRACKET,1,1,,,,,,5555555555>
21,1,,172122-45830, ,"PAD, METAL",1,1,,,,,,.555555555
22,1,,172165-46170, ,""PADAL ASSY, LOW-HIGH",1,1,,,.,..555553555535
23,1,,172165-46190, ,"LINK ASSY, LOW-HIGH",1,1,,,,:55535555335524
24,1,,172165-46210, ,R0D,1,1,,,,,5555555355555
25,1,,1C6281-52320, ,""PIN 8,COME-OFF SNAP",1,1,,,,,555553525535
25-1,1,,22417-200200, ,""COTTER PIN
2.0x20",1,1,,,,,S,,72168205,M42920,72168205,M42920,,,,,,,
26,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,,,,,:5555555955>5
27,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,555555553555>5
28,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,:55553553533523
29,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.355555555353>5
30,1, ,26347-100002, ,"U-NUT M10™,1,1,,,,,,5555555355>
31,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,:555355332223
32,1,,172165-47970, ,BAR,1,,,,,5:555523525555

33,1,,22351-035040, ,"SPRING PIN
3.5x40",1,2,,,,,W,,72165330,M41468,72165330,M41468, ,,,,,,,,1



_ 2 BB (s M - & AT 5T0)
Fig. CONTROL EQUIPMENT(CUT-OFF LEVER &
LOW-HIGH PEDAL)

v/ EREE
CANOPY SPEC.

¢ EoHg .
CABIN SPEC.

i
\ \

B -
PREV I 0US 7
- &—25




»»,1C6141-35370, ,"SPRING,LOCK",1,1,,,,,5555555355555
»»,172141-42960, ,"JOINT, CABLE™,1,1,,,.,,,5:55555555
»»,172151-45650, ,CABLE,1,1,,,,,,,,.55555555

,,172142-45670, ,"ROD, SPOOL™,1,1,,,,,,:5555555555
»»,172157-45990, ,""BOOTS, PEDAL™,1,1,,,.,,,5555555555>5
,,172168-46250, ,SUPPORT, 1,1, ,,,,,,5555555555
7,1,,172165-46280, ,""PEDAL ASSY, SWING",1,1,,,,555555535535553
7-1,1,,172165-46281, ,""PEDAL ASSY,

SWING™,1,1,,,,,R,,72165374 ,M42258,72165374 ,M42258, ,,,,,,,,1
8,1,,172165-46340, ,BOLT,2,2,,,,,,:5555535535>
9,1,,172165-46350, ,""BRACKET, PEDAL",1,1,,,...55555355553
10,1,,172146-41910, ,"PIN 14-100",1,1,,,,5555535535553>»
11,1,,172165-46450, ,"LOCK CMP™,1,1,,,,,,:555552555>5
12,1,,172165-46480, ,BOLT,1,1,,,,,,,5:55555555
13,1,,172165-46490, ,SHIM,5,5,,,,,,,55555555 55
14,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,5555555555
15,1,,172165-46600, ,"LINK, PEDAL",1,1,,,,.5555553555555
16,2,,172141-41360, ,""BUSH 1415",2,2,,,,,5553553533523
17,1,,172168-46870, ,BRACKET, 1,1, ,,,,,.55553555555
18,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,.5555555355>5
19,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,,...5535535335223
20,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,5555553525535
21,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,55553553533523
22,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,.,:55535555335255
22-1,1,,24761-050000, ,""NIPPLE
C,GREASE",1,1,,,,,N,,72165314,M41280,72165314,M41280,,,,,,,,.1
23,1,,26013-100162, ,""BOLT M10X 16",2,2,,,,3555553523533>»
24,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,55555553322335
25,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.355555555353»
26,1, ,26051-080002, ,"NUT M 8",1,1,,,,,,5555555555>5
27,1,,26116-080254, ,"'BOLT M 8X 25 PLATED",2,2,,...3555532235533
27-1,1,,26116-080304, ,""BOLT M 8X
30",2,2,,,,,R,,72165371,M42071,72165371,M42071,,,,,,,,,1

28,1, ,26716-080002, ,"NUT M 8",2,2,,,,,,,,555523555>5

29,1, ,26756-080002, ,"LOCK NUT M 8 PLATED",2,2,,,.:5553553335224
29-1,1,,26716-080002, ,"'NUT M
8",2,2,,,,,R,,72183095,M42994,72183095,M42994, ,,,,,,,,1
30,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,:5553522335224
31,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,,:5553552335224
32,1,,172141-42960, ,"JOINT, CABLE",1,1,,,..505555555935
33,1,,172142-45670, ,"ROD, SPOOL",1,1,,,,,5:5555255555
34,1,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,,,555555353523
35,1,,172312-45930, ,"SPRING 13X1.2X70",1,1,,,.55535555322235
36,1,,172116-45940, ,"KNOB (C), LEVER",1,1,,,.,::55533322535
37,1,,172168-46100, ,BRACKET,1,1,,,,,,5555555555>
38,1,,172168-46160, ,"LINK W/BUSH",1,1,,,,55535555522335
39,2,,172141-41370, ,"BUSH 2015",2,2,,,,.55355535335535
40,1,,172168-46190, ,LEVER,1,1,,,,,,..:55555555

41,1, ,172124-46200, ,"0-RING 27X5.7",2,2,,,,,255525222335
42,1,,172168-46231, ,""CABLE, 3RDV",1,1,,,.,555555522535
43,1,,172122-46590, ,"ELBALL 8",1,1,,,,,,,5555555555
44,1,,933168-28480, ,""WASHER 20X9X3.2",1,1,,,.,555535535353523
45,1, ,22217-100000, ,"SPRING WASHER 10",4.4,,.,,.5555555255>»
46,1, ,22351-080020, ,""'SPRING PIN 8X20",1,1,,,..555555355535
47,1, ,22417-160160, ,""COTTER PIN 1.6X16",1,1,,,,,.5555525955>5
48,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,,,.5555555552535
49,1,,26051-080002, ,"NUT M 8",2,2,,,,,,,5,55555555
49-1,1,,26051-080002, ,""NUT M
8,1,1,,,,,K,,72168034,M00548,72168034 ,M00548, ,,,,,,,.1
50,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,,.,.:5553555335224
51,1,,26116-100602, ,"BOLT M10X 60 PLATED",1,1,,,.5555555535525
52,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,555523533553

1,1
2,1
3,1
4,1
5,1
6,1



2 $RaEEE=(P T.0, 1/b0-H)
Fig. CONTROL EQUIPMENT(P.T.0. CONTROL)




1,1,,172168-50100, ,"FRAME ASSY, LOWER™,1,1,,.,,:55553555555>5
1-1,1,,172168-50101, ,"FRAME ASSY,
LOWER",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
2,1,,172141-50890, ,GROMMET , 2,2, ,,,,,,5555555555
3,1,,172730-05250, ,"WASHER 12" ,12,12,,,,,.5555555355>5
4,1,,172141-50901, ,"GUARD, SHOE™,4,4,,,,,,5555555555>
5,1,,26013-120452, ,"BOLT M12X 45",12,12,,,,,5553555353523
6,1,,172122-57620, ,""PARALLEL PIN 13X36",4,4,,,,55555535235535
7,1,,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,,,,:5553555535555
8,1,,172168-58800, ,"PIN, LOCK",1,1,,,,,,,,:5555555>
9,1,,172730-05250, ,"WASHER 12%,9,9,,,,,,,5555555555
10,1,,172131-37170, ,"BOLT M12X 30",8,8,,,55555553523553
11,1,,172168-53300, ,"WEIGHT L",1,1,,,,,,,5555555555
12,1,,172141-53350, ,""GROMMET 26",6,6,,,,,55555555355>5
13,1,,172168-53350, ,"WEIGHT R",1,1,,,,,,,,55555555>

14,1, ,172168-53400, ,"WEIGHT ,CENTER",1,1,,,,.5555355535555»
15,1,,172168-53430, ,""WEIGHT ,SIDE(L)",1,1,,,,55555355553555>5
16,1,,172168-53440, ,"WEIGHT ,SIDE(R)",1,1,,,,55555355523535>5
17,1,,172168-53450, ,""BOLT 12X70",3,3,,,,,555555252575
18,1,,22217-120000, ,""WASHER 12,SPRING",11,11,,,,,.5555555955>5
19,1,,172168-54100, ,""FRAME W/BUSH,TURNING",1,1,,,,,555555555535
20,2,,172168-54750, ,"BUSH 60X70",2,2,,,,5555535335533>»
21,2,,172168-54760, ,""SEAL 60X70X4 DUST",2,2,,,,555355535235535
22,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,.,:55535555335255
23,1,,172142-57600, ,""BEARING, TURNING",1,1,,,..,55555555535
23-1,1,,172142-57601, ,""BEARING,
SWING™,1,1,,,,,R,,72168168,M41280,72168168,M41280,,,,,,,,,1
24,2,,172142-57610, ,"SEAL SET",1,1,,,,,55555555255
25,3,,172122-57630, ,"SEAL, UPPER",1,1,,,,.555355535255
26,3,,172122-57640, ,"SEAL, LOWER",1,1,,,,.5553555532523
27,1,,172122-57610, ,BOLT,32,32, ,,,,,,5555555555



FRAME & TURNING BEARING

Fig 22 TL—4 & BEERTZY Y

B

PREVI0US

nIAN
VIEWED FROM(®)
Q

#$U ot

IRON CRAWLER SPEC,




»»,194145-04810, ,"WASHER 10",.,3,,,,,,5555555555>
,,172732-11510, ,GROMMET ,1,1,,,,,,,5.5555555>5
»»,172141-50761, ,""COVER, UNDER™,1,1,,,,,,,,.55555555
,,172148-61100, ,""COVER, TRAVEL" ,2,2,,,,,,55535555355 5
»,172165-61190, ,COVER(R),1,1,,,,..55555225355
»,172168-61300, ,COVER(A),1,,,::55555535535335
1,,172168-61350,,COVER,1,1,,,,,,5555555555>
8,1,,172168-61400, ,COVER(B),,1,,,,,555552555555
9,1,,172165-61450, ,COVER, 1,1, ,,,,,,5555555555
10,1,,172168-61500, ,PLATE;A,1,1,,,,,,.5555555555
11,1,,172168-61510, ,"PLATE (B",1,1,,...5553522353335
12,1,,172168-61520, ,"PLATE,C",1,1,,,,,,.555525255
13,1,,172168-61530, ,"PLATE D",1,1,,,,,5.555525255
14,1,,172168-61540, ,"PLATE E",1,1,,,,,,.5555555555
15,1,,172168-61550, ,"PLATE F",1,1,,,,,,,5555555555
16,1,,172168-61560, ,"PLATE G",1,1,,,,,5555555355555
17,1,,172165-61650, ,""COVER, FRONT",1,1,,,,5555553555535
18,1,,172165-61700, ,""COVER ASSY, BL LINK",1,1,,,,,5555553555553
19,1,,172165-61720, ,RUBBER,1,1,,,,,,,5555555555
20,1,,172165-61740, ,COVER,1,,,,,,5555553555555
21,1,,172165-61780, ,"'BRACKET ASSY",1,.,,.255555232335533
22,1,,172165-61801, ,PLUG,5,6,,,,,,55555555555
23,1,,172165-61820, ,""COVER L COMP.,SI1",,1,,,,5555535535533>5
24,1,,172519-63240, ,"BOLT 8X 16",4,4,,,,:5553522335223
25,1,,172519-63240, ,"BOLT 8X 16",4,4,,,.,:555352232223
26,1,,172519-63240, ,"BOLT 8X 16™,1,,,,,55555353535355
27,1,,22137-100000, ,"WASHER 10,POLISHED",5,9,,,.5555355535554
28,1,,22137-100000, ,"WASHER 10,POLISHED",12,12,,,,:555535535533>»
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,..,535555355335
30,1,,22217-100000, ,"SPRING WASHER 10",8,8,,,.55535555555535
31,1,,22217-100000, ,"SPRING WASHER 10",28,28,,,..555555353554
32,1,,22217-120000, ,"WASHER 12,SPRING",4,4,,,,,55535535353523
33,1,,22217-140000, ,"SPRING WASHER 14" .2, ,,,.,...535555335224
34,1,,26013-080162, ,""BOLT W/WASHER M8X16",2,2,,,,,555555252523
35,1,,26013-100352, ,"BOLT M10X 35",5,9,,.,:5555555555935
36,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,2,,,.3555535555335523
37,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8.,8,,..5555553525535
38,1,,26116-100202, ,"BOLT M10X 20 PLATED",28,28,,,.,,.5555555355>»
39,1,,26116-120252, ,"BOLT M12X 25 PLATED",4,4,,.,.:5553552335224
40,1, ,26116-140352, ,""BOLT M14X 35 PLATED",2,,,,.55553555335553
41,1, ,26367-100002, ,"U-NUT M10™,4,4,,,,,,,,55555555>5
42,1,,172165-62300, ,"STEP D",1,1,,,,,5555555352525
43,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,,,,:555555553535

RPRR R R R

1
2
3
4
5
6
7



2 3 T L—LHIN—
Fig. FRAME COVER

29 ¥¥ /EHR
35 CANOPY SPEC.

27

8




»»,172165-62100, ,STEP,1,1,,,,,,555555355555

,,172168-62150, ,""STEP ASSY",1,1,,,,,555555235255
»»,172168-62200, ,"MAT, FLOOR™,1,1,,,,,,5555555555>
»»,172165-62600, ,"STEP C COMP.,S1",1,1,,,,,,,5555555555
,,22217-100000, ,"'SPRING WASHER 10" ,7,7,,,553555535553355
,,22217-100000, ,"SPRING WASHER 10",9,9,,,.5555555355553
,,22217-100000, ,"SPRING WASHER 10",4,4,,,,,5553555353523
1,,22272-000090, ,"CIRCLIP E- 9",2,2,,,,,,,,,.555555>
8-1,1,,22417-320200, ,""COTTER PIN
3.2X20",2,2,,,,,S,,72168115,M40841,72168115,M40841, ,,,,,,,,1
9,1,,26116-100202, ,""BOLT M10X 20 PLATED",7,7,,,32555535235333
10,1, ,26116-100202, ,""BOLT M10X 20 PLATED",9,9,,,:5555555353553
11,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,,,.55553553533523
12,1,,26647-100152, ,"WING BOLT M10X15",2,2,,,,5555355235553
12-1,1,,172142-62300, ,"WING BOLT
mMi0xis5",2,2,,,,,F,1,72168115,M40841,72168115,M40841, ,,,,,,,,1
13,1,,172122-17190, ,CLIP,,6,,,,,,,5555555555
14,1,,172122-17190, ,CLIP, .4, ,,,,,.5.55555555
15,1,,172151-62240, ,GROMMET, ,2,,,,,,,5555555555
16,1,,172168-63100, ,""PANEL(L) , INST(EP",1,1,,,,.555555535352>5
17,1, ,172519-63240, ,"BOLT 8X 16",16,16,,,,:55553523533>»
18,1, ,172157-54850, ,""GROMMET 18",1,1,,,,5555535535555>»
19,1,,172165-63600, ,"COVER (R)",1,1,,,,,:55552555555
20,1,,172165-63620, ,"COVER (L)",1,1,,,.5522253322235
21,1,,172165-63700, ,""PANEL(R) , INST(EP",1,1,,,,55555533555575
22,1,,172165-68250, ,""PLUG,RUBBER" ,1,1,,,..3555535335535
23,1,,26716-040002, ,"NUT M 4™,4,4,,,,,,,,::5555525>5
24,1,,194300-21460, ,CAP, ,1,,,,,,5555555555>5
25,1,,172165-63650, ,"PLUG 10,HOLE",1,3,,,.,,55555555535
26,1,,172165-62800, ,""GROMMET 26" ,1,1,,,,,.5555555355>5
27,1,,22137-040000, ,"WASHER 4, POLISHED",4.,4,,,..555355323524
28,1,,172165-62630, ,"'"RUBBER 90,EDGE™,1,1,,,,5555553555535
29,1,,172165-63660, ,CAP,1,1,,,,,W,,72165246 ,M41632,72165246 ,M41632, ,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6,1
7,1
8



24 A7y T & 4 UIRR
Fig. STEP & INSTRUMENT PANEL

+v /08
CANOPY SPEC. 25"",9 9‘, —24




,172165-64300, ,MOUNT,1,1,,,,,5555555355555

,172165-64360, ,""MOUNT B COMP. ,EP",1,1,,,,5555535555535>5
,172165-64390, ,MOUNT,1,1,,,,,5.5555555555

,,26013-080202, ,""BOLT W/WASHER M8X20",4,4,,,,,5533555552223
»»,26013-080552, ,"BOLT M 8X 55",4.,4,,,,,,,,,,555555>
,»»,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,,5555553333335

RPRR R R R

1
2
3
4
5
6



25 2l ey BV S
Fig. SEAT MOUNT




»»,194145-04810, ,"WASHER 10",4,4,,,,,,,,,:5555555
,,194145-04810, ,"WASHER 10",6,6,,,,,555555535255
,,194145-04810, ,"WASHER 10",4.4,,,,,,,,,:5555555
,»»,172168-65100, ,""BONNET CR CMP(EV",1,1,,,,5555553555555
»»,172168-65780, ,RUBBER,1,1,,,,,,,,:5555555>

»»,172168-65790, ,RUBBER,1,1,,,,,,,5555555555
2,,172168-65800, ,RUBBER,1,1,,,,,,55555555555
8,2,,172168-65810, ,RUBBER,1,1,,,,,555555552555
9,1,,172168-65200, ,"PIPE, EXH.EXTENSION",1,1,,,,,.5555555355>5
10,1,,172168-65260, ,"'SPRING,GAS" ,1,1,,,,,55555555355>5

11,1, ,172734-65260, ,"PIN, BONNET LEVER",1,1,,,..555553555535
12,1,,172734-65270, ,""SPRING, CATCH",1,1,,,,5555535555535>5
13,1,,172168-65300, ,"'BONNET B CMP(EV",1,1,,,,5555535555355>5
14,2,,172168-65760, ,RUBBER,1,1,,,,,,,5555555555
15,1,,172124-65450, ,"LEVER, LOCK",1,1,,,,,55555555955>5
16,1,,172168-65450, ,"'BONNET A CMP(EV",1,1,,,,5555555533335
17,2,,172168-65750, ,RUBBER,1,1,,,,,,5555555555>
18,1,,172126-65460, ,HOOK,1,1,,,,,,5555555555>5
19,1,,172124-65480, ,CATCHER, 1,1, ,,,,,.5555555555
20,1,,172124-65490, ,"PLATE,CATCH",1,1,,,,:555355232223
21,1,,172126-65500, ,KEY,1,1,,,,,5555555355555
22,1,,172168-65640, ,"DUCT ASSY",1,1,,,,55535553535535
23,1,,172168-65660, ,"'BRACKET COMPL.",1,1,,,,5555553525535
24,1,,172168-65740, ,SEAL,1,1,,,,,,.5555555555
25,1,,172168-65820, ,RUBBER, 1,1, ,,,,,.5555555555
26,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,.5555555353554
27,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,,,.5555555355573
28,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,55553555353573
29,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,..,53555355335
30,1,,22217-080000, ,"SPRING WASHER 8",3,3,,..5555555552535
31,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.55553553233523
32,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,.:55555553535553
33,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,5555352535>5
34,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,55555525335>5
35,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,.,555555353332>5
36,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,,,555555555353535
37,1,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,,5535553522335
38,1,,26013-120352, ,"BOLT M12X 35",5,5,,.,:55535555325335
39,1,,26116-080162, ,"BOLT M 8X 16 PLATED",3,3,..,.:5553555335255
40,1, ,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,,,:5555555352235
41,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,3:5555553352335
42,1,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,,..5555553555535
43,1, ,933152-02900, ,WASHER, 2,2, ,,,,,.:.55555555

44,1, ,933110-00301, ,"KEY ASSY",1,1,,,..:.55555533535

45,1, ,933171-20390, ,"LIGHT, EVER",1,1,,,,.,1,,,.555555>

1,1
2,1
3,1
4,1
5,2
6,2
7



:E!(E; KRRy b
Fig. BONNET

B UNo. 442
RHUNo. (D582 LFT,
4 INC. (4)~8

REPAIR PARTS




’ ’772165_67400’ ’I'CABIN ASSY."l’ 7% %%%3%%%7%7%7%73%3%73%3%3)3
,1,,772165-67401, ,""CABIN ASSY",1,,,,,,N,,72165340,M41280,,,,,,,,5
? ,194145_04810, ,l'WASHER 10.',3, 7% 9%%%3%%7%3%7%7%3%7%3%3%3)3

1
1
2
2,,172725-23050, ,""SPRING, RETURN",1,,,,,,55555555355>5
2,,194150-24270, ,"SCREW CAP 13",2,,,,,,,,555555555>
2,,26716-100002, ,"NUT M10™,2,,,,,,,55555555555
2,,194273-47910, ,KNOB, 1, ,,,,,,55553555555>5

2,,172141-53350, ,"GROMMET 26™,1,,,,,,,:555552555>5
8,2,,194310-61610, ,"GROMMET  9",1,,,,,,555555535555>
9,2,,172151-62240, ,GROMMET ,4,,,,,,W,,72165296,M40851, ,,,,,,,,,,1
10,2,,172165-67350, ,SEAL,1,,,,,,555555555555
11,2,,172165-67500, ,SEAL,1,,,,,,W,,72165296,M40851, ,,,,,,,,5,1
12,2,,172137-68120, ,PIN,2,,,,,,,,,555555555
13,2,,172141-68270, ,"CLIP 8, TREE™,4,,,,,.,.5555555555
14,2,,172165-67400, ,CABIN,1, ,,,,,,:5555555555
15,2,,172162-69050, ,"LOCK ASSY",1,,,,,555553553555555
16,2,,172162-69060, ,STRIDER,1, ,,,,,,5,55555555>
17,2,,172162-69070, ,COATHANGER, 1, ,,,,5555553555535
18,2,,172165-69090, ,COVER,1,,,,,,55555355355555
19,2,,172165-69170, ,"TRIM, ROOM™,1,,,,,,,.5555555555
20,2,,172165-69200, ,""'STOPPER R-UN",2,,,.,..35555353355332
21,2,,172165-69220, ,STOPPER,1,,,,.,,55555555555
22,2,,172165-69230, ,"'STOPPER L-UP",1,,,,,55555535535535
23,2,,172165-69240, ,COVER,1,,,,,.:555553553335
24,2,,172165-69250, ,"COVER L-UP",1,,,,,,,5:555355555>
25,2,,172165-69260, ,LEVER,1,,,,,,,:5555555555
26,3,,172141-41360, ,"BUSH 1415",1,,,,,,,.555555255
28,2,,172165-69290, ,BRACKET,1,,,,,,.55555555555
29,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,,,.,,55555555355>5
30,2,,172165-69750, ,RUBBER, 1, ,,,,,,5555555555>5
31,2,,172165-69760, ,"'"RUBBER UP-R,STOPPER™,1,,.,.5555555353554
32,2,,172165-69770, ,RUBBER, 1, ,,,,,,.5555555555
33,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,,,,,,.5555555355>5
34,2,,172165-69790, ,RUBBER, 1, ,,,.,,5555555555>5
35,2,,172165-69800, ,""RUBBER UN,CUSHION",2,,,,..,55555555535
36,2,,22137-080000, ,"WASHER 8, POLISHED,4,,,..555553525355>5
37,2,,22137-100000, ,"WASHER 10,POLISHED",7,,,3:555555535235533
38,2,,22137-140000, ,"WASHER 14 ,POLISHED",1,,,,.,55555525355>5
39,2,,22217-100000, ,"SPRING WASHER 10",2,,,,.:55535555335254
40,2, ,22217-100000, ,"SPRING WASHER 10",3,,,..55555553552535
41,2, ,22417-400250, ,""COTTER PIN 4.0X25",1,,,,5555553555335>5
42,2, ,22867-300080, ,"SCREW 3X 8",2,,,,,,,5553553523555
43,2,,26013-080162, ,""BOLT W/WASHER M8X16™,4,,,,.:3555555255333»
44,2, ,26013-080252, ,"BOLT M 8X 25,4, ,,,..5535555322935

45,2, ,26013-080302, ,"BOLT M 8X 30,4, ,,.:5553555322935

46,2, ,26013-100162, ,""BOLT M10X 16",5,,,.,55555555552335
47,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,,,555555553322335
48,2, ,26116-101002, ,""BOLT M10X100",3,,,.,:5555555322535

49,2, ,26450-080202, ,"BOLT M 8X 20",8,,,,:5553555325335
50,2,,26577-080122, ,"SCREW M 8X 12",2,,,,:55535555322232
51,2,,172165-67370, ,"TRIM,REAR™,1, ,,,,.,,5555252555
52,1,,172165-67480, ,CLIP,1,,,,,,W,,72165388,M42383, ,,,,,,,,
53,1, ,172119-68600, ,BUCK, 1, ,,,,,,:5555555555

54,1, ,22117-080000, ,"WASHER  8"™,2,,,,,,,:555355355555
55,1,,26116-080202, ,""BOLT M 8X 20 PLATED",2,,,..555555552335>5
56,1, ,26716-080002, ,"NUT M 8™,2,,,,,,,.5555555555
57,1,,172122-17190, ,CLIP,11,,,,,,W,1,72165427 ,M42994,,,,,,,,,

1
1
2
3
4
5
6
7



O & x £k & i)
Fig. CABIN(BODY & FITTING PART)

19 ®

X HNo. 270 R LNo. 11
B ENo. 27T R UNo. 2~51&
HEHBNo. 280 R LNo. 1~64ESH % ¥,
Fig. 27 Ref.No. 1
INC.Fig. 2T Ref. No. 2~51
Fig. 28 Ref, No. 1~64

REFER TO Fig.28

11

© w1
DETAILS OF )



,»,194080-01121, ,""KNOB 8X17X30",4,,,,555553553533553
,»,172137-46210, ,SCREW, 2, ,,,,,,.55555355555

,,172165-67100, ,""FRAME UNL ASSY,GLASS",1,,,.,55555535235535
,,172165-67170, ,""FRAME UNR ASSY,GLASS",1,,,..555553525955>5
»»,172165-67240, ,"SPRING 16,4, ,,,,,,,,:55555555

»»,172165-67250, ,"SPRING, DISH™,2,,,,,,,,,.:5555555
2,,172165-67380, ,SHIM, 2, ,,,,,,,,,.555555>

8,2,,172165-69180, ,""COLLAR 6,GLASS",2,,,,,35555535235533>5
9,2,,172165-69320, ,""FRAME UPL,GLASS",1,,,..555555555355>5
10,2,,172165-69410, ,FRAME,1, ,,,,,,,55555555 55

11,2,,172165-69490, ,PLATE,1,,,,,,W,,72165428,M42994,,,,,,,,,
12,2,,172165-69500, ,"ROLLER 35",4,,,,,,,,5555555555
13,2,,172165-69510, ,ROLLER,4, ., ,,,,.5555555555
14,2,,172165-69520, ,""SUSH ASSY",1,,,,,.5:55555355555
14-1,2,,172165-69521, ,""SUSH ASSsY",1,,,,,,N,,72165340,M41280,,,,,,,,,
15,3,,172165-67810, ,""GLASS L480 FR",1,,,,,,W,,*,"FROM 1ST",,,,.,,,,
15-1,3,,172165-67811, ,'""GLASS L440 FR",1,,,,,,F,,72165340,M41280,,,,,,,,,
16,3, ,172165-67820, ,""GLASS L450 RR",1,,,,,,W,,*,"FROM 1ST",,,,,,,,,
16-1,3,,172165-67821, ,""GLASS L485 RR",1,,,,,,S,,72165340,M41280,,,,,,,,,
17,3,,172165-67850, ,"'"CHANNEL CTR"™,1,,,,,,W,,*,""FROM 1ST",,,.,.,.,
18,3,,172165-67860, ,"'STRIP ,WATER",1,,,,,,W,,*,"FROM 1ST",,,......
19,3,,172162-69970, ,"'LOCK ASSY",2,,,,,,W,,72162284,"FROM 1ST",,,,,,,,,
20,2,,172165-69530, ,SPACER,6,,,,,,555555535555

21,2,,172165-69540, ,FINISHER,1,,,,.,.,,5:5:5555>
22,2,,172165-69550, ,SHAFT 4, , ., ,,..55553555555

23,2,,172165-69560, ,"'SHAFT 14,ROLLER",2,,,...5555535335532
24,2,,172165-69570, ,SHAFT,2,,,,,,,,5555555555

25,2,,172165-69580, ,GLASS(UP,1,,,,,,.55555555555
26,2,,172165-69590, ,GLASS,1,,,,..:555553555535

27,2,,172165-69600, ,"ACRYL F",1,,,,,,:.5555555555
28,2,,172165-69610, ,GLASS,1,,,,,,5555355555555

29,2,,172165-69620, ,"GLASS L",1,,,,.,5555553523555
30,2,,172165-69630, ,GLASS,1,,,,,,:5555535533535

31,2,,172137-69651, ,""COLLAR, GLASS"™,10,,,.,,555555555355>5
32,2,,172165-69660, ,""SEAL,CAB ROOF",1,,,,55555555355935
32-1,2,,172165-69661, ,"'SEAL,CAB ROOF",1,,,,,,N,,72165291,M40677,,,,,53555551
33,2,,172165-69670, ,SEAL,1,,,,,,,.5555555555
33-1,2,,172165-69671, ,SEAL,1,,,,,,N,, 72165291 ,M40677,,,,,3:555551
34,2,,172165-69680, ,"SEAL L,CAB",1,,.,,,,555533523555>5
34-1,2,,172165-69681, ,SEAL,1,,,,,,N,,72165291,M40677,,,,.3:555451
35,2,,172165-69690, ,SEAL,1,,,,,,555555252555

35-1,2,,172165-69691, ,SEAL,1,,,,,,N,,72165291 ,M40677,,,,55355551
36,2,,172165-69720, ,"SEAL ,DOOR™,1, ,,,,,5:5555555555
37,2,,172165-69731, ,"SEAL ,FRONT",1,, ., ,,,5555555555>
38,2,,172162-69750, ,HANDLE, 1, ,,,,,,,,55555555>
39,2,,172165-69811, ,RUBBER, 3, ,,,,,.55555555555
40,2,,172165-69830, ,"SEAL ,FRONT",1,,,,,,,,555555555>5
41,2,,172137-69840, ,SCREW,10, ,,,,,,:5555555555

42,2,,172165-69840, ,PACKING,1,,,,,,:.5555555555

43,2, ,172165-69850, ,""PACKING UP-R",1,,,,.5555555522535

44,2, ,172165-69860, ,""PACKING UN-L",1,,,,55555555552535
45,2,,172165-69870, ,""PACKING UN-R",1,,,,,5555553555535

46,2, ,172165-69890, ,""LATCH L ASSY",2,,,.::5535555325335

47,2, ,172165-69960, ,"LATCH R ASSY",2,,,...555555355335
48,2,,172165-69980, ,GUARD, 4, , ,,,,,5555555555>5

49,2, ,22137-060000, ,""WASHER 6, POLISHED,9,,,,,53555535555355>5
50,2,,22137-100000, ,""WASHER 10,POLISHED",2,,,,,,W,,72165428,M42994,,,,,,,,,
51,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,.,,55555525355>5
52,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,,,55555525355>5

53,2, ,22157-060000, ,"WASHER 6,2, ,,,,,,,555555555>
54,2,,22157-080000, ,"WASHER  8",10,,,,,,55555555555>5
55,2,,22217-080000, ,"SPRING WASHER 8",5,,,,55555535535533>5
56,2,,22217-140000, ,"SPRING WASHER 14" .2, ,,,,...5555535224

1,2
2,2
3,2
4,2
5,2
6,2
7



57,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,,,,555535555553535
58,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,,,,,,W,,72165428,M42994,,,,,,,,,
59,2,,26116-060122, ,"'BOLT M 6X 12",8,,,,555555235535535
60,2,,26757-080002, ,"LOCK NUT M 8 PLATED",5,,,..555555555355>5
61,2,,26757-140002, ,"LOCK NUT M14 PLATED",2,,,.,.5355553555355>5
62,2,,933171-17770,,"SHIM SET",2,,,,,,.,555555555>

63,2,,172165-68280, ,COLLAR,1,,,,,,W,,*,"FROM 1ST",,,,,,,,55,1
64,2,,172165-69990, ,SHIM,2,,,,,,W,,*,"FROM 1ST",,,,,,,,.5,1



28 FpEVH IR & H97)
Fig. CABIN(GLASS & SASH)

Fig. 27 Ref.No. 1
INC.Fig. 27 Ref.No. 2~51

IHBNo, 270 R UNo, 112 Buza
JEHNo. 2T R UNo, 2~51& DE1:“AILS OF@

B ENo. 280 B H ULNo. I~64% 24T,

® Fig. 28 Ref. No. 1~ 64 ’

L |

15-7:1=440 14—1]:1-485

15:=480 16:t=450|



1,1,,772165-69000, ,""DOOR ASSY,SIDE(GREEN" ,1,,,4555552292323232»
2,2,,172165-63650, ,"PLUG 10,HOLE",5,,,, .55 s55050550s
3,2,,172165-69000, ,"DOOR COMPL.",1,, ., 550555050500
3-1,2,,172165-69000-2, ,""DOOR ASSY
(GREEN)",1,,,,,,N,,72165253,M40677, ,,, 55,5551

4,3, ,172137-69410, ,HINGE, 2, , 1515505 sss0sssss
4-1,3,,172137-69410-2, ,""HINGE

(GREEN)",2,,,,,,N, ,72165253,M40677, , 55555551
6,4,,172137-66650, ,HINGE(B) .2, . .1 2sssr0r0s0s00n
6-1,4,,172137-66650-2, ,""HINGE (B)
(GREEN)",2,,,,,,N, , 72165253 ,M40677, , 55555551
7,4,,172122-69390, ,HINGE, 2, , 1555505055050
8,2,,172165-69141, ,"COVER, DOOR™,1,,,, 5505555555555
9,2,,172165-69190, ,RUBBER, 2, , 511555 ssssssss0s
10,2,,172162-69460, ,"'"KEY ASSY, CYLINDER",1,.,,,55555552535522%
11,2,,172162-69480, ,"LOCK ASSY",1,,,,ssssssssssss0s
12,2,,172162-69490, ,PIN, 1, , ., 05 ssssssssssss

13,2, ,172162-69500, ,SPRING, 1, 5 55 5525555055505

14,2, ,172162-69510, ,""HANDLE ASSY".,1.,...5555553533533355

15,2, ,172162-69520, ,COVER, 1, 55 555555 ssssssss0

16,2, ,172162-69530, ,"ROD ASSY",1,,,,4ss0ssss0sss00
17,2,,172162-69540, ,""HANDLE ,OUTER" , 1, .. 2555555353533 3593355

18,2, ,172162-69550, ,HOOK, 1, 55 5505505050050
19,2,,172122-69620, ,"KNOB, DOOR™,1,,, 5415 sssssssssss
20,2,,172165-69640, ,""GLASS UP,DOOR™ ,1,.,.,55555525235522%
21,2, ,172165-69650, ,6LASS, 1, 5405 sss0ssssss0s
22,2,,172165-69700, ,""SEAL UP,DOOR" ,1,.,,0555555555355335
22-1,2,,172165-69701, ,""SEAL UP,DOOR"™,1,,,,,,N,,72165291 ,MA0677, ,,,5555555]1
23,2,,172165-69710, ,SEAL, 1, 405 sssssssssssss
23-1,2,,172165-69711, ,SEAL,1,,,,.,.N,, 72165291 ,M40677, , .44 4555451
24,2,,22137-050000, ,""WASHER 5, POLISHED" ,8, .44 555555353535333925
25,2,,22137-100000, ,""WASHER 10,POLISHED™,4., ., .1 255555353533 35335
26,2,,22217-050000, ,""SPRING WASHER 5" .,8,. 1555555533533 3355
27,2,,22217-060000, ,""SPRING WASHER 6" ,8,. 4555555535333 35335
28,2,,26013-100252, ,""BOLT W/WASHER M10X25",4, ., 42555555525372573%
29,2, ,26557-060102, ,"'SCREW M 6X 10" ,2,..555555522235225
30,2, ,26557-060162, ,"'SCREW M 6X 16,7, . 455555553535353333535
31,2, ,26559-050162, ,SCREW,8, 5 5115 ssssssssssss
32,2,,26559-050202, ,SCREW, 4, , 110y ssssssssssss
33,2,,26757-100002, ,""LOCK NUT MI10",2,.,.:5 5555555232925
34,2,,22217-100000, ,"'SPRING WASHER 10,2, ,.0555555535523233%
35,2, ,26716-100002, ,"NUT M10™,4,,, .55 005055050
36,1,,933110-00301, ,"KEY ASSY™,1,,,10sssssssssssss



29 FvEVERT
Fig. CABIN DOOR

REFER TO Fig. 27,28

RHELNo. 2053558 HF T,

RHUNo. 112
1 INC.2~35




»» (72165-68100, ,"CANOPY ASSY",.1,,,,,,5555555555>

,»,172165-68100, ,""POLE ASSY, CANOPY R",,1,,,.,5555535535533>5
,»,172165-68110, ,""POLE ASSY, CANOPY L",,1,,,,5555535535533>5
»»,172165-68180, ,"BOLT, M14X 35",.8,,,,,,,,55555555>

»,172165-68300, ,"'ROOF, CANOPY™,,1,,,,,,.5555555555

,2,,172165-68301, ,"'ROOF, CANOPY",,1,,,,,R,,,,72165253,M40677,,,,,,,,,1
,,22217-140000, ,"SPRING WASHER 14" ,,8,,,,5555535535533»

,»,26013-120402, ,"BOLT M12X 40™,,6,,,,,55555555255

»»,172165-68200, ,"CANOPY F CMP™, .1, ,,,,,,,,55555555

,»,26013-120352, ,"BOLT M12X 35™,,2,,,,,,.5555555555



30 vy /E
Fig. CANOPY

]

BHUNo 2057158 HE T,

R UNo. 112
1 INC.2~7

<




1,1,,172168-71100, ,COVER,1,1,,,,,,5555555555>

1-1,1,,172168-

71101, ,"COVER,FLYWHEEL",1,1,,,,,N,,72168197,M42258,72168197 ,M42258, ,,,,,,,,1
2,1,,26013-100302, ,"BOLT M10X 30",8,8,,,,355553555335555
3,1,,172165-71200, ,COUPLING,1,1,,,,,,5555555555>5
4,1,,26450-120402, ,"BOLT M12X 40",3,3,,.555555535335533
5,1,,26013-120352, ,""BOLT M12X 35",2,2,,,,55555235335535
5-1,1,,26013-120302, ,"BOLT W/WASHER M12X30",2,2,,,,,N,,*,""FROM 1ST",*,""FROM
1T, ,.,,,,,,1

6,1,,172168-73110, ,""PUMP ASSY,HYD OIL",1,1,,,,.,1,,,5555555>
6-1,1,,172168-73111, ,""PUMP
ASSY",1,1,,,,,S,,72168207,M42962,72168207 ,M42962, ,,,,,,
7,2,,172168-71200, ,"SHAFT ASSY, ROCKER"™,1,1,,,,55555535555535
8,3,,172168-71310, ,SHAFT, 1,1, ,,,,,.5555555555
9,3,,172168-71320, ,"SEAL CASE",1,1,,,,,5:5555235555>
10,3,,172168-71330, ,BEARING,1,1,,,,,,55555555555
11,3,,172164-73170, ,""SEAL ASSY*',1,1,,,,,W,,*,"FROM 1ST",*,"FROM 1ST",,,,,,,,,|
12A,4,,172147-73680, ,"SEAL, OIL",1,1,,,,,,,5.5555555>5
12B,4,,172162-73790, ,"0-RING 140",1,1,,,,,.55535555255>5

13,3, ,22242-000250, ,""CIRCLIP 25S",2,2,,,,,325553552335>5
14,3,,22252-000620, ,"CIRCLIP 62(H)",1,1,.,,.::555535223535
16,3,,172168-71340, ,0-RING,1,1,,,,,,5555555555>
17,3,,172168-71550, ,COVER,1,1,,,,,,.5555555555

18,3, ,26450-060162, ,""BOLT M 6X 16",4,4,,,,:5523552335224
19,2,,172168-71220, ,"'ROTORY SET",1,1,,,.,55555552355>5
20,2,,172168-71230, ,""COVER ASSY,GEAR CASE"™,1,1,.,.,:55553533533>»
21,3,,172168-71350, ,""PLATE, CONTROL"™,1,1,,,,5555553525535
22,3,,172168-71360, ,""GASKET, BONNET",1,1,,,,5555553525535
23,3,,172168-71370, ,CPUPRING,1,1,,,,,.5552555355>»
24,3,,172168-71560, ,BEARING,1,1,,,,,,,,55555555>
25,3,,172141-73210, ,CIRCLIP,1,1,,,,,,,,55555555>
26,3,,172165-73580, ,0RIFICE,3.,3,,,,,,,,55555555>5
27,3,,172142-74650, ,"PLUG 1/8",1,1,,,,.5555553523355
28,3,,22312-060140, ,""PARALLEL PIN 6X14",2,2,,,,,5555352535>5
29,3, ,24315-000080, ,"0-RING 1B P-8.0",1,1,,,,:5553555532524
30,3, ,26450-100302, ,"BOLT M10X 30",4,4,,,:555555352233
31,3,,26450-100502, ,""BOLT 10X 50",1,1,,,,55555535535535
32,2,,172168-71240, ,"SPRING,CONTROL" ,1,1,,,,,.5555555955>5
33,3,,172168-71380, ,RETAINER,1,1,,,,,.:552555955>5
34,3,,172168-71390, ,RETAINER, 1,1, ,,,,.55555559555
35,3,,172168-71400, ,COVER,1,1,,,,,,55555555555
36,3,,172168-71410, ,SPRING,1,1,,,,,,,,,5555555>5
37,3,,172168-71420, ,SPRING, 1,1, ,,,,,.:555555555
38,3,,172168-71430, ,0-RING,1,1,,,,,,.5555555555
39,3,,172168-71440, ,SHIM, 2,2, ,,,,,,,,55555555
40,3,,172168-71450, ,SHIM, 2,2, ,,,,,,,,:555555>
41,3,,172168-71460, ,SHIM, 2,2, ,,,,,,,,55555555

42,3, ,172165-73640, ,""ADJUST SCREW",1,1,,,,,.5555555355>5
43,3,,172165-73670,,"NUT M 6",1,1,,,,,,..555555555

44,3, ,26450-080302, ,"BOLT M 8X 30",2,2,,,,,5555952255>5
45,2,,172168-71250, ,"PISTON ASSY, CONTROL™,1,1,,,,,55555555355>5
46,3,,172168-71470, ,CYLINDER,1,1,,,,5555535535535>»
47,3,,172168-71480, ,PISTON,1,1,,,,,,.5555555555

48,3, ,172168-71490, ,"PARALLEL PIN",2,2,,,,,.5555555355>5
49,3, ,172168-71500, ,"PARALLEL PIN",1,1,,,,,.5555555955>5
50,3,,172168-71510, ,0-RING,1,1,,,,,,,5555555555
51,3,,172168-71520, ,""CONICAL SPRING",4,4,,,,.5535553523553
52,3,,172168-71530, ,RETAINER,1,1,,,,,..552555355>5
53,3,,172165-73790, ,0-RING,1,1,,,,,,.,,55555555
54,3,,172143-74220, ,0-RING,1,1,,,,,,,5555555555

55,3, ,26450-080252, ,"BOLT M 8X 25",2,2,,,:55555535522335
56,2,,172168-71280, ,""PUMP ASSY ,DUPLX.GEAR",1,1,,,,:555535535535>»
57,3,,172168-71290, ,""PUMP, HYD. OIL",1,1,,,,,...55555355>



58,4,,172141-71520, ,RING,2,2, ,,,,,,,,55555555

59.4,,172141-73230, ,GUIDE,2,2,,,,,,,,,55555555

60,4,,172168-71540, ,PLATE,1,1,,,,,555555235255

61,4,,172141-71550, ,0-RING,2,2,,,,,,,5,55555555
62,4,,172141-71560, ,RING,2,2, ,,,,,,,,55555555

63,4,,172141-73220, ,PLATE,2,2,,,,,,,55555355555

64,4,,172141-73240, ,"PIN, PARALLEL",4,4,,,,,.553555353523

65,4, ,26450-100852, ,""BOLT M10X85,HEX.SCKT",4,4,,,,:555535235533>»
66,3,,172168-71300, ,"PUMP, HYD. OIL",1,1,,,,,.5553555355>5
67,4,,172141-73240, ,"PIN, PARALLEL"™,2,2,,,,,.5555555355>5
68,4,,172165-73860, ,COUPLING,1,1,,,,5555553525535

69,4,,172165-73870, ,0-RING,1,1,,,,,,,,,5555555>

70,4,,172165-73880, ,0-RING,1,1,,,,,,,,,5555555>5

71,4,,26450-080182, ,"BOLT M 8X 18",2,2,,,.5555555355235
72,4,,26450-080402, ,"BOLT 8X40",4,4,,,,,:55595223555

73,2,,172168-71270, ,PLAG,1,1,,,,,Z,,72168207,M42962,72168207 ,M42962,, ,,,,,
74,2,,24311-000140, ,"0-RING 1A P-

14.0",1,1,,,,,Z,,72168207 ,M42962,72168207 ,M42962, ,,,,,,
75,1,,172164-73110, ,VALVE,1,1,,,,,W,,72168207,M42962,72168207 ,M42962, ,,,,,,



31 RoT & BT
Fig. HYD. OIL PUMP & JOINT

PREVI0OUS
PF3/8




1,1,,172142-72861, ,"CYLINDER,BOOM UA™,1,1,,,,.55555353553
2,2,,172142-72871, ,""TUBE W/BUSH,BOOM UA™,1,1,,,,,555535555335>5
3,3,,172168-72400, ,""BUSH 45X55X40",1,1,,,,5555535235533>»
4,3,,933126-44500, ,"SEAL VAY45X55X4,DUST" ,2,2,,,,5555555352335
4-1,3,,172168-81410, ,""SEAL 45X55X4,
pust*,2,2,,,,,R,,72168192,M41853,72168192,M41853, ,,,,,,,.1
5,2,,172142-99340, ,""CYLINDER KIT, BOOM™,1,1,,,,55555535525535
6,3,,172142-72900, ,""SEAL SET, HEAD",1,1,,,.,,5555553555525
13,3,,172142-72911, ,"'SEAL SET, PISTON",1,1,,,,.:5553555535555
17,3,,172142-72260, ,""WASHER 80 B",1,1,,,,,55555555955>5

18,3, ,22252-000561, ,""CIRCLIP 56",1,1,,,..555595259355
19,3,,933111-26600, ,""RING 55, SPRING",1,1,,,,5555553555535
20,2,,172142-72332, ,"ROD, BOOM™,1,1,,,,,,5555555555>
21,3,,172168-72400, ,"BUSH 45X55X40",1,1,,,,,.5555555355>5
22,3,,933126-44500, ,""SEAL VAY45X55X4,DUST",2,2,,,:5555555322335
22-1,3,,172168-81410, ,""SEAL 45X55X4,
pust1',2,2,,,,,R,,72168192,M41853,72168192,M41853, ,,,,,,,.1
23,2,,172142-72210, ,""HEAD 80 40 C W/BUSH",1,1,,,,555535553335525
25,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,:55535555335553
26,2,,172142-72231,,"PISTON 80 27 B",1,1,,,,.:5553552335>5
26-1,2,,172142-72232, ,""PISTON 80 27
B",1,1,,,,,N,,72175167,M49999,72175167 ,M49999, ,,,,,,,,1
27,2,,172142-72241, ,"'PISTON 80 27 A",1,1,,,,55535553523523
27-1,2,,172142-72242, ,"'PI1STON 80 27
Av,1,1,,,,,N,,72175167,M49999,72175167,M49999, ,,,,,,,,1
28,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,5555555555>
29,2,,172137-72730, ,"RING 44B, CUSHION",1,1,,,,,555553525535
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,555535553335225
31,2,,933127-27102, ,"PLUNGER 44A, CUSHION",1,1,,,,,,555553525535
32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,,,,.5553555535523
33,1,,172142-72341, ,COVER,1,1,,,,,5555555355555
34,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,55553555355553
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,,.,.,:5553555535254
36,1,,933147-03400, ,"WASHER, BRAKE ARM",1,1,,,,5555553525535
37,1,,933168-14170, ,"SPRING 16",2,2,,,,,25555552255>5



32 TF—=L Yy
Fig. BOOM CYL INDER

RH UNo. 11
R LN 2053158 H X T,
1 INC.2~31




,1,,172142-72371, ,""CYLINDER ASSY, ARM",1,1,,,,.55553553555>5
,2,,172142-72381, ,"TUBE ASSY, ARM",1,1,,,,,5555553555555
»3,,172171-72150, ,""BUSH 38X50X40",1,1,,,,5555535535535>»
,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,,5555352235>5
5,2,,172141-99380, ,""CYLINDER KIT, ARM",1,1,,,,.,55555555535
6,3,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,,.,..555553525535
11,3,,172148-72930, ,""SEAL SET, PISTON",1,1,,,,55555355535555>5
14,3, ,172141-72190, ,"WASHER 75" ,1,1,,,,55553553535523
15,3,,933111-26600, ,"RING 55, SPRING",1,1,,,,,.:5555555255>5
16,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,,5555555555
17,2,,172142-72411, ,""ROD W/BUSH, ARM™,1,1,,,,.5555555353535
18,3,,172171-72150, ,""BUSH 38X50X40",1,1,,,,555553555535>5
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,,,,55535553233553
20,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,,,,,,553555555523
22,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,5555555532523
23,2,,172141-73051, ,""PISTON 75 27 A",1,1,,...555553533553»
23-1,2,,172175-72470, ,""PISTON
75",1,1,,,,,N,,72171067,M43066,72171067 ,M43066, ,,,,,,,,1
24,2,,172141-73071, ,"PISTON 75 27

c¢,1,1,,,,,2,,72171067 ,M43066,72171067 ,M43066, , ,,,,,,, 1
25,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,.,:55553533533>»

1
2
3
4



33 T—ALIY&
Fig. ARM CYL INDER

23-1




,1,,172142-72431, ,""CYLINDER ASSY,BUCKET",1,1,,,.5555553555535
,2,,172142-72441, ,""TUBE ASSY, BUCKET",1,1,,,,5555553555535
,3,,172168-72240, ,""BUSH 38X50X40",1,1,,,,5555535535533>»
,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,,5555352235>5
5,2,,172142-99420, ,""CYLINDER KIT, BUCKET",1,1,,,,55555555335524
6,3,,172142-72920, ,""SEAL SET, HEAD",1,1,,,...55555355553
11,3,,172148-72940, ,""SEAL SET, PISTON",1,1,,,,55555355535535>5
14,3, ,172142-72560, ,""WASHER 65, LOCK"™,1,1,,,,5555553555535
15,3,,933111-26600, ,"RING 55, SPRING",1,1,,,,,.:5555555255>5
16,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,,5555555555
17,2,,172142-72501, ,"ROD, BUCKET",1,1,,,.5555555355553

18,3, ,172168-72240, ,""BUSH 38X50X40",1,1,,,,5555535535535>5
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,,,,55535553233553
20,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1,,,,,,55555555523
22,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,5555555532523
23,2,,172148-72790, ,"PISTON 65",1,1,,,,.555553525535
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,5555535535533>5

1
2
3
4



53 Ngy by
Fig. BUCKET CYLINDER

1

R UNo. 112

RUYUNo. 20245 8B %7,
1 INC, 2~24 ,




1,1,,172168-72200, ,""CYLINDER ASSY,SWING",1,1,,,,:555535535535>5
1-1,1,,172168-72201, ,""CYLINDER,
SWING',1,1,,,,,N,,72175009,M43010,72175009,M43010, ,,,,,,5,1
2,2,,172168-72210, ,TUBE,1,1,,,,,,:5555555555
2-1,2,,172168-72211, ,"TUBE,
SWING™,1,1,,,,,R,,72175009,M43010,72175009,M43010,,,,,,,,,1
3,3,,172171-72150, ,""BUSH 38X50X40",1,1,,,,5555535535533>»
4,3,,172168-81270, ,""SEAL ,DUST 38X50X4",1,1,,,,55555535335235
5,2,,172142-99340, ,"CYLINDER KIT, BOOM",1,1,,,,,Z,,*,""FROM 1ST",*,"FROM
18T, ,,,.,,,,1

6,2,,172142-72900, ,""SEAL SET, HEAD",1,1,,,..555555355553
13,2,,172142-72911, ,""SEAL SET, PISTON",1,1,,,,,.M,,.55555555
13-1,2,,172142-72941, ,""SEAL SET, PISTON",1,1,,,,,555555535535551
14,3, ,24311-000220, ,"0-RING 1A P-22.0",1,1,,,,5555355235253
17,2,,172142-72260, ,""WASHER 80 B",1,1,,,,,55555555955>5

18,2, ,22252-000561, ,""CIRCLIP 56",1,1,,,.55555959593555
19,2,,933111-26600, ,""RING 55, SPRING",1,1,,,,5555553555535
20,2,,172142-72210, ,""HEAD 80 40 C W/BUSH",1,1,,,,55553555335225
22,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,:55535555335555
23,2,,172142-72231, ,"PISTON 80 27 B",1,1,,,,.:5553552355>5
23-1,2,,172142-72232, ,""PISTON 80 27
B",1,1,,,,,N,,72175167,M49999,72175167 ,M49999, ,,,,,,,,1
24,2,,172142-72241, ,"'PISTON 80 27 A",1,1,,,,5555553523523
24-1,2,,172142-72242, ,"'P1STON 80 27
Av,1,1,,,,,N,,72175167,M49999,72175167,M49999, ,,,,,,,,1
25,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,5555555555>
26,2,,172137-72700, ,"RING 40A, CUSHION",1,1,,,,,555553525535
27,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,,,,,555553555535
28,2,,172137-72720, ,"COLLAR 40A, CUSHION",1,1,,,,.:5553555535255
29,2,,172137-72730, ,"RING 44B, CUSHION",1,1,,,,,.5555525955>5
30,2,,172142-72781, ,"'ROD W/BUSH, SWING",1,1,,,,5555555555535
31,3,,172171-72150, ,""BUSH 38X50X40",1,1,,,.5555555355523
32,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,,,,,25553525355
33,2,,172142-72800, ,""PLUNGER 44D, CUSHION",1,1,,,,,,555553552535
34,2,,172142-72810, ,"CIRCLIP 22",1,1,,,,,.5555552355>5
35,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,,,,55535555552535
36,1,,933168-14170, ,"SPRING 16",2,2,,,,.55355535335535
37,1,,172168-72300, ,COVER,1,1,,,.,5555535553555>5
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,...535555355535
39,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,,,.:55535555335224
40,1, ,933147-03400, ,""WASHER, BRAKE ARM™,1,1,,,,,555535555355>5



35 2L Ty
Fig. SWING CYLINDER

R UNo. 112 ~ 14
B UNo. 2~3558HF T 13
1 INC.2~35 17
1 3
. ‘ !
19 5 B
PREVI0US
2
2527

it

2834




1,,172142-72571, ,""CYLINDER ASSY, BLADE",1,1,,,,.5555535235535
2,,172142-72581, ,""TUBE ASSY, BLADE",1,1,,,.,55555553555553
3,,172168-72410, ,""BUSH 40X50X40",1,1,,,,5555535535533>»
,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,2,,,,,55559555355>5
,2,,172142-72661, ,"PISTON 80 27

¢',1,1,,,,,2,,72175012 ,M43010,72175012 ,M43010, ,,,,5 5,51
6,2,,172142-72930, ,""SEAL SET, HEAD",1,1,,,,,5555553555555
11,2,,172142-72950, ,""SEAL SET, PISTON",1,1,,,,55555355535555>5
14,3,,172142-72260, ,""WASHER 80 B",1,1,,,,,55555555355>5
15,3,,933111-26600, ,""RING 55, SPRING",1,1,,,,,.55535555355>5
16,2, ,172142-72241, ,"PISTON 80 27 A",1,1,,,...55355353553
16-1,2,,172175-72480, ,""PISTON
8o",1,1,,,,,N,,72175012,M43010,72175012 ,M43010,,,,,,,,, 1
17,2,,172141-72250, ,"U-NUT M27",1,1,,,,,,.5555555555
18,2,,172142-72621, ,"ROD, BLADE™,1,1,,,,,,5555555555>
19,3,,172168-72410, ,""BUSH 40X50X40",1,1,,,,5555535535535>»
20,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,2,,,5555535535353
21,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,,,,,555535525355>5
23,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,,,,555535555335555

1
2
3
4
5



36 TL—koY vy
Fig. BLADE CYL INDER

.
g:'.jl,No. 1 .
: LNo. 20523585 %7
™~ INC 2223 16

1 5
Y 4O

@ ! 187

PREVI0US
20 - =
19
17

16-1

[
@ .

—
(o 2]
N
o

11




,1,,172168-73300, ,""MOTOR ASSY,DRIVING,2,2,,,,:55553553533>5
,2,,172148-70240, ,0RIFICE, 4,4, ,,,,,,,.55555555
,2,,172148-70250, ,SPOOL ,2,2,,,,,,,5555555555
,2,,172141-70290, ,""HOLDER, SPRING",2,2,,,,,.55535555355>5
5,2,,172148-70301, ,PLUG,4,4,,,,,,,555555535>
6,2,,172168-71790, ,""SEAL KIT, BLOCK",2,2,,,,55555535335535
15,2,,172141-70310, ,"SNAP RING™,2,2,,,,,,,,5.555555>
16,2,,172122-70410, ,PIN,4,4, ,,,,,,,.55555555
17,2,,172147-70440, ,"'SEAT, SPRING",4,4,,,,.:553552335224
18,2,,172147-70450, ,SPRING,4,4,,,,,,.555555255>
19,2,,172147-70460, ,CAP,4,4, ,,,,,,5555555555
20,2,,172141-70480, ,PIN,2,2,,,,,,.,,,:5555555
21,2,,172147-70490, ,SPRING, 2,2, ,,,,,,,,5555555>5
22,2,,172147-70500, ,PLUG,4,4, ,,,,,,,,55555555
23,2,,172147-70510, ,PLUG,6,6, ,,,,555555555555
24,2,,172122-70540, ,""BOLT, SOCKET",12,12,,,,,55555352553
25,2,,172168-71780, ,""SEAL SET, MOTOR",2,2,,,,5555535535533>5
32,2,,172168-71800, ,REDUCTION,2,2,,,,5555535535533»
33,3,,172141-70030, ,"BEARING, ANGULAR",2,2,,,..,535555355335
34,3,,172141-70040, ,"NUT, RING",2,2,,,,,,,,55555555>
35,3,,172141-70060, ,""GEAR(B), PLANETARY",8,8,,,,55535555552335
36,3,,172141-70070, ,""CAGE & ROLLER",8,8,,,:55555553535553
37,3,,172141-70080, ,COLLAR,8,8, ,,,,,:5555555555
38,3,,172141-70090, ,"WASHER, THRUST",8.,8,,.,.,.,:5555555357>5
39,3,,172141-70100, ,"PLATE, THRUST",2,2,,,,,25555552335>5
40,3,,172141-70110, ,SCREW,8,8,,,,,,5555555555>»
41,3,,172141-70120, ,"GEAR, SUN™,2,2,,,,,,,,.55555555
42,3,,172141-70150, ,"CAGE & ROLLER",6,6,,,,5555553555535
43,3, ,172141-70160, ,"INNER LACE",6,6,,,,:5553552335555
44,3,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,,,,,51,5555535355>5
45,3,,172141-70190, ,"PLATE(T2.3), THRUST",2,2,,,,55 555555353535
46,3, ,172141-70200, ,""PLATE(T2.8), THRUST",2,2,,,5551,5535555355>5
47,3,,172147-70220, ,PLUG,4.4, ., ,,,,,5:555355>5
48,3,,172141-70230, ,WIRE, 2,2, ,,,,,,,55555355>5

49,3, ,172122-70350, ,BALL,264,264, ,,,.552355335223
50,3,,172168-71770, ,"SEAL SET, REDUCTION",2,2,,,,555535555332523
53,3,,172168-71810, ,HOLDER,2,2, ,,,,,,5555555555
54,3,,172168-71820, ,""GEAR(A), PLANETARY",6,6,,,,,55353555555225
55,3,,172168-71830, ,"GEAR, DRIVE",2,2,,,,.5.5355535255
56,3,,172168-71840, ,COVER, 2,2, ,,,,,,,55555555>5
57,3,,172122-73430, ,PLUG,4,4, ,,,,,,5:555555555

58,3, ,22351-050016, ,"'SPRING PIN 5X16",6,6,,,,5555535555555>»
59,3,,22242-000350, ,"CIRCLIP  35",2,2,,,...555535355235

60,3, ,23871-020000, ,"PLUG PT1/4,SCREW",4,4,,,,,,,553533552255
61,3, ,23871-030000, ,"PLUG PT3/8,SCREW",6,6,,,5555555353555575
62,2,,172168-71850, ,SHAFT 2,2, ,,,,,,,555555255
63,2,,172168-71860, ,PLATE,2,2,,,,,,,,,:5555555
64,2,,172168-71870, ,BALL,2,2,,,,,,.,,55555555
65,2,,172168-71750, ,"BLOCK ASSY, CYLINDER",2,2,,,.,..535555355535
67,2,,172168-71900, ,"SEAT,SPRING™,2,2,,,,.5553552532523
68,2,,172168-71910, ,PIN,6,6,,,,,,,555555555>
69,2,,172168-71920, ,""HOLDER,RETAINER" ,2,2,,,,,555535535535>»
70,2,,172168-71930, ,"PLATE, RETAINER",2,2,,,,...53555535554
71,2,,172168-71890, ,SPRING,2,2, ,,,,,,:,55555555
72,2,,172168-71950, ,SPRING,4,4, ,,,,,.5555555555
73,2,,172168-71960, ,PLATE,2,2,,,,,,,.5555535555
74,2,,172168-71970, ,""PLUNGER W/BARREL",2,2,,,,55555535552335
75,3,,172147-70420, ,PLUNGER, 2,2, ., ,,,,,5:555555>
76,3,,172122-70430, ,"VALVE, CHECK",4,4,,,.,,.3555355235
77,3,,172147-70430, ,PLUG,4,4, ,,,,,,,,55555555
78,3,,172122-70440, ,SPRING,4,4, ,,,,,,,.55555555
79,2,,172168-71980, ,""BLOCK ASSY. ,RELIEF",2,2,,,,,5553555352554
80,3,,172148-70350, ,BOLT,8,8,,,.,.::55553555555

1
2
3
4



81,3,,172162-70690, ,""VALVE ASSY, RELIEF",4.,4,,,.,.553555353555
82,4,,172153-70140, ,"GUIDE, SPRING",4,4,,,,,5553555353523
83,4,,172162-70750, ,PISTON,4,4, ,,,,,,,.55555555

84,4, ,24315-000090, ,""0-RING 1B P- 9.0",4,4,,,,,5555533535255
85,3,,172168-71990, ,"VALVE BODY",2,2,,,,.55555555355>5

86,3, ,23871-020000, ,"PLUG PT1/4,SCREW",4,4,,,,55555335232275
87,2,,172638-73330, ,PLATE,2,2,,,,,,,555555255
88,2,,172312-74790, ,0RIFICE,8,8,,,,,,,,55555555>
89,2,,24101-060024, ,"BALL BEARING",2,2,,,,,,53555535533
90,2,,24101-060040, ,"BALL BEARING",2,2,,,,5555555555335
91,1,,26013-120302, ,""BOLT W/WASHER M12X30',18,18,,,,555555553353>5



3 ETE—4
Fig. DRIVING MOTOR

BH UNo. 321t
BH ULNo.3300561%
EHFT,

32 INC.33~61

B UNo. 7412

B CNo. TS 518524 T, L 5~—84-181
T4 INC.75~T8 4 8
79 ]
B UNo, 791 S—

AHULNe. 8058628 HE T,
79 INC.B0~86




,»,172168-73310, ,""MOTOR ASSY,SWING™,1,1,,,.45555553535225>5
,»,172168-73330, ,""VALVE ASY, SHOCKLESS™,1,1,,,,.:555555353555
»»,172168-73340, ,"VALVE BODY",1,1,,,,,,5555555555>5
,»,172168-73350, ,CARTRIDGE, 2,2, ,,,,,,5555555555
»»,172168-73360, ,""SEAL KIT",1,1,,,,,,,5555555555
»»,172168-73370, ,BOLT,6,6,,,,,5555555355555
2,,172168-73400, ,""MOTOR ASSY,SWING",1,1,,,,.55555555355>5
8,3,,172168-73410, ,""HOUSING, BEARING",1,1,,,,.55555355555>5
9,3,,172168-73420, ,PINION,1,1,,,,,,,,55555555>
10,3,,172168-73430, ,"BEARING, BALL",1,1,,,,,555555555535
11,3,,172168-73440, ,""NEEDLE BEARING™,1,1,,,,,55555555333»
12,3,,172168-73450, ,"CIRE CLIP(H)",1,1,,,,,,...5:55554>
13,3,,172168-73460, ,"CIRCLIP, SHAFT",1,1,,,,.555555533535
14,3,,172141-77400, ,"PLUG, BLIND",1,1,,,,,.5555555355>5
15,3,,172168-73470, ,COLLAR,1,1,,,,,,,555555555>
16,3,,172168-73480, ,"PLATE, VALVE",1,1,,.,,555555525535
17,3,,172168-73490, ,"VALVE ,EXH.",1,1,,,,,,,5.5555555>5
18,3,,172168-73500, ,""RING, BALANCING™,1,1,,,,.555555553555
19,3,,172168-73510, ,SPRING,2,2,,,,,,,5555555555
20,3,,172168-73520, ,"PLATE, WEAR™,1,1,,,,,,.5555555555
21,3,,172168-73530, ,PIN,2,2,,,,,,,,,,5555555
22,3,,172168-73540, ,DRIVE,1,1,,,,,,555555355555
23,3,,172168-73550, ,ROLLER,1,1,,,,,,,555555555>5
24,3,,172168-73560, ,"DRIVE, VALVE",1,1,,,..,55555355335
25,3,,172168-73570, ,""HOUSING, VALVE",1,1,,,,,5555555353335
26,3,,172168-73580, ,BALL,2,2,,,,,,,,,55555555
27,3,,172168-73590, ,PLAG,2,2,,,,,,,,555553555
28,3,,172168-73600, ,SPRING,2,2,,,,,,,,,55555555
29,3,,172168-73610, ,"CIRCLIP, HOLE",1,1,,,.,,.5555555355>5
30,3,,172168-73620, ,BOLT,2,2,,,,,,,,,55555555
31,3,,172168-73630, ,BOLT,2,2,,,,,,,5555555555
32,3,,172137-70490, ,PLUG,1,1,,,,,,,555555555>5
33,3,,172168-73640, ,"SEAL SET",1,1,,,,.,:5555555555

43,1, ,22217-160000, ,""'SPRING WASHER 16",4.4,,.,,.5555555255>5
44,1,,26116-160502, ,""BOLT M16X 50 PLATED",4,4,,,,5555555535333>»

1,1
2,2
3,3
4,3
5,3
6,3
7



3 EEE—4%
Fig. TURNING MOTOR

B H UNo, 212
RH LN INB6EEH T,
2 INC.3~6

>

7
BH UNo. 712
RHiUNo. 8V 533254 %7,
7 INC. 8~33




1-1,1,,172168-73800, ,"" JOINT COMP.,SWIVEL",1,1,,,,,.,),..55555535551
2,2,,172148-73810, ,""'SHAFT, SWIVEL",1,1,,,,5555535555555>5
3,2,,172148-73830, ,""FLANGE, SWIVEL",1,1,,,,,5555553555553
4,2,,172148-73840, ,""HUB, SWIVEL",1,1,,,,,,,,,55555555
5,2,,172137-73860, ,""'SPACER, SWIVEL",1,1,,,,,.5555555355>5
6-1,2,,172168-73880, ,""SEAL SET, SWIVEL",1,1,,,,,:2.,55553555355551
7,3,,172142-73800, ,"0-RING 55.76X5.7",1,1,,,,5555535235533>5
8-1,3,,172142-73800, ,""0-RING 55.76X5.7",7,7,,3553553353555353323351
9,3,,172148-73870, ,"LING EL, BUCK UP",1,1,,,,:5553555535555
10,3,,24311-000750, ,""0O-RING 1A P-75.0",1,1,,,,:5553555532523

11,3, ,24321-000700, ,"0O-RING 1A G-70.0",1,1,,,,5555535535535>»
12,2,,22242-000451, ,"CIRCLIP  45",1,1,,,,,555553555535
13,2,,23871-020000, ,""PLUG PT1/4,SCREW", 7,7, 5533555335333 2333
14,2,,26013-100352, ,""BOLT M10X 35",3,3,,,.55553555335555
15,1,,26013-100302, ,""BOLT M10X 30",4,4,,,.:5553552532523



39 AN a4V b
Fig. SWIVEL JOINT




,,172168-74120, ,""VALVE ASSY,CONTROL"™,1,1,,,,5555535535555>5
,»,172112-06480, ,PLUG,2,2,,,,,,,,,55555555

,,172112-06490, ,0-RING,2,2,,,,,,,,,:5555555

,,172168-72500, ,""SECTION KIT, INLET",1,1,,,..,55555555535
,»,172168-72680, ,""VALVE 185/33, REFIEF",1,1,,,,,5555555353555
»»,172116-74150, ,0-RING,1,1,,,,,,,5555555555

3,,172116-74150, ,0-RING,1,1,,,,,,.555555255
8,3,,172116-74320, ,PLUG,1,1,,,,,5.55555352555

9,3,,172122-74520, ,"'SECTION, INLET",1,1,,,,,.5555555355>5
10,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>
11,2,,172168-72510, ,""SECTION KIT, INLET",1,1,,,,.555535555555>5
12,3,,172168-72690, ,"'VALVE 160/27, REFIEF",1,1,,,,555535555352525
13,4,,172116-74150, ,0-RING,1,1,,,,,,5555555555>
14,3,,172122-74520, ,"'SECTION, INLET",1,1,,,,,.5555555355>5
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>

16,2, ,172168-72620, ,""SECTION ASSY.,SPACER"™,1,1,,,,.555553535535
17,3,,172122-73430, ,PLUG,1,1,,,,,,5555555555>5
18,3,,172142-74900, ,SPACER,1,1,,,,,,5555555555>5
19,2,,172168-72910, ,"'SECTION KIT, SPACER",1,1,,,,,.55535555355>5
20,3,,172168-72680, ,"'VALVE 185/33, REFIEF",1,1,,,,,555555535353>5
21,4,,172116-74150, ,0-RING,1,1,,,,,,,5,55555555
22,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,,,,.5555355535555>5
23,4,,172116-74150, ,0-RING,1,1,,,,,,,,,5555555>5
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,.,:5553552335223
25,3,,172146-74680, ,"SECTION ASSY, SPACER",1,1,,,..555555522235
26,4,,172122-73430, ,PLUG,1,1,,,,,,:5555555555
27,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,555555535552335
28,4,,933171-80590, ,0-RING,1,1,,,,,,,5.55555555
29,2,,172151-74110,,TIE-ROD, 2,2, ,,,,,,,5:555555>
30,2,,172151-74120, ,TIE-ROD,1,1,,,,,,5555555555>
31,2,,172116-74150, ,0-RING,1,1,,,,,.,5555555555
32,2,,172116-74320, ,PLUG,1,1,,,,,,,5555555555
33,2,,26716-080002, ,"NUT M 8",4.,4,,,,,,,,,:5:5555>
34,2,,26716-100002, ,"NUT M10™,2,2,,,,,,,555552555>5
35,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,,,..,05555555535
36,1,,172165-45490, ,CUSHION,5,5, ,,,,,,5555555555
37,1,,22252-000280, ,"CIRCLIP  28",5,5,,,,:555535535533>5
38,1,,26106-100352, ,"BOLT M10X 35 PLATED",5,5,.,.,.:555355535255
39,1,,26013-100302, ,"BOLT M10X 30",3,3,,.,:555555535533

40,1, ,26716-100002, ,"NUT M10",1,1,,,,,,:555555555>

1,1
2,2
3,2
4,2
5,3
6,4
7



' 4 O ba—JWXIVTPE -} & N AT H)
Fig. CONTROL VALVE(P PORT & VALVE STAND)

gy fa—JbsXIL T ASSY

CONTROL VALVE ASSY

172168-74120

Fig. 40 Ref. No. 1

INC Fig. 40 Ref No.2~34
Fig. 41 Ref. No. 1~40
Fig. 42 Ref. No. 1~36
Fig. 43 Ref. No. 1~34

Fig. 44 Ref.No. 1~25




,,172168-72610, ,"'SECTION ASSY, SPOOL",1,1,,,,55555535235535
,»,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,55555355535535>5
,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,,5555553555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,,,555355335335235
»,172122-74130, ,POPPET,1,1,,,,,,,555555555>
»»,172116-74190, ,"PLATE, SEAL",2,2,,,,,,,,5:5555555
3,,172116-74220, ,SCREW, 2,2, ,,,,,,,555555555
8,3,,933166-80520, ,WIPER,2,2,,,,,,,5:5555555>
9,3,,933166-80530, ,CAP, 1,1, ,,,,,.5555555555

10,3, ,933166-80550, ,""SCREW, CAP",1,1,,,,,,5,55555555>
11,3,,933171-80510, ,""SEAT, SPRING™,2,2,,,,.555553533553
12,3,,933171-80590, ,0-RING,1,1,,,,,,5555555555>
13,3,,933171-80610, ,0-RING,2,2,,,,,,,,555555555
14,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,,,,5553555353352135
15,3,,172116-74150, ,0-RING,2,2,,,,,,,55555555 5>

16,3, ,24311-240100, ,"0O-RING 1A P-10A",2,2,,.,5553553533533
17,2,,172168-72580, ,""SECTION ASSY, SPOOL",1,1,,,.,55555553535553
18,3,,172122-74050, ,SPRING,1,1,,,,,,5555555555>5
19,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555>5

20,3, ,933166-80520, ,WIPER, 2,2, ,,,,,,,55555555>
21,3,,933166-80530, ,CAP,1,1,,,,,5555535355555
22,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,.55555355555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,:55553523533>5
24,3,,933171-80590, ,0-RING,1,1,,,,,,.5555555555
25,3,,933171-80610, ,0-RING,2,2, ,,,,,,5555555555
26,3,,172151-74060, ,"BOLT, SOCKET HEAD™,2,2,,..25555532235533
27,3,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,.,:5555555>5
28,2,,172168-72650, ,""'SECTION ASSY, SPOOL"™,1,1,,,,5555553525535
29,3,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,55553555353525
30,3,,172122-74050, ,SPRING, 1,1, ,,,,,,5555555555
31,3,,172151-74060, ,"BOLT, SOCKET HEAD™,2,2,,..25555532235533
32,3,,172122-74130, ,POPPET 1,1, ,,,,,,5555555555
33,3,,172116-74190, ,""PLATE, SEAL",2,2,,,,535535553533235
34,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,555523555>5
35,3,,933166-80520, ,WIPER, 2,2, ,,,,,,,55555555>
36,3,,933166-80530, ,CAP,1,1,,,,,,55555255555
37,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,.55555355555
38,3,,933171-80510, ,"SEAT, SPRING",2,2,,,.,.53555535533
39,3,,933171-80590, ,0-RING,1,1,,,,,,.5555555555
40,3,,933171-80610, ,0-RING, 2,2, ,,,,,,,,55555555

1,2
2,3
3,3
4,3
5,3
6,3
7



& P
P.T.

41 a2 bO—JLNIVTGET
Fig. CONTROL VALVE(DRIVING &

£ (R)
DRIVING(R)

T3
OPTIONAL

DRIVING(L)
28

E17 (R)
DRIVING(R)

£ 17 (L)
DRIVING(L)

3 pa—sXIVT ASSY

CONTROL VALVE ASSY

172168-74120

Fig. 40 Ref.No. 1 |

INC Fig. 40 Ref.No.2~34
Fig. 41 Ref.No. 1~40
Fig. 42 Ref.No. 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref.No, 1~25



,»,172168-72770, ,"SECTION KIT, SPOOL"™,1,1,,,,5555535535555>5
,,172168-72720, ,VALVE,1,1,,,,,,,5:55525555

»»,172116-74150, ,0-RING,1,1,,,,,,.5555552555
,,172168-72800, ,""SECTION ASSY.,SPOOL"™,1,1,,,,,55555555955>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,,55555555535
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
4,,172168-72860, ,"SEAT,SPRING",1,1,,,,,555555552555
8,4,,172168-72880, ,SPRING,1,1,,,,,,.555555255
9,4,,172168-72890, ,CAP,1,1, ,,,,,.555535533555
10,4,,172168-72900, ,CAP,1,1,,,,,,55555553525>5
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,..3:555535235533
12,4,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
13,4,,172151-74320, ,0-RING,2,2,,,,,,,,5:555555>»
14,4,,933171-80510, ,""SEAT, SPRING",1,1,,,,5555553555235
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>
16,3,,172310-79180, ,VALVE,1,1,,,,,555555555555
17,4,,172116-74150, ,0-RING,1,1,,,,,,,.55555555>
18,2,,172168-72530, ,""SECTION KIT, SPOOL"™,1,1,,,,55555355535535>5
19,3,,172168-72600, ,"'SECTION ASSY, SPOOL"™,1,1,,,,,.55535555355>5
20,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,,,,.5555555355>5
21,4,,172122-74050, ,SPRING,1,1,,,,,,,5555555555
22,4,,172151-74060, ,"BOLT, SOCKET HEAD"™,1,1,,,,5555553525535
23,4,,172122-74130, ,POPPET,1,1,,,,,,,5555525555
24,4,,172116-74190, ,""PLATE, SEAL",2,2,,,,535535523533235
25,4,,172116-74220, ,SCREW, 1,1, ,,,,,5555555555>5
26,4,,172146-74740, ,WASHER,1,1,,,,,.,555555555>5
27,4,,933166-80530, ,CAP,2,2,,,,,,,,555555555
28,4,,933166-80550, ,"SCREW, CAP",1,1,,,,,5555555352525

29,4, ,933166-80520, ,WIPER,2,2,,,,,,,555553355>5
30,4,,933171-80510, ,"SEAT, SPRING",1,1,,,..555555555935
31,4,,933171-80590, ,0-RING,1,1,,,,,,,5,55555555
32,4,,933171-80610, ,0-RING,2,2,,,,,,,,,55555555
33,3,,172168-72700, ,"VALVE 210/33, REFIEF",1,1,,,,,555553552335
34,4,,172116-74150, ,0-RING,1,1,,,,,,.5555555555
35,3,,172146-74730, ,"VALVE ASSY",1,1,,,,.:5559555355>5
36,4,,172116-74150, ,0-RING,1,1,,,,,,,5555555555

1,2
2,3
3,4
4,3
5,4
6,4
7



42 O ba—IbNIVT(7-h & 240Y)
Fig. CONTROL VALVE(ARM & SWING)

ar sa—JbsxXIbT ASSY

CONTROL VALVE ASSY

172168-74120

Fig. 40 Ref. No. 1

INC Fig. 40 Ref. No. 2~34
Fig. 41 Ref.No. 1~40
Fig. 42 Ref, No. 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref.No. 1~25



,,172168-72780, ,""SECTION KIT, SPOOL"™,1,1,,,,5555535535555>5
,»,172168-72710, ,VALVE,1,1,,,,,,,5:5552555>5

»»,172116-74150, ,0-RING,1,1,,,,,,.5555552555
,,172168-72810, ,""SECTION ASSY, SPOOL"™,1,1,,,.,,55555555955>5
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,,55555555535
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
4,,172168-72860, ," SEAT,SPRING",1,1,,,,5555553555535
8,4,,172168-72880, ,SPRING,1,1,,,,,,.555555255
9,4,,172168-72890, ,CAP,1,1, ,,,,,.555535533555
10,4,,172168-72900, ,CAP,1,1,,,,,,55555553525>5
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,..3:555535235533
12,4,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
13,4,,172151-74320, ,0-RING,2,2,,,,,,,,5:555555>»
14,4,,933171-80510, ,"SEAT, SPRING",1,1,,,,555535555335555
15,4,,933171-80590, ,0-RING,1,1,,,,,,,555555555>

16,3, ,172142-74960, ,"VALVE, RELIEF",1,1,,,,..55535535555>»
17,4,,172116-74150, ,0-RING,1,1,,,,,,,.55555555>
18,2,,172168-72790, ,""SECTION KIT, SPOOL"™,1,1,,,,55555355535535>5
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,,,,,,553555555523
20,4,,172116-74150, ,0-RING,1,1,,,,,,.5555555555
21,3,,172168-72820, ,""'SECTION ASSY.,SPOOL",1,1,,.,..5555532235523
22,4,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,,5553555353554
23,4,,172168-72850, ,"END, SPOOL",1,1,,,,,5.55555352555
24,4,,172168-72860, ,"SEAT,SPRING",1,1,,,,.555355535555
25,4,,172168-72880, ,SPRING, 1,1, ,,,,,.5555555555
26,4,,172168-72890, ,CAP,1,1,,,,,,555535355555
27,4,,172168-72900, ,CAP,1,1,,,,,5555555352525
28,4,,172151-74060, ,"BOLT, SOCKET HEAD",4,4,,,,.55355535235535
29,4,,172122-74130, ,POPPET, 1,1, ,,,,,.5555555555
30,4,,172151-74320, ,0-RING, 2,2, ,,,,,.55553555555
31,4,,933171-80510, ,"SEAT, SPRING™,1,1,,.,:55553523533>»
32,4,,933171-80590, ,0-RING,1,1,,,,,,,,.55555555
33,3,,172310-79180, ,VALVE,1,1,,,.,,5555352355>5
34,4,,172116-74150, ,0-RING,1,1,,,,.,.5555555555

1,2
2,3
3,4
4,3
5,4
6,4
7



43 32 bO—JWNIVT(T -k & N hg))
Fig. CONTROL VALVE(BOOM & BUCKET)

/,
&~

BUCKET
18

o)
@ J2 bO—JXWT ASSY

CONTROL VALVE ASSY
172168-74120
Fig. 40 Ref.No. 1
INC Fig. 40 Ref. No.2~34
Fig.41 Ref.No. 1~40 W%
Fig. 42 Ref. No. 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref. No. 1~25




,»,172168-72830, ,""SECTION KIT, SPOOL"™,1,1,,,,5555535535555>5
,»,172168-72750, ,""SPRING,CHECK VALVE",1,1,,,,55555355535535>5
»»,172168-72850, ,"END, SPOOL™,1,1,,,,,,5555555555>
»»,172168-72860, ,"'SEAT,SPRING™,1,1,,,,,,.5555555555
»»,172151-74340, ,SPRING,1,1,,,,,,,5:5555555>
,,172168-72870, ,CAP,1,1,,,,,,5555535555>
3,,172168-72840,,"CAP, FILLER",1,1,,,,,,.5555555555
8,3,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,,,,,555355353523
9,3,,172122-74130, ,POPPET,1,1,,,,,,5555555355>5
10,3,,172151-74320, ,0-RING,2,2,,,,,,,5:5555555>
11,3,,933171-80510, ,""SEAT, SPRING™,1,1,,,,,555553525535
12,3,,933171-80590, ,0-RING,1,1,,,,,,5555555555>5
13,2,,172168-72670, ,""SECTION ASSY, SPOOL",1,1,,,.,5555555353553
14,3, ,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,,,55555355535533>5
15,3,,172122-74050, ,SPRING,1,1,,,,,,,5555555555

16,3, ,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,,55555535235535
17,3,,172122-74130, ,POPPET,1,1,,,,,,5555555555>5
18,3,,172116-74190, ,"PLATE, SEAL™,2,2,,,,,,5.55555555>5
19,3,,172116-74220, ,SCREW, 2,2, ,,,,,,,55555555>5

20,3, ,933166-80520, ,WIPER, 2,2, ,,,,,,,55555555>
21,3,,933166-80530, ,CAP,1,1,,,,,5555535355555
22,3,,933166-80550, ,"SCREW, CAP",1,1,,,,,,.55555355555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,:55553523533>5
24,3,,933171-80590, ,0-RING,1,1,,,,,,.5555555555
25,3,,933171-80610, ,0-RING,2,2, ,,,,,.5555555555

1,2
2,3
3,3
4,3
5,3
6,3
7



44 Ay bha—JwNILF(EE & 7 0-1)
Fig. CONTROL VALVE(TURNING & BLADE)

fiz @
TURNING

A bo—IksSib T ASSY
CONTROL VALVE ASSY
172168-74120
Fig. 40 Ref.No. |
INC Fig. 40 Ref.No.2~34
Fig. 41 Ref.No. 1~40 | 4
Fig. 42 Ref. No. 1~36
Fig. 43 Ref.No. 1~34
Fig. 44 Ref.No. 1~25

4]
TURNING



,»,172165-74300, ,""JOY-STICK L.H.",1,1,,,,5555553553225>5
»»,172151-73350, ,"PLATE, PORT",1,1,,,,,555555555555
»»,172151-73370, ,BUSH,1,1,,,,,,.555555555
»»,172151-73380, ,PLATE,1,1,,,,,,5555555555>5
»»,172151-73400, ,PLUG,4,4, ,,,,,,,,55555555
8,2,,172165-74320,,R0D,4,4,,,,,,55555353235
9,2,,172151-73430, ,WASHER, 8,8, ,,,,,.5555555555
10,2,,172151-73440, ,RETAINER,4,4,,,,.:55555533535
11,2,,172151-73450, ,WASHER,4.,4,, ,,,,.,::5555555
12,2,,172151-73460, ,SPRING,4,4,,,,,,,,:.555555>
13,2,,172165-74330, ,SPRING,4,4,,,,,,,,55555555>5
14,2,,172151-73480, ,J0INT,1,1,,,,,,.555555555
15,2,,172151-73490, ,PLATE,1,1,,,,,5.555555255
16,2,,172165-74340, ,""HANDLE, SUB",1,1,,,,,.55535555355>5
17,3,,172151-73510, ,"BAR, HANDLE",1,1,,,,,555555555535
18,3,,172151-73520, ,HANDLE ,2,2,,,,,,,,55555555>»
19,3,,172151-73530, ,""HANDLE, CAP",1,1,,,,,,553555555525
20,3,,172151-73640, ,CAP,1,1,,,,,5.55552352525
21,3,,172151-73660, ,""SCREW 4X30",1,1,,,,,55555555955>5
22,3,,22137-040000, ,""WASHER 4, POLISHED",2,2,,,,,5553555553535
23,3, ,26553-040102, ,""SCREW 4X10",2,2,,,,555353552522533
24,3,,26553-050082, ,"SCREW 5X8",2,2,,,,,,55555555535
25,3,,26716-040002, ,"NUT M 4™,2,2,,,,,,,,,.555555>
26,3,,26716-040002, ,"NUT M 4™,1,1,,,,,,5555352355>5
27,2,,172151-73620, ,BELLOWS,1,1,,,,,,5,55555555>
28,2,,172151-73630, ,""SEAL KIT, SUB™,1,1,,,,:555555535353>»
29,3,,172151-73360, ,""SEAL WASHER™,2,2,,,,,553555255535
30,3,,172151-73420, ,SEAL 4,4, ,,,,,,5555523555
31,3,,24315-000200, ,"0-RING 1B P-20.0",4,4,,,...53555322235
32,3,,24341-000900, ,"0-RING 1A S-90.0",1,1,,,,45555553553525>5
33,2,,172151-73650, ,""NUT, ADJUST",1,1,,.,5553552225535
34,2, ,22351-050010, ,"'SPRING PIN 5X10",1,1,,,,5555553535225>5
35,2,,26450-080302, ,"BOLT M 8X 30",2,2,,,:5553555532233
36,2,,26756-140002, ,"LOCK NUT M14 PLATED",1,1,.,.,.:5553555535255
37,1, ,26013-060252, ,""BOLT M 6X 25",4,4,,,,,555555535333>»
38,1, ,22217-060000, ,""SPRING WASHER 6",4,4,,,,.:55553535225>5

1,1
3,2
4,2
5,2
7,2



45 UEA/NILTL)
Fig. REMOTE CONTROL VALVE(L)

R UNo. 1612
RHELNo 1705 26%
EHET,

16 INC. 17~26




,,172165-74310, ,"JOY-STICK R.H.",1,1,,,,,555553523553
»»,172151-73350, ,"PLATE, PORT",1,1,,,,,555555555555
»»,172151-73370, ,BUSH,1,1,,,,,,.555555555
»»,172151-73380, ,PLATE,1,1,,,,,,5555555555>5
»»,172151-73400, ,PLUG,4,4, ,,,,,,,,55555555
8,2,,172165-74320,,R0D,4,4,,,,,,55555353235
9,2,,172151-73430, ,WASHER, 8,8, ,,,,,.5555555555
10,2,,172151-73440, ,RETAINER,4,4, ,,,,5553553533523
11,2,,172151-73450, ,WASHER,4.,4,, ,,,,.,::5555555
12,2,,172151-73460, ,SPRING,4,4,,,,,,,,:.555555>
13,2,,172165-74330, ,SPRING,4,4,,,,,,,,55555555>5
14,2,,172151-73480, ,J0INT,1,1,,,,,,.555555555
15,2,,172151-73490, ,PLATE,1,1,,,,,5555555352555
16,2,,172151-73500, ,"'NUT, ADJUST",1,1,,,,,55553555955>5
17,2,,172165-74350, ,""HANDLE, SUB",1,1,,,,,55555555955>5
18,3,,172151-73510, ,"BAR, HANDLE",1,1,,,...55555355554
19,3,,172151-73520, ,HANDLE 2,2, ,,,,,,,555555555
20,3,,172151-73530, ,""HANDLE, CAP",1,1,,,,55555535535535
21,3,,172151-73540, ,ROLLER, 1,1, ,,,,,,5555555555
22,3,,172151-73550, ,"LEVER, SWITCH",1,1,,,,,.5555555955>5
23,3,,172151-73560, ,"'SEAT, SWITCH",1,1,,.,:55553523533>»
24,3,,172151-73570, ,"SEAT(2), SWITCH",1,1,,,,,:5555553255>
26,3,,172151-73600, ,TUBE,1,1,,,,,,,555555555>5
27,3,,172151-73660, ,""'SCREW 4X30",1,1,,,,,55555555255>5
28,3,,22137-040000, ,"WASHER 4, POLISHED",2,2,,,,.:5553552335>5
29,3,,26553-040102, ,""SCREW 4X10",2,2,,,,3535553533533>»

30,3, ,26553-050082, ,""'SCREW 5X8",2,2,,,,5555553535535
31,3,,26716-040002, ,"NUT M 4™,2,2,,,,,,,,,.555555>
32,3,,26716-040002, ,"NUT M 4",1,1,,,,,,5555352355>5
33,2,,172151-73590, ,BUSH, 1,1, ,,,,,.5555555555
34,2,,172151-73610, ,TERMINAL,2,2, ,,..3555535335533
35,2,,172151-73620, ,BELLOWS,1,1,,,,,,5555555555>
36,2,,172151-73630, ,"SEAL KIT, SUB",1,1,,,,,.5555555355>5
37,3,,172151-73360, ,"SEAL WASHER",2,2,,,,.45553555335254
38,3,,172151-73420, ,SEAL,4,4, ,,,,,.55553553555

39,3, ,24315-000200, ,"0-RING 1B P-20.0",4,4,,,:5555553322335
40,3, ,24341-000900, ,"0-RING 1A S-90.0",1,1,,,,5555553525235
41,2, ,22351-050010, ,"SPRING PIN 5X10",1,1,,,..555555355535
42,2, ,26450-080302, ,"BOLT M 8X 30",2,2,,,,,55555555355>5
43,2, ,26756-140002, ,""LOCK NUT M14 PLATED",1,1,,..:555555352335
44,1, ,26013-060252, ,"BOLT M 6X 25",4,4,,,,,:.5553555355>5
45,1,,22217-060000, ,"SPRING WASHER 6",4,4,,,,.5555535335235

1,1
3,2
4,2
5,2
7,2



46 JEIUNIVTR)
Fig. REMOTE CONTROL VALVE(R)

EHET,
17 INC. (17)~32




1,1,,172165-74702, ,"VALVE ASSY, LOW-HIGH",1,1,,,...55555355553
1-1,1,,172165-74703, ,""VALVE ASSY, LOW-
HIGH",1,1,,,,,N,,72165306,M41280,72165306,M41280,,,,,,,
1-2,1,,172165-74704, ,"VALVE ASSY, LOW-
HIGH",1,1,,,,,N,,72165387,M42383,72165387,M42383, ,,,,,,
2,2,,172151-74420,,"BOLT M 4X 10",3,3,,.55555553533553
3,2,,172165-74710, ,SOLENOID,1,1,,,,,,5555555555>5
4,2,,172165-74720, ,""BOLT M5X16,HEX.SCKT.",2,2,,,555555535335535
5,2,,172165-74730, ,""BOLT M5X8,HEX.SCKT.",2,2,,,,,55555525355>5
6,2,,172165-74740, ,SPRING,1,1,,,,,,,,55555555>
7,2,,172165-74760, ,SPRING,1,1,,,,,,55555555555
8,2,,172165-74770, ,PACKING,2,2,,,,,,,,,5555555>5
9,2,,172165-74780, ,PLATE,2,2, ,,,,,,5:55553555
10,2,,172165-74790, ,COVER, 1,1, ,,,,,55555553555>5
11,2,,24311-000160, ,"'0O-RING 1A P-16.0",1,1,,,,:5553555535553
12,2,,23871-010000, ,"PLUG
PT1/8,SCREW",1,1,,,,,W,,72165387,M42383,72165387,M42383, ,,,,,,
13,1,,26013-080162, ,"'BOLT W/WASHER M8X16",2,2,,,,53555535555355>5



| 47 O—NA8ILT
Fig. & I LOW-HIGH VALVE




,»,172168-74710, ,""VALVE ASSY,PTO0",1,1,,,,55555533553225>5
,,172614-74410, ,TIE-ROD,2,2, ,,,,,,5555553555
,»,172168-74800, ,""SECTION SET, SPOOL"™,1,1,,,,,555555555525
»»,172116-74190, ,""PLATE, SEAL",2,2,,,,,,.,,55555555
»,172312-74220, ,SPACER,2,2,,,,,,,555355352355
»»,172312-74230, ,0-RING,2,2,,,,,,,,555555555
4,,172151-74290, ,""BOLT, SOCKET HEAD",2,2,,,,:55555335355555
8,4,,172168-74830, ,SPACER,1,1,,,,,555555252555
9,4,,172168-74840, ,PIN,1,1,,,,,,,,,55555555
10,4,,172168-74850, ,SLEEVE,1,1,,,,,,,5555555555
11,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,,,,555553535235275
12,4,,172168-74870, ,""BALL,STAINLESS STEEL",2,2,,,,,555555555525
13,4,,172168-74880, ,SPRING,1,1,,,,,,5555555555>

14,4, ,933166-80520, ,WIPER, 2,2, ,,,,,,,5:555555>

15,4, ,933166-80530, ,CAP,1,1,,,,,,5555555555>5
16,4,,933171-80590, ,0-RING,1,1,,,,,,5555555555>
17,4,,933171-80610, ,0-RING,2,2,,,,,,,,5.555555>
18,3,,172168-74810, ,""SECTION ASSY.,INLET",1,1,,,,,555555255523
19,3,,172168-74820, ,"ROD, TIE",1,1,,,,,,:5555555555

20,3, ,26716-080002, ,"NUT M 8",4.,4,,,,,,,,,,555555>
21,3,,26716-100002, ,"NUT M10™,2,2,,,,,,,,55555555>
22,3,,933171-80420, ,""SECTION, OUTLET",1,1,,.,.5555553355225>5
23,2,,172168-74750, ,""BRACKET COMPL.",1,1,,,,.555555533535
24,2,,26013-100162, ,"BOLT M10X 16",3,3,,,..555555553535
25,2,,26013-100302, ,"'BOLT M10X 30",3,3,,,,555555555333>»

1,2
2,3
3,3
4,4
5,4
6,4
7



48 P.T.0./XUL 7
Fig. P.T.0. VALVE




,,172168-75100, ,""RESERVOIR ASSY.",1,1,,.,,5555535535533>»
,»,172124-73700, ,"BAR,FILTER SUPPORT",1,1,,,,55555355535555>5
,,172112-74801, ,""STRAINER, SUCTION",1,1,,,,,5555535525535
,,172112-74901, ,"ELEMENT W/VALVE",1,1,,,,,355553522335>5
,,172112-74911, ,ELEMENT,1,1,,,,,,,,55555555>
,,172112-74971, ,"VALVE, BY-PASS",1,1,,.,.,5555535235535
2,,172165-75340, ,COLLAR,1,1,,,,,5555552352525
8,2,,172112-75770,,"SPRING, STRAINER",1,1,,,,.555535555535>5
9,2,,172112-75780, ,"'SPRING, STRAINER",1,1,,,,.:5535555335555
10,2,,26716-100002, ,"NUT M10™,1,1,,,,,,,5555555555
11,2,,23080-010000, ,"CLAMP 10™,1,1,,,,,,55555555555
13,2,,172122-75331, ,"'"COVER (B), RESERVOIR™,1,1,,,,555535555352525
14,2,,172165-75401, ,""COVER CMP. ,RESERVOIR",1,1,,,,,555553555535
15,2,,172165-75450, ,PLATE,1,1,,,,,,555553553555>5
16,2,,172165-75460, ,GASKET,1,1,,,,,,:555555555>
17,2,,172165-75480, ,ELEMENT,1,1,,,,,,.5555555555
17-1,2,,172165-

75481, ,ELEMENT,1,1,,,,,N,,72164068,M42595,72164068 ,M42595, ,,,,,,,,1
18,2,,172165-75490, ,HOSE,1,1,,,,,,,5555555555
19,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,,,..5553555535554
20,3,,172122-75620, ,BOLT,2,2,,,,,,,5555555555
21,3,,172122-75630, ,GASKET ,4,4, ,,,,..5555523555
22,2,,172116-75850, ,"PLUG, OIL FEED",1,1,,,..,555553525535
23,2,,22134-240000, ,"WASHER 24" ,1,1,,,,,.55553522255>5
23-1,2,,24341-000300, ,""0O-RING 1A S-
30.0",1,1,,,,,S,,72183020,M42994,72183020,M42994, ,,,,,,,,1
24,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,.:555555535553
25,2,,22417-200160, ,"COTTER PIN 2.0X16",1,1,,,,5555553525535
26,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,,,.5555555352335
27,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,,,,555555522355>5
28,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,,,55555555535333>5
29,2,,26022-050102, ,""'SCREW M 5X 10",3,3,,,:5555555355553
30,2,,933171-23042, ,MAGNET, 1,1, ,,,.,:.5555555555
31,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,,,,,.:553555355>5
31-1,2,,172183-75750, ,""PLUG 24,
DRAIN",1,1,,,,,F,1,72183020,M42994,72183020,M42994, ,,,,,,,,1
32,1,,22137-140000, ,""WASHER 14,POLISHED",4,4,,,,,5553555353523
33,1,,22217-140000, ,"SPRING WASHER 14" ,4.,4,,,.,,,.35535355235
34,1,,26116-140302, ,"BOLT M14X 30 PLATED",2,2,,,.,:5553552335224
35,1,,26116-140452, ,"BOLT M14X 45 PLATED",2,2,,,.:5553553335224
36-1,1,,172126-16540, ,""CLAMP 10X70",1,1,,,,,.M,,.55555555551

1,1
2,2
3,2
4,2
5,2
6,3
7



4 Eghihs > o
Fig. HYD. OIL TANK

28
24—

=D

23

31

=k
PREVIOUS NEW

REFER TO Fig. 26

RH UNo. 112
RHEULNe. (DB3ESLHE T,
1 INC. (1)~31

]

4



1,1,,172142-76100, ,CONNECTOR,1,1,,,.5555555355554
2,1,,172168-76100, ,""FLANGE 32.5,ROUND",1,1,,,,555535553555553
3,1,,172142-76130, ,"' JOINT 7/8UN-1/4",1,1,,,,,35553522332>5
4,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,.,35555522333>»
4-1,1,,172168-76190, ,"'CONNECTOR PF1/2-
3/8",1,1,,,,,N,,72176024 ,M42779,72176024 ,M42779, ,,,,,,
5,1,,172168-76240, ,""CONNECTOR UN7/8PF1/2",1,1,,,,355553553332225
6,1,,172168-76620, ,"'"ELBOW,90RADJUSTABLE" ,2,2,,,,535555355533 55
7,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,:5553555335223
8,1,,172165-76790, ,""CONNECTOR 1/4X1/2",2,2,,, 5555533332225
9,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,,,,5535355552233133
10,1, ,22137-100000, ,""WASHER 10,POLISHED",4,4,,,,:555535535533>5
11,1,,23391-040000, ,"" JOINT RGl 1/2",2,2,,,55535523323335
12,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,:555355235555
13,1,,24315-000180, ,"'0O-RING 1B P-18.0",1,1,,,,55553555535554
14,1, ,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,:555535535535>»
15,1, ,24321-000400, ,""0-RING 1A G-40.0",1,1,,,,5555535535533>5
16,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,5555355332225
17,1,,933152-07400,,"0-RING (A)",1,1,,,,.5352533322235
18,1,,933152-07400,,"0-RING (A)".,1,1,,...5:52533322235
19,1,,933152-24120,,"0-RING (B)".,1,1,...::322553352235
20,1,,933166-24140, ,CONNECTOR,1,1,,,,5555535535535>»
21,1,,172168-76500, ,TUBE,1,1,,,,,,,555555555>5
22,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,.3555555553335
23,1,,172168-78100, ,""HOSE 44 _.5X57.5",1,1,,,,.25553552355>5
24,1,,172168-78110, ,""HOSE G820YY040",1,1,,..55555232235532
25,1,,172168-78120, ,""HOSE G816YY044™",1,1,,,,5555553523523
26,1,,172168-78140, ,""HOSE G608BY042",1,1,,,,555555352553
27,1,,172168-78150, ,""HOSE G208CV130",2,2,,,,,25553552335>»
28,1,,172168-78160, ,""HOSE G208CV140",1,1,,,,,:5555552955>5
29,1,,23000-022000, ,"CLAMP 22%,2,2,,,,,,,,,55555555
30,1,,23000-041000, ,"CLAMP 41%",4.,4,,,,,,,,,,5555555

31,1, ,23000-048000, ,"CLAMP 48",4.,4,,,,,,,,,.5555555

32,1, ,23000-070000, ,"CLAMP 70",4.,4,,,,,,.:::55355355
33,1,,172165-76780, ,BODY, 2,2, ,,,,,.5555555555



| 50 SHERE (I ~K U7 ~N 877
Fig. HYD. OIL PIPING(TANK ~PUMP~VALVE)

fEEHs v
HYD. OIL TANK




,,172730-75140, ,ADAPTOR,2,2, ,,,,,55555553555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,,,,5355553555355>5
»»933152-24120, ,"0-RING (B)",1,1,,,.5525533322235
,»,24315-000140, ,"0-RING 1B P-14.0",2,2,,,,,.5553555355>»
»,933152-24120,,"0-RING (B)",4,4,,,,,::2222222235
»,933152-24120, ,"0-RING (B)",3,3,,,,5552222222335
1,,933155-08481, ,"CONNECTOR (A)",4,4,,,,:525223222235
8,1,,172168-78500, ,HOSE,1,1,,,,,555553535255
9,1,,172168-78510, ,""HOSE G206BC145",1,1,,,,,.5555555355>»
10,1,,172168-78520, ,""HOSE G206BC153",1,1,,,,,55555555955>5
11,1,,172168-78530, ,""HOSE G206BC145",1,1,,,.,5553555355553
12,1,,172168-78540, ,""HOSE G206BC145",1,1,,,,555535553535553
13,1,,172168-78700, ,""SUPPORT ASSY, HOSE",1,1,,,,5555535535535>5
14,2,,172168-78760, ,RUBBER,1,1,,,,,W, ,*,""FROM 1ST",*,"FROM 1ST",,,,,,,,,1
15,1,,172168-78740, ,""COVER ASSY",1,1,,,,,55555555355>5
16,2,,172168-78760, ,RUBBER,1,1,,,,,,5555555555>
17,1,,172168-78920, ,""HOSE P208CC080S™",1,1,,,55555553555535
18,1,,172168-78960, ,""HOSE P206BC0O80S™",1,1,,,,5555553555535
19,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,.5553555535555
20,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,,55555555353335
21,1,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,,...3555532235533
22,1,,172142-76160, ,"JOINT 3/74UN-3/8",3,3,,,:5555322332223
23,1,,172165-78150, ,GROMMET ,1,1,,,,,,5555555555>5
24,1,,172142-78760, ,""COVER 16-650, HOSE",6,6,,,,.:5555555355>5
25,1, ,23000-025000, ,"CLAMP 25" ,12,12,,,,,.5555552355>5
26,1,,172168-78550, ,""HOSE G206BC135",1,1,,..55555535235535

1,1
2,1
3,2
4,1
5,1
6,1
7



. 51 R (N W7 ~1-9, 77 -4)
Fig. HYD. OIL PIPING(VALVE~MOTOR, BOOM)

TURNING BRAKE VALVE

EEE-4

ERTL—%R"NT

TURNING MOTOR

D s B VAV s

CONTROL VALVE




,1,,172168-76130, ,"CONNECTOR UNS/APF3/8".2,2, 10 sssnsssnsssns
,2,,933152-24120,,"0-RING (B)",2,2,,,,5552593322223
,1,,172312-76220, ,"CONNECTOR 1/4-3/4UN".3,3, .11 10sssssssssss
,.23391-020000, ,"JOINT RGIL/A™ 2,2, sy ssssnnsssnsss
,.23393-020000, ,""JOINT 90RGI1/4",3.,3, .10 srsnsssnsssns
,.23393-030000, ," JOINT 90RGI 3/8™,4,4, 0 sssnsssnsssnss
»,933152-24120,,"0-RING (B)",2,2,,4,35355522293272»
8,1,,933152-24120, ,"0-RING (B)".,3,3,,:5555552223327»
9,1,,933155-08481, ,"CONNECTOR (A)",2,2,,,,55555535355355

10,1, ,172168-78180, ,""HOSE P204BE112S™,1,1, 111200000022 n0s
10-1,1,,172168-78181, ,""HOSE
P204BB127S",1,1,,,,.N,,72168258,M49999 72168258 ,M49999, , , , , .., , |
11,1, ,172168-78190, ,""HOSE P204BC195S™,1,1, 120 sss0ssss0s
11-1,1,,172168-78191, ,""HOSE
P204BC195S",1,1,,,..N,,72168258,M49999 72168258 ,M49999, , ., , ..., |
12,1,,172141-78240, ,HOSE,1,1,,,,,,55555555355>

13,1, ,172168-78280, ,""HOSE P204BE135",1,1,, 4242002000400
14,1,,172131-78600, ,HOSE,1,1,,,,,.55555553555>5

15,1, ,172168-78900, ,"HOSE P206BCO70S",1,1, 41002000000 00ss
16,1, ,172168-78940, ,""HOSE P206BCO89S™, 1.1, 111120 sssnsssn0s
17,1, ,172168-78980, ,""HOSE P204BC100S™,2,2, 11120 sssnsssn0s
18,1, ,172123-76120, ,""CONNECTOR PFL1/4", 1.1, .10 sssssnsssnns
19,1, ,24315-000110, ,"0-RING 1B P-11.0",1,1,..1 2022002220040
20,1, ,172168-76140, ,"CONNECTOR UN3/4PFL/4" 1,1, 0 sssssssrnsssnss
21,2,,933152-24120,,"0-RING (B)",1,1,,,555555535323525

N~NoOo o~ WNR

1
2
1
1
1
1
1



| 5 HEREE (N AT ~24N" 0, 24757)
Fig. HYD. OIL PIPING(VALVE~SKIVEL, SWING)

A RO—NT
<-“CONTROL VALVE

O-—-NANNT
LOW-HIGH VALVE

e
ZARNT 3L Db
SWIVEL JOINT




,»,172168-76150, ,""CONNECTOR UN7/8PF1/2",2,2,,,,33555553333335
,»,933152-07400, ,"0-RING (A)",2,2,,,,,,55555235235>
,,172141-76220, ,NIPPLE,1,1,,,,,,,5555555555

»»23391-060000, ,""JOINT RGI 3/4",1,1,,,,,:5555533353>5
»»,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,55555535535575
,»,172168-76170, ,""CONNECTOR 12,ROUND",1,1,,,,555553553555>5
1,,933171-24901, ,CONNECTOR,1,1,,,,55555535235535
8,2,,933152-07400, ,"0-RING (A)",1,1,,,,,.5555555355>5
9,1,,172168-78240, ,""HOSE G612BY165S",1,1,,,,,55555555355>5
10,1,,172168-78260, ,""HOSE G608BY112S™,1,1,,,,,55555555355>5
11,1,,172168-78470, ,""HOSE G608BEO43",1,1,,,.55553555355553
12,1,,23000-022000, ,"CLAMP 22" ,1,1,,,,,,,555552555>5
13,1,,23000-035000, ,"CLAMP 35" ,1,1,,,,,,:555552555>5
14,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,,5553555552223
15,2,,24315-000140, ,"'O-RING 1B P-14.0",1,1,,,,:5553555532553
16,1,,172165-76220, ,NIPPLE,1,1,,,,,,5555555555>

1,1
2,2
3,1
4,1
5,1
6,1
7



B Q ammmos
Fig. HYD. OIL PIPING(RETURN)

fsib,mg%\

HYD. OIL TANK

gz;; @ € —

\\\\\\\\\\\\~\ TURNING MOTOR ;
~
<L | / = ~”~U" / e

—

CONTROL VALVE

ARV 3aAf b
SWIVEL JOINT




,»»,172142-76130, ,""JOINT 7/8UN-1/4",1,1,,,,55553335232275
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,,,,5355535533355
,,933152-24120, ,"0-RING (B)",2,2,,,,,,:55555352555
,»,172633-76160, ,""ADAPTER 1/2-3/4",1,1,,,,5555553322275
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,,,,:355555533332>5
»,933152-24120,,"0-RING (B)",1,1,,,,,,::252255235
1,,172168-76300,,"JOINT, 3RD",1,1,,,,,5.555525255
8,1,,172124-76350, ,""CONNECTOR 1/2",1,1,,,55555553522335
9,2,,933152-07400, ,"0-RING (A)",1,1,,,,,::55533322535

10,1, ,23391-040000, ,"JOINT RGI 1/2",1,1,,,,55535555523333
11,1,,23391-060000, ,"JOINT RGI 3/4",1,1,,,,5535355225233135
12,1,,23393-040000, ,"" JOINT 90RGI 1/4",1,1,,,,,35553555335>5
12-1,1,,172168-

76660, ,CONNECTOR, 1,1,,,,,S,,72168183,M41473,72168183,M41473,,,,,,,,,1
13,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,55555555353555>5
14,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,555555553332>5
15,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,555553555332525
16,1,,933152-07400, ,"0-RING (A)",1,1,,,,,,5555555555>5
17,1,,933152-24120,,"0-RING (B)",2,2,,,,,:25233322235
18,1,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,,,,55555533552575
19,1,,172130-78220, ,HOSE,1,1,,,,5,55553555353>5
20,1,,172168-78230, ,""HOSE P206BB070",2,2,,,,55555535235535
21,1,,172168-78330, ,""HOSE G608BCO58™",1,1,,,,5555553525535
22,1,,172168-78340, ,""HOSE G212BCO68",1,1,,,,,:5555555955>5
23,1,,172168-78370, ,""HOSE G208BC127",1,1,,,,.25553552355>5
24,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,,,,:55555333333>5
25,2,,933152-24120,,"0-RING (B)",1,1,,,,,,,555555255>
26,1,,172312-76180, ,"NIPPLE 1/2X3/8",1,1,,,,535553552335>5
27,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,,W,,72168199,"FROM
1ST",72168199,"FROM 1ST",,,,,,,,,]

28,1, ,23391-040000, ,"JOINT RGI
i/2",1,1,,,,,W,,72168183,M41473,72168183,M41473,,,,,,,,,1
29,1,,172165-76270, ,NIPPLE,1,1,,,,,W,,72168183,M41473,72168183,M41473,,,,,,,,.1

1,1
2,1
3,2
4,1
5,1
6,2
7



5 P.T. 0. ;AEECE(IV-4)
Fig. P.T.0. HYD.OIL PIPING(FRAME)

12-1

fe@hh sy ~ 7
HYD. OIL TANK

,/yh -7

CONTROL VALVE




,»,172123-76120, ,""CONNECTOR PF1/4",4,4,,,,55553335232275
,1,,23391-020000, ,"JOINT RGI1/4",2,2,,,,5sM5 5555553552351
,»23391-030000, ,""JOINT RGI 3/8",2,2,,,,55553253332225

»»,23394-020000, ,""JOINT 45RGI11/4",2,2, ,,,5555533352275
»»23394-020000, ,""JOINT 45RGI11/4",2,2, ,, 5555533332322 5
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,,,,55553335232275
1,,24315-000110,,"0-RING 1B P-11.0",4,4,,,,:555535235533>5
8,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,,,,5355535233355
9,1,,24315-000180, ,"0O-RING 1B P-18.0",4,4,,,,.5553552335223
10,1,,172168-78200, ,""HOSE P204AB043",2,2,,,,,555535523355
11,1,,172168-78210, ,""HOSE P204BBO9OSW",2,2,,,,55555535335535
12,1,,172148-78230, ,HOSE,2,2,,,,,,55555555535
13,1,,172142-78310, ,HOSE, 2,2, ,,,,,55555553235
14,1,,172142-78320, ,HOSE, 2,2, ,,,,,.5:555555 55
15,1,,172142-78340, ,HOSE,2,2,,,,,,.55555555 55

RPRRRRR

1
2
3
4
5
6
7



55 SAERCE (}59970-4)
Fig. HYD. OIL PIPING(TRACK FRAME)

EITE—9
DRIVING MOTOR




,,172168-78771, ,""HOSE G206ABO85W",1,1,,,.5555522222225
»»172142-76500, ,"PIPE(A) , BOOM™,1,1,,,,,,55555555555
»,172142-76520, ,"PIPE(B) , BOOM™,1,1,,,,,555555555555
»,172142-76540, ,"PIPE(L), ARM",1.1,,,,,,,,::55555555
»,172142-76560, ,"PIPE(R), ARM",1,1,,,,,555552222235
.,172142-76580, ,"PIPE(L), BUCKET",1,1,,,,,,55555222555
1,,172142-76600, ,"PIPE(R), BUCKET",1,1,,,.:555555222225
8,1,,172141-76670, ,"CLAMP, PIPE(A)".,6,6,,,:5555555555555
9,1,,172141-76680, ,"CLAMP, PIPE(B)",3,3,,,,,,55555555555
10,1,,22217-080000, ,"'SPRING WASHER  8",6,6,,,,.:5222552225
11,1,,26013-100352, ,"BOLT M10X 35",6,6,,,,:555555222525
12,1,,26717-080002, ,""NUT 8",6,6,,,,,,55555555555
13,1,,172142-78270, ,HOSE, 2,2, ,,,,,,..55555555
14,1,,172142-78281, ,HOSE,1,1,,,,,,55552222235
15,1,,172142-78290, ,HOSE, 1,1, ,,,,,.5555222555
16,1,,172142-78300, ,HOSE,1,1,,,,,555552222225
17,1,,172142-78770, ,"COVER 16-730, HOSE",2,2,,,,..:5555222225
18,1,,172122-79880, ,COVER,1,1,,,,,,,5555555555
19-1,1,,172122-79920, ,CLAMP,6,6,,,,,.M,,,,...55555,1

RPRR R R R

1
2
3
4
5
6
7



56 HEBLE (T -A)
Fig. HYD. OIL P1PING(BOOM)

o s
[ P
KTy Rsyyy
BUCKET CyL.




1,1,,172142-76200, ,"JOINT, ELBOW",1,1,,,..555555355553
1-1,1,,172142-76201, ,""JOINT, ELBOW',1,1,,,,,N,,*,M42678,*,M42678,,,,,,,
2,1,,172142-76270, ,"" JOINT 1/2, SWIVEL",1,1,,,,55555535552335
2A,2,,172142-77040, ,"SEAL SET",1,1,,,,,W,,72142389,"FROM 1ST',72142389, " FROM
18T, ,,,.,,,,1

3,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,,,,55555353525575
3A,2,,172142-77050, ,"SEAL SET*,1,1,,,,,W,,72142389,"FROM 1ST",72142389,"'FROM
1ST",,,,.,.,,1

4,1,,172142-76700, ,"PIPE(A), 3RD",1,1,,,,,,,,552255555
5,1,,172142-76720, ,"PIPE(B), 3RD",1,1,,,,,,:555555555>
6,1,,172142-76750, ,""SUPPORT, PIPE",1,1,,,,:555535535533>5
7,1,,172125-76900, ,CLAMP,2,2, ,,,,,,,.55555555
8,1,,172312-77930, ,""SPACER, CLAMP",2,2,,,,:555535535533>5
9,1,,22217-120000, ,"WASHER 12,SPRING",2,2,,,,:55535555335253
10,1, ,23394-060000, ,"JOINT 45RGI3/4",1,1,,,,:,355555533332>5
11,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,555555553352>5
12,1,,23871-060000, ,""PLUG PT3/4,SCREW",1,1,,,,5555555332555
13,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,.5555555332525
14,1,,26116-120552, ,""BOLT M12X 55 PLATED",1,1,,,.,,.5555555355>5
15,1,,26116-120752, ,"'BOLT M12X 75 PLATED",1,1,,,.,.25559555355>5
16,1, ,172168-78450, ,""HOSE G308BC092" ,1,1,,,..2555553233554
17,1,,172142-78500, ,HOSE,1,1,,,,,,5555555555>5
18,1,,172142-78510, ,HOSE,1,1,,,,,,5555555555>5
19,1,,172142-78850, ,HOSE,1,1,,,,,,.5555555555
20,1,,172142-78950, ,"CLAMP(A), HOSE™,1,1,,,...5:22235335>5
21,1,,172142-78960, ,"CLAMP(B), HOSE",1,1,,,,,,.,55555555>
22,1,,22217-120000, ,"WASHER 12,SPRING",1,1,,,,55553555355523
23,1,,26116-120602, ,""BOLT M12X 60 PLATED",1,1,,.,,5555553525535
24,1,,172142-78780, ,"COVER, HOSE",1,1,,,,.555355535255

25,1, ,23000-041000, ,"CLAMP 41",6,6,,,,,5555535535555>
26,1,,172142-78810, ,""COVER 24-400, HOSE",1,1,.,,..555555353554
27,1,,172142-78820, ,""COVER 24-780, HOSE",1,1,,,,,555355535553
28,1,,172151-79410, ,HOSE, 1,1, ,,,.,.5555555555
29,1,,172137-79950, ,COVER,1,1,,,.,,55555352355>5

30,1, ,23000-035000, ,"CLAMP 35",6,6,,,,,5555535555555
31,1,,172142-78790, ,""COVER 20-600, HOSE™,1,1,,,,.55555555355>5



. 5 P.T.0. JHERCE (7 -4)
Fig. P.T. 0. HYD. OIL PIPING(BOOM)

Ty Sy DY
CKET CYL.

[o s BN
=

m
l



,»»,172156-76100, ,"" JOINT PF1/2-19",1,1,,,,55555353523527>5
»»,172148-76110, ,"JOINT, HOSE",1,1,,,,,,5555555255
»»,172168-76110, ,"JOINT ASSY",1,1,,,,,,5555555555>
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55555533552575
,»»,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,,5535355253333
1,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,33555553333325
7,1,,172168-76150, ,""CONNECTOR
UN7/8PF1/2",1,1,,,,,Z,,72168183,M41473,72168183,M41473,,,,,,,,,1
8,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,,5533552552225
8-1,1,,172730-

75140, ,ADAPTOR,1,1,,,,,S,,72168183,M41473,72168183,M41473,,,,,,,,,1
9,1,,172141-76220, ,NIPPLE,1,1,,,,,,.5555555555
10,1,,172165-76220, ,NIPPLE,1,1,,,,,,,.55555555>
11,1,,172165-76270, ,NIPPLE,1,1,,,,,,,,:.5555555
12,1,,23391-020000, ,"JOINT RGIL/4™,1,1,,,,,5535559525533
13,1,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,:555555333325

14,1, ,23393-030000, ,"" JOINT 90RGI 3/8",1,1,,,,,555535555355>5
15,1,,23871-020000, ,""PLUG PT1/4,SCREW",1,1,,,,5555555332525
16,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,5555355535555
17,1,,24315-000140, ,""O-RING 1B P-14.0",1,1,,,.:555355232524
18,1, ,24315-000140, ,"0O-RING 1B P-14.0",1,1,,.,,:555535335533>»
19,1, ,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,5555535535533>»
20,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,.55535553535523
21,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,,.3555555553535
22,1,,933152-07400, ,"0-RING
»+,1,1,,,,,2,,72168183,M41473,72168183,M41473, ,,,,,, 5,1
23,1,,172168-78130, ,""HOSE G812YY043",1,1,,,,555555352523
24,1,,172168-78170, ,""HOSE P204CE140",1,1,,,,5555553523523
25,1,,172148-78190, ,HOSE, 1,1, ,,,.555555553555
26,1,,172168-78270, ,""HOSE G608BB026",1,1,,,,,:5555555955>5
26-1,1,,172168-78271, ,""HOSE
G606EY127S",1,1,,,,,S,,72168183,M41473,72168183,M41473,,,,,,,,,1
27,1,,172168-78400, ,""HOSE G803BY050",1,1,,,,,55555555955>»
28,1,,172168-78890, ,""HOSE G8O4EY050",1,1,,,,,25555555355>5

29,1, ,23000-016000, ,"CLAMP 16",1,1,,,,,,,555555555>

30,1, ,23000-035000, ,"CLAMP 35",4,4,,,,,,,,:55255555
31,1,,23010-014000, ,"CLAMP 14",3,3,,,,,,.55555355525

32,1, ,23010-014000, ,"CLAMP 14",1,1,,,,,,.5:55555555
33,1,,23010-014000, ,"CLAMP 14",1,1,,,,,,:55535555555
34,1,,172168-78300, ,""HOSE G704YY025",1,1,,,,.:5553552935>5
35,1,,172126-11510, ,"BAND 300",2,2,,,,,,,555525255>
36,1,,172168-

76650, ,CONNECTOR, 1,1,,,,,W,,72168183,M41473,72168183,M41473, ,,,,,,,,1
37,1,,23000-022000, ,"CLAMP
22",1,1,,,,,W,,72168183,M41473,72168183,M41473,,,,,,,,,1
38,1,,172116-74150, ,0-RING,1,1,,,,,W,,72168183,M41473,72168183,M41473, ,,,,,,,, |
39,1,,172116-74320, ,PLUG,1,1,,,,,W,,72168183,M41473,72168183,M41473,,,,,,,,,1

1,1
2,1
3,1
4,1
5,1
6



5 8 a2 b O—IEER V7" ~0-MN §7" ~Y§-y)
Fig. CONTROL PIPING(PUMP~LOW-HIGH VALVE~RETURN)

25

33
REFER TO Fig 53

4
fE 5 ¥ & ! ¢

HYD. OIL. TANK @

XA ZRIT

/MAIN PUMP

2L RT3

SWIVEL JOINT \\j"‘\\
|"\
avra—-wsnT
CONTROL VALVE_

B A AV v
LOW~HIGH VALVE

PREV I 0US

:’Efl{gz 10US
_ GN
g 22 T%@
@"f$7
1252
26 PREVI0US 26




,,172123-76120, ,""CONNECTOR PF1/4",12,12,,,,,55355552533135
,,172123-76120, ,""CONNECTOR PF1/4",5,5,,,,53555535523355
»»,172165-76550, ,CONNECTOR, 1,1, ,,,,,,5555555555
,»,172168-76550, ,""JOINT PF1/4-0.9",1,1,,,,,5555533552555
»»,172165-76560, ,ADAPTOR, 1,1, ,,,,,5555555555>5
»»,172165-76570, ,ELBOW,1,1,,,,,,,5555555555
1,,172162-76770, ,"JOINT PFL/4",2,2,,,,5553352333235
8,1,,24315-000110,,"0-RING 1B P-11.0",12,12,,,,,5555535255135
9,1,,24315-000110,,"0-RING 1B P-11.0",7,7,,5535535523233233>5
10,1,,24315-000110, ,"'O-RING 1B P-11.0",1,1,,,,55553555535553
11,1,,172126-11510, ,"BAND 300",6,6,,,,5555555555555
11-1,1,,194202-56460, ,BAND,6,6, ,,,,N,,72165252 ,M40677,72165252 ,M40677, ,,,,55551
12,1,,172122-79930, ,CLAMP,4.,4, , ,,,,,,,,5555555
13,1,,172165-59810, ,""HOSE,SPONGE" ,2,2,,,,,5555555535 55
14,1,,172165-79220, ,HOSE,1,1,,,,,,,555555555>
15,1,,172165-79290, ,HOSE,1,1,,,,,,5555555555>5
16,1,,172165-79300, ,HOSE,1,1,,,,,,5555555555>5
17,1,,172165-79310, ,HOSE,1,1,,,,,,5555555525>5
18,1,,172165-79340, ,HOSE,1,1,,,,,,.5:55555555
19,1,,172165-79350, ,HOSE,1,1,,,,,,,5555555555
20,1,,172165-79360, ,HOSE 1,1, ,,,,,,555555555>5
21,1,,172165-79370, ,HOSE, 1,1, ,,,,,,555555555>5
22,1,,172165-79600, ,HOSE 1,1, ,,,,,,555555555>5
23,1,,172165-79620, ,HOSE, 2,2, ,,,,,.555555555
24,1,,172165-79640, ,HOSE, 1,1, ,,,,,.5555555555
25,1,,172165-79820, ,COVER, 2,2, ,,,,,,5555555555

RPRR R R R

1
2
3
4
5
6
7



59 32 bO—JVBEES (VI MEER)
Fig. CONTROL PIPING(DIRECT SPEC. )

=N
(RH)YIEWED FROM UPPER (| 1)

YEIDNNT
REMOTE CONTROL VALVE

11 IxhO—=nXN7
CONTROL VALVE

O—NA15NT |
LOW-H |GH VALVE




,1,,172112-77580, ,"JOINT 1/8",1,1,,,,,,,5555253255
,1,,172141-77800, ,"JOINT, GREASE™,4.4,,,,,.,.5:555555>
,1,,172142-77800, ,HOSE,1,1,,,,,555555552555
,,172142-77811, ,HOSE, 2,2, ,,,,,,5555553555
,,172312-77820, ,"FITTING, GREASE"™,1,1,,,,,.5555555355>5

,24761-020000, ,""NIPPLE PT1/8,GREASE"™,3,3,,,,555355555523135

RPRR R R R

1
2
3
4
5
6



_g,yéf

)
EASING

1=
GR

rig 00

AA2TSYLE

SWING CYL.

TURNING BEARING

ERX7UVY



1,1,,172142-76620, ,RUBBER,1,1,,,,,,55555555555
2,1,,172168-81350, ,"'BOOM W/BUSH, 3RD",1,1,,,,5555555532525
2-1,1,,172168-81351, , ""BOOM
(3rD",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
3,2,,172112-83500, ,"'PIN BUSH 45X60",2,2,,,,,5,5555552335>5
4,2,,933126-44500, ,""SEAL VAYA5X55X4,DUST",2,2,,,555555532335533
4-1,2,,172168-81410, ,""SEAL 45X55X4,
pust',2,2,,,,,N,,72168192,M41853,72168192,M41853, ,,,,,,,.1
5,1,,172142-81550, ,"PIN 38X186",1,1,,,,5555555553555>5
5-1,1,,172142-81551, ,"PIN
38x191",1,1,,,,,S,,72168202,M42873,72168202 ,M42873, ,,,,,,
6,1,,172122-81581, ,"PIN (B), BOOM",1,1,,,,,,,555555255>
6-1,1,,172122-81582,,"PIN (B),
BOOM™,1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
6-2,1,,172164-81590, ,"PIN

45X149",1,1,,,,,R,,72168204 ,M42920,72168204 ,M42920, ,,,,,,,,1
7,1,,172122-81621,,"PIN (C), BOOM™,1,1,,,,,,55555535255>
7-1,1,,172122-81622,,"PIN (C),
BoOOM™,1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
8,1,,172165-82550, ,"SHIM 45X1.2",1,1,,,,,,:5555535535>
9,1,,172165-82560, ,""SHIM 45X80X1.2",1,1,,,...55555353554
10,1, ,172165-82570, ,""SHIM 45X80X1.6",1,1,,,,,555555353523
11,1,,172112-87840, ,"'SHIM 45X1",1,1,,,,,55535553535523
12,1,,22417-800500, ,""COTTER PIN
8.0x50",2,2,,,,,Z,,72168202,M42873,72168202 ,M42873, ,,,, .,
13,1, ,22417-800630, ,""COTTER PIN
8.0xe3",1,1,,,,,Z,,72168202,M42873,72168202,M42873, ,,,,,,
14,1, ,24761-050000, ,""NIPPLE C,GREASE™,1,1,,,,55535553555535
15,1,,933171-29750, ,"'SHIM SET, PIN 38",1,1,,,,.:553555535554
16,1,,172122-81581, ,"PIN (B), BOOM™,1,1,,,,,..5:5555555>
16-1,1,,172122-81582,,"PIN (B),
Boom",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
16-2,1,,172164-81590, ,"PIN
45X149",1,1,,,,,R,,72168204,M42920,72168204 ,M42920, ,,,,,,,,1
17,1,,172142-82290, ,"'BRACKET, BOOM",1,1,,,.5555555525935
17-1,1,,172142-82291, ,""BRACKET,
Boowm',1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
19,2,,172142-82310, ,""BUSH 60X50",2,2,,,,,55555555355>5
20,1,,172142-82350, ,"PIN 60X336",1,1,,,,,55555555255>»
21,1,,172142-82360, ,PLATE,1,1,,,,,,55555355555>
22,1,,172142-82370, ,"PIN 45X237",1,1,,,,535553555335>5
22-1,1,,172142-82371, ,"PIN
45X241",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
23,1,,172142-82400, ,"PLATE, LOCK",1,1,,,,:555355535255
24,1,,172141-83371,,"PIN 38-97",1,1,,,,,,55555553555>5
24-1,1,,172141-83372,,"PIN 38-
94",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
25,1,,172112-87840, ,"SHIM 45X1",4.4,,,,,.55525222555
26,1,,172141-94260, ,"PIN 38-130",1,1,,,,,.55535555255>5
27,1,,22217-160000, ,"SPRING WASHER 16",2,2,,,.,5535555352335
28,1, ,22242-000600, ,"CIRCLIP 60",1,1,,,,5555555593335
29,1,,22417-800500, ,""COTTER PIN
8.0xs50",1,1,,,,,Z,,72168202,M42873,72168202 ,M42873, ,,,, .,
30,1,,22417-800630, ,"COTTER PIN
8.0x63",2,2,,,,,Z,,72168202,M42873,72168202 ,M42873, ,,,,,,
31,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,5555555333525
32,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,,,,55555535235535
33,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,,,.,,,535555355235
34,1,,172164-81670, ,SPACER, 3,3, ,,,,W,,72168202 ,M42873,72168202 ,M42873, , ,,, .,
35,1,,26013-120302, ,""BOLT W/WASHER
mi2x3o0*,3,3,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,,,,
36,1,,22157-120000, , ""WASHER
12".,3,3,,,,,W,,72168202,M42873,72168202 ,M42873, , ,,, .,



37,1,,172146-82910, ,SPACER,1,1,,,,,W,,72168202,M42873,72168202,M42873, ,,,,,,
38,1,,26013-120252, ,"BOLT M12X
25",1,1,,,,,W,,72168202,M42873,72168202,M42873, ,,,,,,

39,1,,172164-81670, ,SPACER, 2,2, ,,,,W,,72168202 ,M42873,72168202 ,M42873, ,,,,,,
40,1,,26013-120302, ,""BOLT W/WASHER
Mi12x3so0",2,2,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,,,,
41,1,,22157-120000, , ""WASHER
12",2,2,,,,,W,,72168202,M42873,72168202,M42873,,,,,,,



6" T—hL & T—LTSTy b
Fig. \ BOOM & BOOM BRACKET

*

13—,

N
‘\c:r 6
155

5

PREVIOUS

7Ly

RA Ty
SWING CYLINDER

35 N\ \
ey ,5,)\\ 3279
BOOM_CYL INDER N\ Vo

\\@Dzlﬁ&

N oy b
BUCKET

|2Fi7 16
PREV0US




1,1,,172142-81202, ,"ARM W/BUSH",1,1,,,,,,,55552535255
1-1,1,,172142-81203, ,"'ARM
w/BUSH",1,1,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,
2,2,,172168-81260, ,"'BUSH 38X55",2,2,,,,,55555525255>5
3,2,,172168-81400, ," SEAL ,DUST
38X48x4",2,2,,,,,W,,72168192,M41853,72168192,M41853, ,,,,,,,,1
4,2,,172122-82290, ,"SEAL, DUST",6,6,,,.,55553523525555
4-1,2,,172122-82290, ,"'SEAL,
busT",4.4,,,,,.K,,72168192,M41853,72168192,M41853, ,,,,,,,,1
5,2,,172116-82400, ,"'PIN BUSH 38X55",4.,4,,,,,.5555552355>5
6,1,,172142-81620, ,0-RING,2,2,,,,,,,,,:5555555
7,1,,172122-82301,,"PIN ASSY, ARM",2,2,,,,:555535535533>5
7-1,1,,172122-82302, ,"PIN ASSY,
ARM",2,2,,,,,S,,72168202,M42873,72168202 ,M42873, ,,,,,,
7-2,1,,172164-81500, ,"PIN
38x106",1,1,,,,,R,,72168204,M42920,72168204 ,M42920,,,,,,,,,1
8,1,,22417-800500, ,"COTTER PIN
8.0x50",2,2,,,,,Z,,72168202,M42873,72168202 ,M42873, ,,,,,,
9,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,,,.5555555355>5
10,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,,,.,:555355232523
11,1,,172142-81300, ,"ARM(L), BUCKET",1,1,,,,,.5:55555555>5
12,1,,172142-81320, ,"ARM(R) , BUCKET",1,1,,,,,.5:55555355>5
13,1,,172168-84400, ,"LINK,BUCKET(YELLOW)™,1,1,,,,555555555355>5
13-1,1,,172168-84401, ,"LINK ASSY,
BUCKET",1,1,,,,,N,,72164153,M42673,72164153,M42673,,,,,,,
13-2,1,,172168-84402, ,"LINK,BUCKET
(GREEN)",1,1,,,,,N,,72164264,M43046,72164264 ,M43046, ,,,,,,
14,2,,172122-82290, ,""SEAL, DUST",6,6,,,.,,:5555555555
15,2,,172116-82400, ,""PIN BUSH 38X55",2,2,,,,,:5555555355>5
15-1,2,,172164-81880, ,""BUSH 38X55,
PIN",2,2,,,,,N,,72164153,M42673,72164153 ,M42673, ,,,,,.
16,2,,172168-84410, ,""BUSH 38X48X33.5",2,2,,,,55535553533553
16-1,2,,172168-84411, ,""BUSH 38-48-
33.5",2,2,,,,,N,,72164153,M42673,72164153,M42673,,,,,,,
17,1,,172142-99470, ,"KIT, ARM PIN",1,1,,,,.555555532554
18,2,,172122-84501, ,"PIN (A), BUCKET ARM™,1,1,,,,,555555552535
19,2,,172116-84590, ,"PIN, BUCKET ARM",1,1,,,,.555553555535
20,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,,,,,5535555552523
21,2,,933110-86600, ,""NUT M24, NYLON",2,2,,,,,.5555555355>5
22,2,,933171-29750,,"SHIM SET, PIN 38",2,2,,,..,55555522335
23,2,,933171-29760, ,WASHER, 2,2, ,,,,,,5.55555555

24,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,555535553335225
25,1,,26013-120302, ,""BOLT W/WASHER
miz2xso",2,2,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,, .,
26,1,,22157-120000, ,""WASHER
12*,2,2,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,,,,
27,1,,172164-81670, ,SPACER,2,2,,,,,W,,72168202,M42873,72168202,M42873, ,,,,,,
28,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,,,,:455535555335224
28-1,1,,172164-81950, ,"PIN KIT,
BUCKET",2,2,,,,,N,,72168202,M42873,72168202 ,M42873, ,,,,,,
29,2,,22417-800500, ,"COTTER PIN 8.0X50",2,2,,,,5555535525355>5
29-1,2,,26116-100652, ,"'BOLT M10X 65
PLATED",2,2,,,,,S,,72168202,M42873,72168202 ,M42873, ,,,, .,
30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,,,,,.:353555255223
31A,2,,172142-99230, ,"'SHIM
38X2.3",2,2,,,,,2,,72168202,M42873,72168202 ,M42873, ,,,,,,
31B,2,,172142-99330, ,"SHIM
38X3.2",2,2,,,,,Z2,,72168202,M42873,72168202 ,M42873, ,,,, .,
31C,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,,,,,355555323335
33,2,,172122-86261, ,"PIN, BUCKET",2,2,,,,,,,5555555555
33-1,2,,172164-81630, ,PIN,2,2,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,»
34,2,,26716-100002, ,""NUT M10',4,4,,,,,W,,72168202,M42873,72168202,M42873,,,,,,,
35,2,,172164-81700, ,COLLAR,2,2,,,,,W,,72168202 ,M42873,72168202 ,M42873, ,,,,,,



62 T—hL & Ny bhyy
Fig. ARM & BUCKET LINK -

5 8 B2 ‘ 8%
Jﬁ 7 PREVI0US PREVIOUS
>

AT
5 i
f /“62@7._45%:

NTFy b Uy
BUCKET CYL INDER




1,1,,172112-87860, ,"SHIM 40X1",2,2,,,,,,,5555555555
2,1,,172142-94102, ,"BLADE ASSY",1,1,,,.,.5555525525>5
2-1,1,,172142-94103, ,""BLADE
ASSY",1,1,,,,,S,,72168202,M42873,72168202 ,M42873, ,,,,,,
3,2,,172168-81270, ,""SEAL,,DUST 38X50X4",4,4,,,,5555255322332
4,1,,172142-94210, ,"PIN 38X135",2,2,,,,,,,555555555>5
5,1,,172142-94240, ,"'PIN 40X96(B)",2,2,,,5355535325332233
5-1,1,,172142-94241, ,"PIN
40X106",2,2,,,,,S,,72168202,M42873,72168202,M42873, ,,,,,,
6,1,,172124-94310, ,"PLATE, LOCK",2,2,,,,,,,,:5555555>
7,1,,22417-800560, ,"COTTER PIN 8.0X
56",2,2,,,,,Z2,,72168202,M42873,72168202,M42873,,,,,,,
8,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,5355553552335>5
9,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,,:5553555355>5
10,1, ,26013-100252, ,""BOLT W/WASHER M10X25",4,4,,,,55555555233133
11,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,,,,:555535535533>5
14,1,,172164-81670, ,SPACER,2,2,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,,,,
15,1,,26013-120302, ,"'BOLT W/WASHER
miz2x3o",2,2,,,,,W,,72168202,M42873,72168202 ,M42873, ,,,,,,
16,1, ,22157-120000, ,""WASHER
12»,2,2,,,,.W,,72168202,M42873,72168202,M42873, ,, ...,



PREVIOUS

B

NSRRI
VIEWED FROM®

PREVIOUS

B

NEW

Wi

637
Fig. BLADE



Y00S3231,"Construction equipment",Excavator,B
[Info]

PcNo=Y00S3231
PcName=B27-2(EP)(B4731)
JpnUse=0

JpnSecl=

JpnSec2=

JpnSec3=

JpnPreface=0

EngUse=1
EngSecl1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B

EngPreface=1



0,Y00S3231
1,001, ,"VEHICLE B27-2(EP)"

2,1, ,LABEL(CABIN),"B27-2 C(R)EP","B27-2 P(R)EP",,

2,2, ,LABEL(CANOPY),"B27-2 C(R)EP","B27-2 P(R)EP",,

2,3, ,MUFFLER,"B27-2 C(R)EP","B27-2 P(R)EP",,

2,4,,"AIR CLEANER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,5, ,ACCELERATOR,"B27-2 C(R)EP","B27-2 P(R)EP",,

2,6, ,"ENGINE MOUNT","B27-2 C(R)EP","B27-2 P(R)EP",,

2,7,,"RADIATOR & MOUNT","B27-2 C(R)EP","B27-2 P(R)EP",,

2,8,,"FUEL TANK & FUEL LINE","B27-2 C(R)EP","B27-2 P(R)EP",,

2,9, ,BATTERY,"B27-2 C(R)EP","B27-2 P(R)EP",,

2,10, ,"ELECTRIC PART(CABIN,CANOPY)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,11, ,"ELECTRIC PART(CABIN)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,12, ,"WORK LAMP","B27-2 C(R)EP","B27-2 P(R)EP",,

2,13, ,"HEATER & DEFROSTER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,14, ,"ROLLER & ADJUST","B27-2 C(R)EP","B27-2 P(R)EP",,

2,15, ,CRAWLER,""B27-2 C(R)EP","B27-2 P(R)EP",,

2,16, ,"CONTROL EQUIP.(LEVER STAND)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,17, ,"CONTROL EQUIPMENT(DRIVE)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,18, ,"CONTROL EQUIPMENT(SWING)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,19, ,"CONTROL EQUIPMENT(BLADE)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,20, ,"CONTROL EQUIP.(CUT-OFF LEVER&L","B27-2 C(R)EP","B27-2 P(R)EP",,
2,21, ,"CONTROL EQUIP.(P.T.0.CONTROL)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,22, ,"FRAME & TURNING BEARING","B27-2 C(R)EP","B27-2 P(R)EP",,

2,23, ,"FRAME COVER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,24, ,"STEP & INSTRUMENT PANEL","B27-2 C(R)EP","B27-2 P(R)EP",,

2,25, ,"SEAT MOUNT","B27-2 C(R)EP","B27-2 P(R)EP",,

2,26, ,BONNET,""B27-2 C(R)EP","B27-2 P(R)EP",,

2,27, ,"CABIN(BODY & FITTING PART)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,28, ,"CABIN(GLASS & SASH)","B27-2 C(R)EP","B27-2 P(R)ER",,

2,29, ,"CABIN DOOR","B27-2 C(R)EP","B27-2 P(R)EP",,

2,30, ,CANOPY,""B27-2 C(R)EP","B27-2 P(R)EP",,

2,31, ,"HYD.OIL PUMP & JOINT","B27-2 C(R)EP","B27-2 P(R)EP",,

2,32, ,"BOOM CYLINDER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,33,,"ARM CYLINDER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,34, ,"BUCKET CYLINDER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,35, ,"SWING CYLINDER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,36, ,"BLADE CYLINDER","B27-2 C(R)EP","B27-2 P(R)EP",,

2,37, ,"DRIVING MOTOR","B27-2 C(R)EP","B27-2 P(R)EP",,

2,38, ,"TURNING MOTOR","B27-2 C(R)EP","B27-2 P(R)EP",,

2,39, ,"SWIVEL JOINT","B27-2 C(R)EP","B27-2 P(R)EP",,

2,40, ,"CONTROL VALVE(P PORT & V.STAND","B27-2 C(R)EP","B27-2 P(R)EP",,
2,41, ,"CONTROL V.(DRIVING & P.T.0.)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,42, ,"CONTROL V.(ARM & SWING)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,43, ,"CONTROL V.(BOOM & BUCKET)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,44, ,"CONTROL V_(TURNING & BLADE)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,45, ,"REMOTE CONTROL VALVE(L)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,46, ,"REMOTE CONTROL VALVE(R)","B27-2 C(R)EP","B27-2 P(R)EP",,

2,47, ,"LOW-HIGH VALVE","B27-2 C(R)EP","B27-2 P(R)EP",,

2,48, ,P.T.0.VALVE,"B27-2 C(R)EP","B27-2 P(R)EP",,

2,49, ,"HYD.OIL TANK","B27-2 C(R)EP","B27-2 P(R)EP",,

2,50, ,"HYD.OIL PIPING(TANK-PUMP-VALVE","B27-2 C(R)EP","B27-2 P(R)EP",,
2,51, ,"HYD.OIL PIPING(VALVE-MOTOR,BOO","B27-2 C(R)EP","B27-2 P(R)EP",,
2,52, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW","B27-2 C(R)EP","B27-2 P(R)EP",,
2,53, ,"HYD.OIL PIPING(RETURN)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,54,,"P.T.0. HYD.OIL PIPING(FRAME)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,55, ,"HYD.OIL PIPING(TRACK FRAME)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,56, ,"HYD.OIL PIPING(BOOM)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,57,,"P.T.0. HYD.OIL PIPING(BOOM)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,58, ,"CONTROL PIPING(PUMP-LOW-HIGH V'*,""B27-2 C(R)EP","B27-2 P(R)EP",,
2,59, ,"CONTROL PIPING(DIRECT SPEC.)","B27-2 C(R)EP","B27-2 P(R)EP",,
2,60, ,GREASING,""B27-2 C(R)EP","B27-2 P(R)EP",,

2,61, ,"BOOM & BOOM BRACKET","B27-2 C(R)EP","B27-2 P(R)EP",,



2,62,,"ARM & BUCKET LINK","B27-2 C(R)EP","B27-2 P(R)EP",,
2,63, ,BLADE,"B27-2 C(R)EP",""B27-2 P(R)EP",,



	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	 PAINTED COLOR LIST
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-63


